NVIAD

TESTING Bay Area Compliance
NVLAP LAB CODE 600341-0

TEST REPORT

Applicant: 8devices

FCC: Antakalnio 17 - 6 Vilnius Lithuania

Address: 1. Antakalnio g. 17-6 Vilnius Vilnius County LT-10312 Lithuania

Product Name: Mango
FCC ID: Z9WMAN
IC: 11468A-MAN

HVIN: Mango-I

47 CFR Part 15, Subpart E(15.407)
RSS-247 Issue 3, August 2023
Standard(s): RSS-Gen, Issue 5, February 2021 Amendment 2
ANSI C63.10-2013
KDB 789033 D02 General U-NII Test Procedures New Rules v02r01

Report Number: 2402A54840E-RF-00BA1

Report Date: 2025/1/26

The above device has been tested and found compliant with the requirement of the relative standards by Bay
Area Compliance Laboratories Corp. (Dongguan).

FM}U jlm Coin X

Reviewed By: Pedro Yun Approved By: Gavin Xu
Title: Project Engineer Title: RF Supervisor

Bay Area Compliance Laboratories Corp. (Dongguan)
No.12, Pulong East 1¥ Road, Tangxia Town, Dongguan, Guangdong, China

Tel: +86-769-86858888
Fax: +86-769-86858891

www.baclcorp.com.cn

Note: The information marked A is provided by the applicant, the laboratory is not responsible for its
authenticity and this information can affect the validity of the result in the test report. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. This report cannot be reproduced except in full,
without prior written approval of the Company. This report is valid only with a valid digital signature. The digital
signature may be available only under the Adobe software above version 7.0. This report may contain data that
are not covered by the accreditation scope and shall be marked with %.This report must not be used by the client
to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the U.S.
Government. Each test item follows the test standard(s) without deviation.




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

CONTENTS

DOCUMENT REVISION HISTORY ................................................................ 4
1_ GENERAL INFORMATION ....................................................................... 5
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT):+ex=reereeeessreeeennsanennneennes 5
1.2 ACCESSORY INFORMATIQN # v v tteseeeeceseteseeeaeatatoanauacacatosocsacacesosnsnacasesosncsscacasnsnsnas 5
1.3 ANTENNA INFORMATION DETAILA ...................................................................... 6
1.4 EQUIPMENT MODIFICATIQNS ¢t vtveteeteeteseeetetaetuataetoetectosaetaatostostossosaessatasssssossosnns 6
2_ SUMMARY OF TEST RESULTS ................................................................. 7
3. DESCRIPTION OF TEST CONFIGURATION ................................................ 8
3.1 OPERATION FREQUENCY DETAIL *vvcvvetesrsrerecatatataeuatatatateaenacatatcaenesatatacncnanasasanns 8
3.2 EUT OPERATION CONDITION .............................................................................. 9
3.3 SUPPORT EQUIPMENT LIST AND DETAILS ccvrvvesereseeeetnaetnaetuattaeteeteetettecenaccnanens 10
3.4 SUPPORT CABLE LISTAND DETAILS *¢2vecveteeteetestestectetaatuatastostostossestatassasssssosscasons 10
3.5 BLOCK DIAGRAM OF TEST SETUP ....................................................................... 11
3.6 TEST FACILITY .............................................................................................. 13
3.7 MEASUREMENT UNCERTAINTY ¢t v tvteetessesteseetuatoatostoatosaetnatostossostosasssstassassossoncs 13
4. REQUIREMENTS AND TEST PROCEDURES ............................................. 14
4.1 AC LINE CONDUCTED EMISSIONS # 7+ teseeteeeeetaataatetateaeeataetastnctstaceetaecaatactssccnnes 14
4.1.1 Applicable StANdard ««««« - +rrerer e erreree i 14

A 1.2 BUT S@UUP- - reresrere e teme et ettt ettt 16
4.1.3 EMI TeSt RECEIVET SEUUP -+ +vwv v ssrrrersssereeus ettt ittt 16
B.1.4 TESt PrOCEAUIE -+ v+ v v v v remrermeeneentt ettt ettt ettt et ettt et et et et et et et 17
4.1.5 Corrected Amplitude & Margin Caleulation -« «««««««««««««xxxsrrrrrrmmmmmmmiiiiiiiiiii 17

4' 1 6 TeSt Result ......................................................................................................... 17

4.2 RADIATION SPURIOUS EMISSIQNS vt vsvseeeeeseceeeaeacateteuauecacetocncaacacasosnsnccacacescansnas 18
4.2.1 Applicable StANAArd «««««+rrrrererrrree ettt 18
422 BUT S@UUP- -+« reeesreeeserems ettt 20
4.2.3 EMI Test Receiver & Spectrum ANalyzer SEtup - ++««««++stwrresrsrtrrresmtiiii i 22
4.2 .4 TESt PrOCEAUIE -+« v v v rerremeemeemeen ettt ettt ettt et et et et ettt ettt 22
4.2.5 Corrected Result & Margin Calculation -« ««««««++erreesserrreiiniiiiii 23
426 Test Result ......................................................................................................... 23

4.3 EMISSION BANDWIIDTH ¢t tvctecteseesseteetaeteetosteetataetastostossossosastastostossostssssssssossonss 24
4.3.1 Applicable Standard ««««« - reewe e errrree et 24
432 BUT SEUP- -+ ++vwv e sseteeer s st tees sttt 25
4.3.3 TSt PrOCEAUIE -+« v +v v e e ermsemeemeene ettt ettt et et e et ettt ettt et et et ettt ettt 25
434 TeSt Result ......................................................................................................... 26

4.4 MAXIMUM CONDUCTED QUTPUT POWER “tvtvtretrseeceeteattataetttctactactataetastctascaccnnas 27
4.4.1 Applicable StANdard ««««« - -+rerer e errrres et 27
BA.2 BUT S@UUP- -« reresrereeteme et e ettt ettt 27
.43 TESt PrOCEAUIE -« v v v e rerremeemeeneett ettt et ettt et et et et ettt ettt et 27
444 Test Result ......................................................................................................... 28

4.5 MAXIMUM POWER SPECTRAL DENSITY vccvteeeseeceeaetnaetaeteeteetettettettateaccnanens 29

Report Template Version: FCC+IC-WiFi5-Client-V1.2 Page 2 of 172




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

451 Apphcable Standard .............................................................................................. 29
452 EUT Setup .......................................................................................................... 29
453 Test Procedure ..................................................................................................... 30
454 Test Result ......................................................................................................... 30

4.6 DUTY CYCLE ................................................................................................ 31
461 EUT Setup .......................................................................................................... 31
462 TeSt Procedure ..................................................................................................... 31
463 Judgment ........................................................................................................... 31

4-7 ANTENNA REQUIREMENT ................................................................................. 32
471 Apphcable Standard .............................................................................................. 32
472 Judgment ........................................................................................................... 32

4'8 ADDITIONAL REQUIREMENT .............................................................................. 33
481 Apphcable Standard .............................................................................................. 33
482 Judgment ........................................................................................................... 34

5. Test DATA AND RESULTS ...................................................................... 35
5-1 AC LINE CONDUCTED EMISSIONS ....................................................................... 35
5-2 RADIATION SPURIOUS EMISSIONS ....................................................................... 38
5.3 EMISSION BANDWIDTH ................................................................................... 116
5.4 99% OCCUPIED BANDWIDTH ............................................................................ 127
5.5 MAXIMUM CONDUCTED OUTPUT POWER ............................................................ 138
5.6 SPOT CHECK WITH MAXIMUM CONDUCTED OUTPUT POWER ::-cvrcerreeeneccesecnnccceeens 143
5.7 POWER SPECTRAL DENSITY ............................................................................. 144
5.8 DUTY CYCLE ............................................................................................... 166
EXHIBIT A - EUT PHOTOGRAPHS ............................................................ 169
EXHIBIT B - TEST SETUP PHOTOGRAPHS ................................................ 170
EXHIBIT C - RF EXPOSURE EVALUATION ................................................ 171
MAXIMUM PERMISSIBLE EXPOSURE (MPE) .............................................................. 171
EXEMPTION LIMITS FOR ROUTINE EVALUATION-RF EXPOSURE EVALUATION “ccceeeeccceeeee 172

Report Template Version: FCC+IC-WiFi5-Client-V1.2 Page 3 of 172




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

DOCUMENT REVISION HISTORY

Revision Number Report Number Description of Revision Date of Revision

1.0 2402A54840E-RF-00BA1 Original Report 2025/1/26

Report Template Version: FCC+IC-WiFi5-Client-V1.2 Page 4 of 172




Bay Area Compliance Laboratories Corp.

(Dongguan) Report No.: 2402A54840E-RF-00BA 1

1. GENERAL INFORMATION

1.1 Product Description for Equi

pment under Test (EUT)

EUT Name:

Mango

EUT Model:

Mango

Operation Frequency:

5150-5250MHz:
5180-5240 MHz (802.11a/n ht20/ac vht20/ax he20)
5190-5230 MHz(802.11n ht40/ac vht40/ax he40)
5210 MHz(802.11ac vht80/ax he80)
5250-5350MHz:

5260-5320 MHz (802.11a/n ht20/ac vht20/ax he20)
5270-5310 MHz(802.11n ht40/ac vht40/ax he40)
5290 MHz(802.11ac vht80/ax he80)
5470-5725MHz:

5500-5720 MHz (802.11a/n ht20/ac vht20/ax he20)
5510-5710 MHz(802.1 1n ht40/vht40/ax he40)
5530-5690MHz(802.11ac vht80/ax he80)
5725-5850MHz:

5745-5825 MHz (802.11a/n ht20/ac vht20/ax he20)
5755-5795 MHz(802.1 1n ht40/vht40/ax he40)
5775MHz(802.11ac vht80/ax he80)

Maximum Average Conducted Output
Power:

5150-5250MHz:18.38dBm*
5250-5350MHz:17.77dBm
5470-5725MHz:16.71dBm
5725-5850MHz:18.20dBm*

Maximum Average Conducted Output
Power(EIRP):

5150-5250MHz:22.88dBm*
5250-5350MHz:22.09dBm
5470-5725MHz:21.03dBm

Modulation Type:

802.11a/n/ac: OFDM-BPSK, QPSK, 16QAM, 64QAM,256QAM
802.11ax: OFDMA-BPSK, QPSK, 16QAM, 64QAM,256QAM,
1024QAM

Rated Input Voltage:

DC 3.3V

Serial Number:

2VQP-1

EUT Received Date:

2024/12/10

EUT Received Status:

Good

Note 1: 5600-5650 MHz was disabled by software in Canada Market.

1.2 Accessory Information

Accessory

. .. Manufacturer
Description

Model Parameters

/ /

/
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1.3 Antenna Information Detail A

Antenna Antenna . input Antenna
Antenna impedance | Frequency Range .
Manufacturer Type Gain
(Ohm)
Pulse
Chain 0 Worldwide Chip 50 5.15-5.85GHz 4.32 dBi
Headquarters
Pulse
Chain 1 Worldwide Chip 50 5.15-5.85GHz 4.32 dBi
Headquarters
Note:

The system supports 2T2R modes at 802.11n/ac/ax modes.
Per KDB 662911 D01 Multiple Transmitter Output v02r01:

For power measurements:

CDD Mode:

Array Gain = 0 dB (i.e., no array gain) for Nan < 4
directional gain=4.32dBi for 5150-5850MHz

For power spectral density (PSD) measurements:
Array Gain = 10 log(Nant/Nss) dB.
directional gain=4.32dBi+3dB=7.32dBi for 5150-5850MHz

The design of compliance with §15.203:

The antenna should be permanently attached to the board or use a unique connection interface.

1.4 Equipment Modifications

No modifications are made to the EUT during all test items.
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2. SUMMARY OF TEST RESULTS

Standard(s) Section Test Items Result
§15.207(a) . . .
RSS-Gen Clause 8.8 AC line conducted emissions Compliant
FCC§15.205& §15.209
&§15.407(b) Undesirable Emission& Restricted Bands Compliant
RSS-247 Clause 6.2
RSS-247 Clause 6.2.1.2 26dB attenuated below the channel power Compliant*

FCC315.407(a) () Emission Bandwidth for 5250-5350MHz& .
RSS-247 Clause 6.2 5470-5725MH Compliant
RSS-Gen Clause 6.7 ) ?

FOCS15.407(a) () Emission Bandwidth for 5150-5250MHz& .
RSS-247 Clause 6.2 5725-5850MHz Compliant*
RSS-Gen Clause 6.7

FCC§15.407(a) Maximum Conducted Output Power for Compliant
RSS-247 Clause 6.2 5250-5350MHz&5470-5725MHz P
FCC§15.407(a) Maximum Conducted Output Power for Renorti
RSS-247 Clause 6.2 5150-5250MHz&5725-5850MHz cporting
FCC§15.407 (a) Power Spectral Density for 5250-5350MHz& Compliant
RSS-247 Clause 6.2 5470-5725MHz P
FCC§15.407 (a) Power Spectral Density for 5150-5250MHz& C lant*
RSS-247 Clause 6.2 5725-5850MHz omplian
§15.203 . .
RSS-Gen Clause 6.8 Antenna Requirement Compliant
RSS-247 Clause 6.4 Additional requirements Compliant
FCCs1 540§72(1f2)(9&1 L1310 & Maximum Permissible Exposure (MPE) Compliant
RSS-102 Clause 6.6 Exemption Limits For Routmg Evaluation-RF Compliant
Exposure Evaluation

Note 1: For AC line conducted emissions, the maximum output power mode and channel was tested.

Note 2: For Radiated Spurious Emissions 9kHz~ 1GHz and 18-40GHz, the maximum output power mode and
channel was tested.

Compliant*: Base on the Description of change, the change do not affect the test results, the test results please
refer to report No.: CR22010029-00B that was issued by China Certification ICT Co., Ltd (Dongguan) on
2023/01/03.

Description of change:

The change between the previous equipment and the current equipment is stated and guaranteed by the
applicant. The original report CR22010029-00B* that was issued by China Certification ICT Co.,
Ltd (Dongguan) on 2023/1/3, which was provided by the applicant. The difference as following:

1. Add two frequency bands 5250-5350MHz and 5470-5725MHz.

2. Remove the whip antenna.

3. Change the RF Chip model to QCN5152 (RF characteristics don't affect).
4. Changed the HVIN to Mango-I.

5. Changed the FVIN to V1.12.1.

The Bay Area Compliance Laboratories Corp. (Dongguan) is responsible for all the information
provided in this report, except when information is provided by the customer as identified in this report.
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3. DESCRIPTION OF TEST CONFIGURATION

3.1 Operation Frequency Detail

For 802.11a/n ht20/ac vht20/ax he20:

5150-5250MHz Band 5250-5350 MHz Band 5470-5725 MHz Band 5725-5850MHz Band

Channel Fr(;}lll;;cy Channel Fl;?\?[l;;zl;cy Channel Fr(elz\(/][lllle;cy Channel Fl;?\?[l;;zl;cy
36 5180 52 5260 100 5500 149 5745
40 5200 56 5280 104 5520 153 5765
44 5220 60 5300 108 5540 157 5785
48 5240 64 5320 112 5560 161 5805
/ / / / 116 5580 165 5825
/ / / / 120%* 5600 / /
/ / / / 124%* 5620 / /
/ / / / 128%* 5640 / /
/ / / / 132 5660 / /
/ / / / 136 5680 / /
/ / / / 140 5700 / /
/ / / / 144%* 5720 / /
For 802.11n ht40/ac vht40/ax he40:
5150-5250MHz 5250-5350 MHz 5470-5725 MHz 5725-5850MHz
Channel Fr(;(/]llll_lezl;cy Channel Fr(;(/l[lﬁezn)cy Channel Frg\(/l[lll_le;cy Channel Fr(;(/l[lﬁezn)cy
38 5190 54 5270 102 5510 151 5755
46 5230 62 5310 110 5550 159 5795
/ / / / 118** 5590 / /
/ / / / 126%** 5630 / /
/ / / / 134 5670 / /
/ / / / 142%* 5710 / /
For 802.11ac vht80/ax he80:
5150-5250MHz 5250-5350 MHz 5470-5725 MHz 5725-5850MHz
Channel Fr(i(/lllll_lezl;cy Channel Flk;(}[lll;;cy Channel Frg\(/l[lll_le;cy Channel Flk;(}[lll;;cy
42 5210 58 5290 106 5530 155 5775
/ / / / 122%%* 5610 / /
/ / / / 138* 5690 / /
Note:

*: Additional channels cross the band 5470-5725MHz and 5725-5850 MHz, Conducted output
power/ Power Spectral Density/bandwidth test with the additional channel to compliance with stricter
limit of the two bands(5470-5725MHz more stricter).

**: Those channels in 5600-5650 MHz are disabled by software in Canada Market.
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3.2 EUT Operation Condition

The system was configured for testing in Engineering Mode, which was provided by the manufacturer.

The EUT configuration is below:

EUT Exercise Software: ‘ QRCT4

The software was provided by manufacturer. The maximum power was configured as below, that was provided

by the manufacturerA:

5250-5350 MHz Band:

Test Test Power Level Setting

Test Modes Channels Frequency Data rate o eio

(MHz)
Lowest 5260 6Mbps 17 15
802.11a Middle 5280 6Mbps 17 15
Highest 5320 6Mbps 17 15
Lowest 5260 MCSO0 14 14
802.11n ht20 Middle 5280 MCSO0 14 14
Highest 5320 MCSO0 14 14
Lowest 5270 MCSO0 12 12
802.11n ht40 Highest 5310 MCS0 12 12
Lowest 5260 MCSO0 15 15
802.11ac vht20 Middle 5280 MCSO0 15 15
Highest 5320 MCSO0 15 15
Lowest 5270 MCSO0 13 13
802.11 ac vht40 Highest 5310 MCS0 13 13
802.11ac vht80 Middle 5290 MCSO0 12 12
Lowest 5260 MCSO0 14 14
802.11ax he20 Middle 5280 MCSO0 14 14
Highest 5320 MCSO0 14 14
202.11ax hed0 L9west 5270 MCSO0 12 12
Highest 5310 MCSO0 12 12
802.11ax he80 Middle 5290 MCSO0 12 12
5470-5725 MHz Band:

Test Test Power Level Setting

Test Modes Channels Frequency Data rate i i

(MHz)
Lowest 5500 6Mbps 16 14
802.11a Middle 5580 6Mbps 16 14
Highest 5700 6Mbps 16 14
Cross 5720 6Mbps 16 14
Lowest 5500 MCSO0 13 13
Middle 5580 MCSO0 13 13
802.11n ht20 -

Highest 5700 MCSO0 13 13
Cross 5720 MCSO0 13 13
Lowest 5510 MCSO0 11 11
202.11n htd0 Middle 5550 MCSO0 11 11
Highest 5670 MCS0 11 11
Cross 5710 MCSO0 11 11
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Lowest 5500 MCSO0 14 14
Middle 5580 MCSO0 14 14
802.11ac vhi20 Highest 5700 MCS0 14 14
Cross 5720 MCS0 14 14
Lowest 5510 MCSO0 13 13
802.11 ac vhtd0 Middle 5550 MCSO0 13 13
Highest 5670 MCSO0 13 13
Cross 5710 MCSO0 13 13
Lowest 5530 MCSO0 12 12
802.11ac vht80 Highest 5610 MCSO0 12 12
Cross 5690 MCSO0 12 12
Lowest 5500 MCSO0 11 11
Middle 5580 MCSO0 11 11
802.11ax he20 -
Highest 5700 MCSO0 11 11
Cross 5720 MCSO0 11 11
Lowest 5510 MCSO0 11 11
202.11ax hed0 Middle 5550 MCSO0 11 11
Highest 5670 MCS0 11 11
Cross 5710 MCSO0 11 11
Lowest 5530 MCSO0 11 11
802.11ax he80 Highest 5610 MCSO0 11 11
Cross 5690 MCSO0 11 11

Note:

1.The above are the worst-case data rates, which are determined for each mode based upon investigations by
measuring the average power and PSD across all data rates, bandwidths, and modulations.

2. The device supports SISO in all modes, and MIMO 2T2R in 802.11n/ac/ax modes, per pretest, 2T2R mode
was the worst mode and reported for 802.11n/ac/ax modes.

3.The device not supports Part of RU, software blocks Part of RU.

3.3 Support Equipment List and Details

Manufacturer Description Model Serial Number
8devices Debug Board LMI 100 02 2 1 2VQP-2
GlobTek Adapter GT-46240-2412-T2 SAA-210577-EA

DELL Laptop E6410 GMLGPM1

3.4 Support Cable List and Details

Cable Description Shielding Ferrite Length From Port To
Type Core (m)
DC Cable No No 1 Adapter Debug Board
RJ45 Cable No No 10 Laptop Debug Board
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3.5 Block Diagram of Test Setup

AC line conducted emissions:

LISN ’ Laptop

Ad“ij‘“km'] EUT

Debug Board

MNon-Conductive Table 80 cm
above Ground Plane

- BN —

1.5 Meter

Spurious Emissions:

Below 1GHz:
[ AaCc ] Laptop
Mains ] l [

Adapter
—

EUT =
z
Debug Board =

Non-Cenductive Table 80 cm

above Ground Plane
- 1.5 Meter -
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Above 1GHz:
AC .. ) l Laptop |
| Mains I ]
Adapter | ‘
EUT -
z
Debug Board =y
MNon-Cenductive Table 130
cm above Grovnd Plane
-t 1.5 Metes -
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3.6 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is
located on the No.12, Pulong East 1st Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 DO1 and is listed in the
FCC Public Access Link (PAL) database, FCC Registration No. : 829273, the FCC Designation No. :
CN5044.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: CN0022.

3.7 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not

consider the uncertainty. The extended uncertainty given in this report is obtained by combining the
standard uncertainty times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.61dB
Power Spectral Density, conducted +0.61 dB
9kHz~30MHz: 3.3dB, 30MHz~200MHz: 4.55 dB, 200MHz~1GHz:
Unwanted Emissions, radiated 5.92 dB, 1GHz~6GHz: 4.98 dB, 6GHz~18GHz: 5.89 dB,
18GHz~26.5GHz:5.47 dB, 26.5GHz~40GHz:5.63 dB
Unwanted Emissions, conducted +2.47 dB
Temperature +1°C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%
AC Power Lines Conducted Emission 3.11 dB (150 kHz to 30 MHz)
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4. REQUIREMENTS AND TEST PROCEDURES

4.1 AC Line Conducted Emissions
4.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed
to be connected to the public utility (AC) power line, the radio frequency voltage that is conducted
back onto the AC power line on any frequency or frequencies, within the band 150 kHz to 30 MHz,
shall not exceed the limits in the following table, as measured using a 50 pH/50 ohms line impedance
stabilization network (LISN). Compliance with the provisions of this paragraph shall be based on the
measurement of the radio frequency voltage between each power line and ground at the power terminal.
The lower limit applies at the boundary between the frequency ranges.

Conducted limit (dBpV)
Frequency of emission (MHz)| Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46"
0.55 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating
as intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems
shall be subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-
1705 kHz and intended to be received using a standard AM broadcast receiver: no limit on conducted
emissions.

(2) For all other carrier current systems: 1000 uV within the frequency band 535-1705 kHz, as
measured using a 50 uH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in
§15.205, §15.209, §15.221, §15.223, or §15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not required for devices
which only employ battery power for operation and which do not operate from the AC power lines or
contain provisions for operation while connected to the AC power lines. Devices that include, or make
provisions for, the use of battery chargers which permit operating while charging, AC adapters or
battery eliminators or that connect to the AC power lines indirectly, obtainig their power through
another device which is connected to the AC power lines, shall be tested to demonstrate compliance
with the conducted limits.
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RSS-Gen Clause 8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be
connected to the public utility AC power network, the radio frequency voltage that is conducted
back onto the AC power line on any frequency or frequencies within the range 150 kHz to 30
MHz shall not exceed the limits in table 4, as measured using a 50 uH / 50 Q line impedance
stabilization network. This requirement applies for the radio frequency voltage measured between
each power line and the ground terminal of each AC power-line mains cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the
requirement for compliance with the limits in table 4 shall apply at the terminals of the AC power-
line mains cable of a representative support device, while it provides power to the EUT. The lower
limit applies at the boundary between the frequency ranges. The device used to power the EUT
shall be representative of typical applications.

Table 4 — AC power-line conducted emissions limits

Frequency Conducted limit (dBpV)
(MHz) Quasi-peak Average

0.15-0.5 66 to 56! 56 to 46!
0.5-5 56 46
5-30 60 50

Note 1: The level decreases linearly with the logarithm of the frequency.

For an EUT with a permanent or detachable antenna operating between 150 kHz and 30 MHz, the
AC power-line conducted emissions must be measured using the following configurations:
(a) Perform the AC power-line conducted emissions test with the antenna connected to

determine compliance with the limits of table 4 outside the transmitter's fundamental emission
band.

(b) Retest with a dummy load instead of the antenna to determine compliance with the limits of
table 4 within the transmitter's fundamental emission band. For a detachable antenna, remove the
antenna and connect a suitable dummy load to the antenna connector. For a permanent antenna,
remove the antenna and terminate the RF output with a dummy load or network that simulates the
antenna in the fundamental frequency band.
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4.1.2 EUT Setup

Vertical Reference

/ Ground Plane

|- 40cm P EUT System

Test Receiver

O Q@

Bonded to Horizontal
Ground Plane

Note:
1. Support units were connected to second LISN.

units.

Horizontal Reference
Ground Plane

2. Both of LISNs (AMN) 80 cm from EUT and at least 80 cm from other units and oter metal planes support

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification
used was with the FCC Part 15.207, RSS-Gen limits.

The spacing between the peripherals was 10 cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.

4.1.3 EMI Test Receiver Setup

The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range

IF B/'W

150 kHz — 30 MHz

9 kHz
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4.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating
frequency or frequency to which the EUT is tuned (if appropriate), should be reported, unless such
emissions are more than 20 dB below the limit. AC power-line conducted emissions measurements are
to be separately carried out only on each of the phase (“hot”) line(s) and (if used) on the neutral line(s),
but not on the ground [protective earth] line(s). If less than six emission frequencies are within 20 dB
of the limit, then the noise level of the measuring instrument at representative frequencies should be
reported. The specific conductor of the power-line cord for each of the reported emissions should be
identified. Measure the six highest emissions with respect to the limit on each current-carrying
conductor of each power cord associated with the EUT (but not the power cords of associated or
peripheral equipment that are part of the test configuration). Then, report the six highest emissions with
respect to the limit from among all the measurements identifying the frequency and specific current-
carrying conductor identified with the emission. The six highest emissions should be reported for each
of the current-carrying conductors, or the six highest emissions may be reported over all the current-
carrying conductors.

4.1.5 Corrected Amplitude & Margin Calculation

The basic equation is as follows:

Result = Reading + Factor
Factor = attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result

4.1.6 Test Result

Please refer to section 5.1.
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4.2 Radiation Spurious Emissions
4.2.1 Applicable Standard
FCC §15.407 (b);

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of - 27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of - 27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725
GHz band shall not exceed an e.i.r.p. of - 27 dBm/MHz.

(4) For transmitters operating solely in the 5.725-5.850 GHz band:

(1) All emissions shall be limited to a level of - 27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25
MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or
below the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

(i1) Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may demonstrate
compliance with the emission limits in § 15.247(d), but manufacturing, marketing and importing of
devices certified under this alternative must cease by March 2, 2018. Devices certified before March 2,
2018 with antenna gain of 10 dBi or less may demonstrate compliance with the emission limits in §

15.247(d), but manufacturing, marketing and importing of devices certified under this alternative must
cease before March 2, 2020.

(8) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz.
A lower resolution bandwidth may be employed near the band edge, when necessary, provided the
measured energy is integrated to show the total power over 1 MHz.

(9) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §

15.209. Further, any U-NII devices using an AC power line are required to comply also with the
conducted limits set forth in § 15.207.

(10) The provisions of § 15.205 apply to intentional radiators operating under this section.

(11) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to
the upper and lower frequency band edges as the design of the equipment permits.

(c) The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signalling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment
authorization a description of how this requirement is met.

Frequency band 5150-5250 MHz:
RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
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5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.

Frequency band 5250-5350 MHz:
RSS-247 Clause 6.2.2.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.

Frequency bands 5470-5600 MHz and 5650-5725 MHz:
RSS-247 Clause 6.2.3.2

Emissions outside the band 5470-5600 MHz and 5650-5725 MHz shall not exceed -27 dBm/MHz
e.i.r.p. However, devices with bandwidth overlapping the band edge of 5725 MHz can meet the
emission limit of -27 dBm/MHz e.i.r.p. at 5850 MHz instead of 5725 MHz.

Frequency band 5725-5850 MHz
RSS-247 Clause 6.2.4.3

Devices operating in the band 5725-5850 MHz with antenna gain greater than 10 dBi can have
unwanted emissions that comply with either the limits in this section or in section 5.5 until six (6)
months after the publication date of this standard for certification. Certified devices that do not
comply with emission limits in this section shall not be manufactured, imported, distributed,
leased, offered for sale or sold after April 1, 2018.

Devices operating in the band 5725-5850 MHz with antenna gain of 10 dBi or less can have
unwanted emissions that comply with either the limits in this section or in section 5.5 until April 1,
2018 for certification. Certified devices that do not comply with emission limits in this section
shall not be manufactured, imported, distributed, leased, offered for sale or sold after April 1, 2020.
Devices operating in the band 5725-5850 MHz shall have e.i.r.p. of unwanted emissions comply
with the following:

a) 27 dBm/MHz at frequencies from the band edges decreasing linearly to 15.6 dBm/MHz at 5
MHz above or below the band edges;

b) 15.6 dBm/MHz at 5 MHz above or below the band edges decreasing linearly to 10 dBm/MHz at
25 MHz above or below the band edges;

¢) 10 dBm/MHz at 25 MHz above or below the band edges decreasing linearly to -27 dBm/MHz
at 75 MHz above or below the band edges; and

d) -27 dBm/MHz at frequencies more than 75 MHz above or below the band edges.
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4.2.2 EUT Setup

9kHz~30MHz:

Semi-anechoic
Chamber

. 3m > RX Antenna

EUT System Turn Table

Ground Plane Test Receiver

QO |

30MHz~1GHz:

Semi-anechoic

Chamber Ant. Tower 1-4m
Variable

‘ 43— ‘

Turn Table

EUT System

Ground Plane Test Receiver

QO I
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1-26.5GHz:

Semi-anechoic
Chamber

EUT

EUT System

Turn Table

Ground Plane

Antenna toward the

Ant. Tower 1 -4m
/ Variable

Spectrum Analyzer

O O I

26.5-40GHz:

Semi-anechoic -1 .5m4>‘
Chamber .-

EUT

EUT System

Turn Table

T

Ground Plane

Antenna toward the

Ant. Tower 1 -4m
/ Variable

Spectrum Analyzer

O O I

The radiated emission tests were performed in the semi-anechoic chamber, using the setup accordance
with the ANSI C63.10-2013. The specification used was FCC 15.209, FCC 15.407, RSS-247,

RSS-Gen limits.
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The external I/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the

middle.

For 9kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and
three antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

4.2.3 EMI Test Receiver & Spectrum Analyzer Setup

The system was investigated from 9 kHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

9kHz-1000MHz:

Frequency Range | Measurement RBW Video B/'W IF B/W Detector
9kHz - 150 kHz QP/AV 200Hz 1 kHz 200 Hz QP/AV
150 kHz — 30 MHz QP/AV 9 kHz 30 kHz 9 kHz QP/AV
PK 100 kHz 300 kHz / PK
30MHz - 1000 MHz QP ; ; 120KkHZ QP
1GHz- 40GHz:
Pre-scan:
Measurement Detector Duty cycle RBW Video B/W
PK Peak Any IMHz 3 MHz
Ave Peak >98% IMHz SkHz
) <98% 1MHz >1/T, not less than SkHz
Final measurement for emission identified during the pre-scan:
Measurement Detector Duty cycle RBW Video B/'W
PK Peak Any IMHz 3 MHz
>98% IMHz 10 Hz
Ave. Peak <98% IMHz >1/T

Note: T is minimum transmission duration

If the maximized peak measured value is under the QP limit by more than 6dB, then it is unnecessary
to perform an QP measurement.

If the maximized peak measured value is under the average limit, then it is unnecessary to perform an
QP measurement.

4.2.4 Test Procedure

During the radiated emission test, the adapter was connected to the first AC floor outlet.

According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01, emission shall be
computed as: E [dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters.

If the maximized peak measured value is under the QP limit by more than 6dB, then it is unnecessary
to perform an QP measurement.

All emissions under the average limit and under the noise floor have not recorded in the report.
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For Radiated 26.5-40GHz test, which was performed at 1.5 m distance, according to C63.10, the test
result shall be extrapolated to the specified distance using an extrapolation Factor of 20dB/decade from
3mto 1.5m

Distance extrapolation Factor =20 log (specific distance [3m]/test distance [1.5m]) dB= 6.0 dB

4.2.5 Corrected Result & Margin Calculation

The basic equation except 26.5-40GHz test is as follows:

Factor= Antenna Factor + Cable Loss-Amplifier Gain

For Radiated 26.5-40GHz test:
Factor= Antenna Factor + Cable Loss- Distance extrapolation Factor

Result = Reading + Factor

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result

For the spurious emission below 30MHz, the limit was convert from dBpA/m to dBuV/m by adding
51.5 dB.

4.2.6 Test Result

Please refer to section 5.2.
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4.3 Emission Bandwidth
4.3.1 Applicable Standard

FCC §15.407 (a),(h)

(h)(2) Radar Detection Function of Dynamic Frequency Selection (DFS). U-NII devices operating with
any part of its 26 dB emission bandwidth in the 5.25-5.35 GHz and 5.47-5.725 GHz bands shall
employ a DFS radar detection mechanism to detect the presence of radar systems and to avoid co-
channel operation with radar systems.

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.

RSS-247 Clause 6.2.2.1
Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than
500 mW shall implement TPC in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of 1 W

RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than
500 mW shall implement TPC in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of 1 W.
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4.3.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.3.3 Test Procedure
26dB Emission Bandwidth:
According to ANSI C63.10-2013 Section 12.4.1

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c¢) Detector = peak.

d) Trace mode = max hold

¢) Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the instrument. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

99% Occupied Bandwidth:
According to ANSI C63.10-2013 Section 12.4.2&6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given
emission. The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and
VBW shall be approximately three times the RBW, unless otherwise specified by the applicable
requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope shall be
more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.5.2.

d) Step a) through step c) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall
be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5% of the total is reached; that
frequency is recorded as the upper frequency. The 99% power bandwidth is the difference between
these two frequencies.
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h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display;
the plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in
addition to the plot(s).

4.3.4 Test Result

Please refer to section 5.3 and section 5.4.
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4.4 Maximum Conducted Output Power
4.4.1 Applicable Standard

FCC §15.407(a) (2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RSS-247 Clause 6.2.2.1

Devices, other than devices installed in vehicles, shall comply with the following:
a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500
mW shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

4.4.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

4.4.3 Test Procedure
According to ANSI C63.10-2013 Section 12.3.3.1

Method PM-G is measurement using a gated RF average power meter.

Measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its
maximum power control level. Because the measurement is made only during the ON time of the
transmitter, no duty cycle correction factor is required.
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4.4.4 Test Result

Please refer to section 5.5.
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4.5 Maximum Power Spectral Density
4.5.1 Applicable Standard

FCC §15.407(a) (2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RSS-247 Clause 6.2.2.1
Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 logi0B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band,;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than
500 mW shall implement TPC in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logi0B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500
mW shall implement TPC in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of 1 W.

4.5.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer
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4.5.3 Test Procedure
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Duty cycle =98%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-1 should be
applied.

Duty cycle <98%, duty cycle variations are less than 2%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-2 should be
applied.

Duty cycle <98%, duty cycle variations exceed 2%
KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-3 should be applied.

4.5.4 Test Result

Please refer to section 5.7.
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4.6 Duty Cycle

4.6.1 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.6.2 Test Procedure
According to ANSI C63.10-2013 Section 12.2

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between
bins on the sweep are sufficient to permit accurate measurements of the ON and OFF times of the
transmitted signal:

1) Set the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW > OBW if possible; otherwise, set RBW to the largest available value.

3) Set VBW > RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and
the number of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are
limited to 3 MHz, then the zero-span method of measuring the duty cycle shall not be used if T < 16.7

ps.)

4.6.3 Judgment

Report Only. Please refer to section 5.8.
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4.7 Antenna Requirement
4.7.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

RSS-Gen Clause 6.8

The applicant for equipment certification shall provide a list of all antenna types that may be used
with the transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the
maximum permissible antenna gain (in dBi) and the required impedance for each antenna. The test
report shall demonstrate the compliance of the transmitter with the limit for maximum equivalent
isotropically radiated power (e.i.r.p.) specified in the applicable RSS, when the transmitter is
equipped with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest
gain of each combination of transmitter and antenna type, with the transmitter output power set at
the maximum level. However, the transmitter shall comply with the applicable requirements under
all operational conditions and when in combination with any type of antenna from the list
provided in the test report (and in the notice to be included in the user manual, provided below).
When measurements at the antenna port are used to determine the RF output power, the effective
gain of the device’s antenna shall be stated, based on a measurement or on data from the antenna’s
manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements
with each antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the
following notice in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by
Innovation, Science and Economic Development Canada to operate with the antenna types listed
below, with the maximum permissible gain indicated. Antenna types not included in this list that
have a gain greater than the maximum gain indicated for any type listed are strictly prohibited for
use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types
which can be used with the transmitter, indicating the maximum permissible antenna gain (in dBi)
and the required impedance for each antenna type.

4.7.2 Judgment

Compliant. Please refer to the Antenna Information detail in Section 1.3.
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4.8 Additional requirement

4.8.1 Applicable Standard

According to RSS-247 Clause 6.4 Additional requirement

The following requirements shall apply:

a)

b)

c)

The device shall automatically discontinue transmission in cases of absence of information to
transmit, or operational failure. A description on how this is done shall accompany the application
for equipment certification. Note that this is not intended to prohibit transmission of control or
signalling information or the use of repetitive codes where required by the technology.

All LE-LAN devices must contain security features to protect against modification of software by
unauthorized parties.

Manufacturers must implement security features in any digitally modulated devices capable of
operating in any of the frequency ranges within the 5 GHz band. so that third parties are not able
to reprogram the device to operate outside the parameters for which the device was certified. The
software must prevent the user from operating the transmitter with operating frequencies. output
power, modulation types or other radio frequency parameters outside those that were approved for
the device. Manufacturers may use various means. including the use of a private network that
allows only authenticated users to download software. electronic signatures in software or coding
in hardware that is decoded by software to verify that new software can be legally loaded into a
device to meet these requirements and must describe the methods in their application for
equipment certification.

Manufacturers must take steps to ensure that DFS functionality cannot be disabled by the operator
of the LE-LAN device.

The user manual for LE-LAN devices shall contain instructions related to the restrictions
mentioned in the above sections. namely that:

1.  the device for operation in the band 5150-5250 MHz is only for indoor use to reduce the
potential for harmful interference to co-channel mobile satellite systems:d'

ii.  for devices with detachable antenna(s). the maximum antenna gain permitted for devices in
the bands 5250-5350 MHz and 5470-5725 MHz shall be such that the equipment still
complies with the e.i.r.p. limit:

iii.  for devices with detachable antenna(s). the maximum antenna gain permitted for devices in
the band 5725-5850 MHz shall be such that the equipment still complies with the e.i.r.p.
limits as appropriate: and

iv. where applicable, antenna type(s). antenna models(s). and worst-case tilt angle(s) necessary

shall be clearly indicated.
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4.8.2 Judgment

RSS-247 Clause 6.4 a):

The device shall automatically discontinue transmission in cases of absence of information to
transmit, or operational failure. Please refer to the declaration

RSS-247 Clause 6.4 b):

The devices must contain security features to protect against modification of software by
unauthorized parties. Please refer to the declaration

RSS-247 Clause 6.4 c):

1). The device is only for indoor use on 5150-5250MHz and 5250-5350MHz.

i1). The device operates on 5250-5350MHz/5470-5725MHz meet the EIRP limit, please refer to
the power test result.

ii1). The antenna unit uses a unique coupling to the intentional radiator, and all the EIPR compliance
with RSS-247 requirement. Please refer to the conducted output power test result.

iv). The device EIRP less than 200mW(23 dBm).
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5. Test DATA AND RESULTS

5.1 AC Line Conducted Emissions

Serial Number: 2VQP-1
Test Site: CE
Tester: Yukin Qiu

Environmental Conditions:

Test Date: 2024/12/13
Test Mode: Transmitting
Test Result: Pass

. Relative .
Temperatltre. 299 Humidity: 41 ATM Pressure: 1022
() A (kPa)
Test Equipment List and Details:
. Serial S Calibration Due
Manufacturer Description Model Calibration Date
Number Date
R&S LISN ENV216 101614 2024/9/5 2025/9/4
MICRO-COAX | Coaxial Cable C-NINJ-50 C-0200-01 2024/9/5 2025/9/4
R&S EMI Test ESCI 100035 2024/8/26 2025/8/25
Receiver
Audix Test Software E3 191218 V9 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

802.11n20 5320MHz was tested.
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Project No.: 2482A5484BE-RF-Al Serial No.: 2WVQP-1
Port: Line Tester: Yukin Qiu
Test Mode: Transmitting
IF B/W 9kHz PK/AV

20 Level (dBuV) Date: 2024-12-13
70.0
50.0 Voltage on Mains QP

10.0
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB) (dBpv) (dBuv) (dB)
1 0.160 42.14 16.77 52.91 65.48 12.57 QP
2 8.160 23.01 18.77 33.78 55.48 21.78 Average
3 8.164 41 .88 16.78 52.58 65.25 12 .67 QP
4 8.1s4 25.16 18.78 35.94 55.25 19.31 Average
5 8.381 38.64 16.84 45_48 58.26 8.78 QP
6 8.381 34.51 18.84 45.35 48.26 2.91 Average
7 8.485 36.75 16.84 47 .59 57.75 16.16 QP
8 0.485 29.65 16.84 40.49 A47.75 7.26 Average
9 8.470 28.71 10.34 39.55 56.52 16.97 QP
16 0.470 23.58 16.84 34.42 A46.52 12.18 Average
11 6.132 32.04 16.91 42.95 60.00 17.85 QP
12 6.132 25.34 16.91 36.25 58.00 13.75 Average
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Project No.: 24@82A5484BE-RF-Al Serial No.: 2WQP-1
Port: neutral Tester: Yukin Qiu
Test Mode: Transmitting
IF B/W SkHz PK/AV

Date: 2024-12-13

8uLeveItdBuU}
70.0
0.0 Voltage on Mains QP
50.0 i
9
a00| | o
30.0
20.0
10.0
0
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB) (dBuv) (dBuv) (dB)
1 8.161 42 .44 1@.85 53.29 65.43 12.14 QP
2 8.161 22.93 18.85 33.78 55.43 21.65 Average
3 8.171 48.92 1@.85 51.77 64.98 13.13 QP
4 8.171 25.31 18.85 36.16 54.98 18.74 Average
5 8.377 38.99 18.78 49,77 GE.34 8.57 QP
6 8.377 35.23 16.78 46.01 A8.34 2.33 Average
7 a.484 38.608 16.77 49 .37 L7.78 8.41 QP
8 2.484 31.24 1a.77 42.81 a47.78 5.77 Average
9 5.575 32.78 18.86 43.56 60 .08 16.44 QP
18 5.575 26.03 18.86 36.89 50.08 13.11 Average
11 6.155 33.1@ 18.87 43.97 60 .08 16.83 QP
12 6.155 26.25 18.87 37.12 50.08 12.88 Average
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5.2 Radiation Spurious Emissions

1) 9kHz - 1GHz

Serial Number: 2VQP-1
Test Site: Chamber A
Tester: Alan Xie

Environmental Conditions:

Temperature:
oy 242
(<)

Test Equipment List and Details:

Manufacturer Description
EMCO Passive Loop
Antenna
Sunol Sciences Hybrid Antenna
Narda Coaxial Attenuator
Unknown Coaxial Cable
Unknown Coaxial Cable
Unknown Coaxial Cable
Sonoma Amplifier
R&S EMI Test Receiver
Audix Test Software

Relative Humidity: 45
(%0)

Model

6512

JB3
757C-6dB
C-NJNJ-50
C-NJNJ-50
C-NJINJ-50
310N
ESR3
E3

Test Date: 2024/12/27
Test Mode: Transmitting
Test Result: Pass

Serial
Number

9706-1206

A060611-2
34010
C-0075-01
C-0400-01
C-1400-01
372193
102453
191218 V9

ATM

Pressur

e: 102.4

(kPa)

Calibration Calibration

Date

Due Date

2023/10/25 = 2026/10/24

2024/4/16
2024/4/16
2024/7/1
2024/7/1
2024/71
2024/8/16
2024/8/26
N/A

2027/4/15
2027/4/15
2025/6/30
2025/6/30
2025/6/30
2025/8/15
2025/8/25
N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.

After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to table and plots.
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9kHz~30MHZz(802.11n20 5320MHz was tested):
Three antenna orientations (parallel, perpendicular, and ground-parallel) was measured,
the worst orientations was below:

Project No.: 2482A54848E-RF-Al Serial No.: ZVQP-1
Polarizaticn: Parallel Tester: Alan Xie
Test Mode: Transmitting
: RBW:388Hz VBW:1lkHz

Date: 2024-12-27

14ULeveI {dBu\im)
122.5
105.0 Op
87.5
70.0
12;\,3
525 ‘\M\J \whwwj
st %%
17.5
0
.009 0.037 0.065 0.094 0122 A5
Frequency (MHz)
Nao. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBpV/m) (dBuv/m) (dB)
1 a.915 11.58 58.15 6l1.65 123.81 62.16 Peak
2 8.918 11.87 49 .43 6l.19 122.35 61.25 Peak
3 8.021 9.87 48.72 58.59 121.85 62.46 Peak
4 8.831 §.97 46.51 54 .58 117.78 63.12 Peak
5 a.047 8§.31 43.92 52.23 114,28 61.97 Peak
o 8,064 10.12 471,15 51.27 111.48 oa. 21 Peak
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Project No.: 2482A5484BE-RF-Al Serial No.: 2ZVQP-1
Poclarizaticon: Parallel Teszter: Alan Xie
Test Mode: Transmitting
1 RBW:l8kHz VEBW:Z8kHz

Level (dBuV/m) Date: 2024-12.27
110
96.3
82.5
ap
68.8
55.0

A5 2 5 1 2 5 10 20 30
Frequency (MHz)
MNo. Freguency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBpV/m) (dBpV/m) (dB)
1 8.524 15.91 22.46 39.37 73.21 33.84 Peak
2 8.654 17.68 21.21 38.89 71.24 32.35 Peak
3 a.880 158.34 12.68 38.82 59.45 31.43 Peak
i 5.221 24.17 5.55 29.72 59.54 39.82 Peak
5 5.476 23.54 5.39 28.93 569.54 46.61 Peak
= 18.820 26.26 3.45 29.71 59.54 39.83 Peak
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30MHz~1GHz(802.11n20 5320MHz was tested):

Project Mo.: 24@2A5484BE-RF-Al Serial No.: ZVQP-1
Poclarizaticon: Horizontal Tester: Alan Xie
Test Mode: Transmitting
: RBW:188kHz VBW:328kHz

SULe\rm {dBuVim) Date: 2024-12-27
70.0
60.0
ap

Mo
o

1 34 56
30.0 \lk))
20.0
10.0
0
30 224, 418, 612 806. 1000
Frequency (MHz)
MNo. Freguancy Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBpV/m)  (dBu\v/m) (dB)
1 77.53 58.31 -l6.81 23,76 48,80 5.38 Peak
2 98.87 509.69 -14.88 36.69 43.58 6.81 Peak
3 118.27 45,20 -18.19 35.81 43.50 8.49 Peak
4 143 .49 44 85 -11.88 33.85 43 .58 9.65 Peak
5 168.71 47.58 -11.74 35.76 43.58 7.74 Peak
&) 181.32 47 .14 -12.18 34.96 43 .58 8.54 Peak
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Project No.: 2482A5484BE-RF-Al Serial No.: 2ZVQP-1
Poclarization: vertical Teszter: Alan Xie
Test Mode: Transmitting
1 RBW:188kHz VBW:3898kHZ

80 Level (dBuV/m) Date: 2024-12-27

QP
50.0 !_
|

12 ) 58
00 Nw : JW
20.0
10.0
0
30 224, 418. G12. 306, 1000
Frequency (MHz)
MNo. Freguency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBpV/m) (dBpV/m) (dB)
1 48.867 44.16 -18.97 33.19 48,00 6.81 Peak
2 73.85 49.41 -16.64 32.77 48.00 7.23 Peak
3 119,24 47.59 -1@.8%9 37.58 43.58 5.08 Peak
i 142 .52 41.94 -18.93 31.81 43.50 12.49 Peak
5 685,18 35.41 -2.39 33.82 46.00 12.98 Peak
= 618.79 35.28 -2.084 33.16 45.00 12.84 Peak
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2) 1-40GHz:

Serial Number: 2VQP-1
Test Site: Chamber B

Tester:

Environmental Conditions:

Nat Zhou, Colin Yang,
Leo Xiao, Bill Yang

Test Date: 2025/1/8~2025/1/24

Test Mode: Transmitting

Test Result: Pass

Temperature: Relative Humidity: ATM Pressure:
) 21.9~22.1 %) 41~42 (kPa) 101.4~101.5
Test Equipment List and Details:
. . Calibration Calibration
Manufacturer Description Model Serial Number Date Due Date
ETS-Lindgren Horn Antenna 3115 000 527 35 2023/9/7 2026/9/6
Ducommun Horn Antenna ARH-4223-02 | 1007726-02 1304 | 2023/2/22 2026/2/21
Technologies
Ducommun Horn Antenna ARH-2823-02 | 1007726-01 1302 | 2023/2/22 2026/2/21
Technologies
Xinhang . XH750A-N/J- 20231117004
Macrowave Coaxial Cable SMA/J-10M 40001 2024/11/17 2025/11/16
Xinhang . XH360A-2.92/J- 20231208001
Macrowave Coaxial Cable 2.92/1-6M-A 20001 2024/12/9 2025/12/8
AH Preamplifier PAM-0118P 469 2024/4/15 2025/4/14
AH Preamplifier PAM-1840VH 191 2024/9/5 2025/9/4
R&S Spectrum FSV40 101944 2024/9/6 2025/9/5
Analyzer
Audix Test Software E3 191218 V9 N/A N/A
l}deusltucpﬁriggl DT7220SCU DC79902
Decentest & & & 2024/8/27 2025/8/26
Filter Switch Unit| P17220FCU DC79905

* Statement of Traceability: Bay Area Compliance Laboratories Corp.(Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.
After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to table and plots.
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1-18GHz:
5250-5350MHz :

802.11a mode, Low Channel, Chain 0,Horizontal

802.11a mode, Low Channel, Chain 0, Vertical

Project No.: 2402AS4840E-RF-AL Serial No

2VQP-1 Project No 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11a_U-NII-24 low Channel 5268MHz Chain® Note: 882.11a_U-NII-2A low Channel 5268MHz Chain®
PK:RBW: 1MHz , VBW: 3MHz PK:RBW:1MHz , VBW: 3MHz
JooLeve! [@Buvim) Date: 2025-01.08 JppLeve! (@BuVIm) - X .. Date: 2025.01-08
Fuhdamental test with rundamental test with
90.0 0.0 P
Band Rejection filter Band Rejection filter
80.0 80.0
70.0) PK 70.0) PK
60.0 60.0
500 pE——— 500 —
40,0 0,0
300 300
1000 2100 3200. 4300 5400, 6500 1000 2100 3200 4300 5400, 6500
Frequency (MHz} Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB) (MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5396.70 s8.41 -1.34 43.67 74.008 24.93 Peak 1 5488.80 50.11 -1.33 48.78 74.60 25.22 Peak
Project No.: 2482A54840E-RF-AL serial No.: 2VQP-1 Project No.: 24@2A5434@E-RF-AL Serial Ne.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11a_U-NII-24 low Channel 5260Miz Chaine Note: 502.11a_U-NII-24 low Channel 5260MHz Chaing
PIC:RBW: MMz, VBW: SHHz  Ave: REW: 1Hz, VBid: SKHz PC:RBM: 1HHzZ, VBW: SMHz  Ave :RBW: LMHz, VBIM: SKHz
Level (dBuvim) Date: 2025-01.08 Level (dBuV/m) Date: 2025.01-08
90.0| 90.0|
80.0 800
PK PK
70, 700
3
60.0 60.0 2
1
50.0 M 50.0) MWW“‘W
40,0 200
300 300
6500 8800. 11100 13400 15700. 18000 6500 8800 11100 13400, 15700 18000
Frequency (MHz} Frequency (MHz)
No- Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10520.80 51.83 2.90 54.73 68.20 13.47 Peak 1 185208.00 47.38 2.90 50.28 68.20 17.92 Peak
2 15788.88 47.25 3.45 50.70 74.00 23.30 Peak 2 15788.€0 47.31 3.45 50.76 74.60 23.24 Peak
3 17997.78 49.11 11.51 60.62 74.00 13.38 Peak 3 17873.50 49.62 10.52 60.14 200 13.86 Peak
4 17997.7@ 36.4 11.51 47.93 54.88 6.67 Average 4 17873.50 36.49 10.52 47.01 54.80 6.99 Average
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802.

11a mode, Low Channel, Chain 1, Horizontal

802.11a mode, Low Channel, Chain 1,Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2vQP-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 882.11a_U-NII-24 low Channel S26@MHz Chainl
PK: RBM: 1MHz , VB : 3HHz

Level (dBuV/m) Date: 2025-01-08

Project No.: 24B2A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 862.1la_U-NII-24 low Channel S26@MHz Chainl
PK:RBH: LMHz , VEW: 3HHz

Level (dBuV/m) Date: 2025-01-08

Fundamental test with Fundamental test with
Band Rejection filt
200 Band Rejection filter w00 and Rejection fiter
700 PK 700 PK
600 60.0
509 i it 500 FE——
40,0 200
30.0| 30.0]
1000 2100. 200. 4300. 5400 6500 1000 2100. 200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5397.860 50.32 “1.34 45.98 4.00 25.02 Peak 1 s434.10 56.82 -1.30 49.52 4.88 24.48 Peak
Project No.: 2482A54840E-RF-AL serial No.: 2VQP-1 Project No.: 24@2A5434@E-RF-AL Serial Ne.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11a_U-NII-24 low Channel 5260Miz Chaini Note: 502.11a_U-NII-24 low Channel 5260MHz Chainl
PIC:RBW: MMz, VBW: SHHz  Ave: REW: 1Hz, VBld: SKHz PC:RBM: 1HHz, VBW: SMHz  Ave :RBW: LMHz, VBIM: SKHZ
Level (dBuvim) Date: 2025-01.08 Level (dBuV/m) Date: 20260108
90.0| 90.0|
80.0 800
PK PK
70, 700
60.0 ; 3 60.0 :
"W«-WM
50.0) M 50.0) W
40,0 200
300 300
6500 8800. 11100 13400 15700. 18000 6500 8800 11100 13400, 15700 18000
Frequency (MHz)} Frequency (MHz)
No- Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1e520.00 51.59 2.98 54.49 68.28 13.71 Peak 1 1e520.00 48.30 2.90 51.20 68.20 17.60 Peak
2 15788.88 47.87 3.45 51.32 74.00 22.68 Peak 2 15788.€0 48.81 3.45 51.46 74.60 22.54 Peak
3 17998.80 48.44 11.45 59.89 74.00 14.11 Peak 3 179%0.80 48.68 11.45 60.05 2.00 13.95 Peak
4 17998.88 36.46 11.45 a7.91 54.00 6.09 Average 4 17998.80 36.4 11.45 47.92 5460 6.08 Average
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802.11a mode, Middle Channel, Chain 0, Horizontal

802.

11a mode, Middle Channel, Chain 0, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-2A middle Channel 5288MHz Chaind
PK: RBU: 1Mz, VBW: 3MHz

Level (dBuv/m) Date: 2025.01-08

I3
Po.

Level (dBuV/m)

roject No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
larization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1la_U-NIT-2A middle Channel 5288MHz Chain®
PIC:RBW: 1MHz , VBW: 3MHz

Date: 2025-01-08

1 . Fundamental-test-with
000 Fundamental test with a0 Band Reiection fil
| and Rejection tilter
800 Band Rejection filter a0
70.0 PK 70.0| LS
60.0} 60.0|
504 T 50 p——
400 400
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5380.20 50.35 -1.39 48.96 74.00 25.04 Peak 1 5398.90 50.57 -1.34 49.23 74.00 24.77 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 802.11a_U-NII-24 middle Channel 5288MHz Chain@
PK:RBW: TMHZ,VBW:3MHz  Ave:RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 20250108

90.0
80.0
PK
700
3
60.0 1
50.0) W. Aot AJALMM.
40,0
300
6500 8800, 11100, 13400, 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 1856000 52.80 2.89 55.69 68.20 12.51 pPeak
2 15840.00 46.78 3.39 50.17 74.00 23.83 Peak
3 17997.70 48.04 11.51 59.55 74.00 14.45 Peak
4 17997.7@ 36.46 11.51 47.97 54.08 6.83 Average

Test Mode: Transmittin
Note: 882.11a_U-NII-2A middle Channel 5288MHz Chaing
PIC:RBW: IMHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

Date: 2025-01-08

1goLevel (dBuvim)

90.0)
80.0)
PK
70.0)
3
60.0)
50.0 PR T . b AN g
40.0
30.0)
6500 8800. 11100. 13400 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dBfm)  (dBuV/m) (dBuV/m) (dB)
1 10560.08 48.35 2.89 51.24 68.20 16.96 Peak
2 15840.00 47.49 3.39 50.88 74.00 23.12 Peak
3 17995.4 49.77 11.49 61.26 4.00 12.74 Peak
4 17995.4 36.47 11.49 47.96 54.00 6.04 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, Middle Channel, Chain 1, Horizontal

802.11a mode, Middle Channel, Chain 1,Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-2A middle Channel S288MHz Chainl
PK: RBU: 1Mz, VBW: 3MHz

Level (dBuv/m) Date: 2025.01-08

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.1la_U-NIT-24 middle Channel 5288MHz Chainl
PIC:RBW: 1MHz , VBW: 3MHz

Level (dBuV/m) Date: 2025.01.08

000 Fundamental test with a0 ¥ undame.ntéﬂ fest yith
N Band Rejection filter s Band Rejection filter
70.0) PK 700 PK
60.0) 60.0
50.0 WMWM 50.0) R
40.0] 40.0
30.0 30.0|
1000 2100. 200. 4300 5400. 6500 1000 2100. 3200. 430 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5428.60 50.58 -1.32 49.18 74.00 24.82 Peak 1 5380.20 50.47 -1.39 49.08 74.00 24.92 Peak
Project No 24B2A54840E-RF-AL Serial Mo 2VQP-1 Project No.: 24?265454?E'RF'»’\1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo xiao Pelarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 802.11a_U-NII-24 middle Channel 5288MHz Chainl
PK:RBW: TMHZ,VBW:3MHz  Ave:RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 20250108

90.0
80.0|
PK
70.0]
3
60.0 E
50.0 WWWMM
40.0|
30.0
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10560.00 52.32 2.89 55.21 68.20 12.99 Peak
2 15840.00 47.04 3.39 50.43 74.00 23.57 Peak
3 17988.50 47.98 11.43 59.41 74.00 14.59 Peak
4 17988.50 36.45 11.43 47.88 54.00 6.12 Average

Test Mode: Transmittin
Note: 882.11a_U-NII-2A middle Channel 5288MHz Chainl
PIC:RBW: IMHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

Level (dBuV/m) Date: 2025-01-08

90.0
80.0
PK
70.0
60.0) 3
1 il ”‘M
500 W"’ . oo
40.0
30.0
6500 8800. 11100. 13400 15700. 18000
Frequency (MHz)
No.  Frequency Reading Factor  Result  Limit  Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10560.00 49.26 2.89 52.15 68.208 16.05 Peak
2 15840.00 48.18 3.39 51.49 74.00 22.51 Peak
3 17999.00 43.4 1151 5951 400 14.09  Peak
4 17999.00 36.36  11.51  47.87  54.00 6.13  Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11a mode, High Channel, Chain 0,Horizontal 802.11a mode, High Channel, Chain 0, Vertical

Project No 2402A54840E-RF-A1 Serial No 2VQP-1 Project No 2482A54B40E-RF-A1 Serial No 2VQP-1
Polarization: Herizontal Tester: Leo Xiao Polarizatien: vertical Tester: Leo Xiae
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11a_U-NII-2A high Channel 5328MHz Chain@ Note: 882.11a_U-NII-2A high Channel 5328MHz Chain@
PK : RBW: 1MHz , VBW: 3MHz PK:RBW: 1MHz , VBW: 3MHz
o Level (dBuvim) Date: 2025.01.08 ooLevel (dBuvim) Date: 2025.01.08
Fundamental test with Fundamental test with
90.0} . . 90.0| . 5
Band Rejection filter Band Rejection filter
80.0} 80.0|
70.0] PK 70.0) PK
60.0} 60.0|
200 it 00 | MWW“
400 400
30.0 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5434.10 49.96 -1.30 48.66 74.00 25.34 Peak 1 4960.00 53.36 -3.53 49.83 74.00 24.17 Peak
Project No 24D2A54348E-RF-A1 Serial No.: 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Herizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmittin
Note: 882.11a_U-NII-2A high Channel 532@MHz Chain@ Note: 882.11a_U-NII-2A high Channel 5320MHz Chain®
PK:RBW:1MHz ,VBW:3MHz Ave:RBW: 1MHz ,VBW: SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuv/m) Date: 2025.01.08 oo Level (dBuvim) Date: 2025-01-08
20.0 90.0)
80.0 80.0)
PK
70.0 70.0)
60.0) 1 4 60.0) 3
4 TR il Y
500 WWMM s o —
40.0| 40.0]
30.0 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 10640.00 53.04 3.06 56.10 74 .00 17.90 Peak 1 10640.060 48.82 3.06 51.88 74.00 Peak
2 10640.060 47 .44 3.86 50.50 54.00 3.50 Average 2 15960.060 47 .04 3.59 50.63 74.00 Peak
3 15960.00 46.89 3.59 50.48 74.060 23.52 Peak 3 17933.3@ 48.49 11.03 59.52 4.00 Peak
4 17954.00 48.10 11.18 59.28 4.00 14.72 Peak 4 17933.3@ 36.47 11.03 47.50 54.00 Average
5 17954.00 36.28 11.18 47 .46 54.00 6.54 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, High Channel, Chain 1, Horizontal

802.11a mode, High Channel, Chain 1, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-2A high Channel 5328MHz Chainl
PK: RBU: 1Mz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025.01-08

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1la_U-NIT-24 high Channel 5328MHz Chainl
PIC: RBW: 1MHz , VBW: 3MHzZ

Level (dBuV/m) Date: 2025.01.08

Fundamentaltest with .
90,0 - 904 Fundamental test with
Band Rejection filter .
80 800 Band Rejection filter
70.0] PK 70.0) PK
60.0} 60.0|
509 —— 9 ————
400 400
30.0 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5403.30 51.20 -1.34 49.86 74.00 24.14 Peak 1 5417.60 50.57 -1.33 49.24 74.00 24.76 Peak
Project No 24D2A54348E-RF-A1 Serial No.: 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Herizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11a_U-NII-2A high Channel 5328z Chainl
PK:RBI: 1MHz, VBIW:3MHz  Ave:RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 20250108

90.0]
80.0
70.0
600 4
1
50.0) WWWWWMW
40.0|
30.0]
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBwV/m) (dBwV/m)  (dB)
1 10640.60 51.56 3.06 54.62 74.00 19.38 Peak
2 10640.060 45.90 3.06 48.96 54.00 5.04 Average
3 15960.00 47.67 3.59 51.26 74.060 22.74 Peak
4 17993.10 48.19 11.48 59.67 4.00 . Peak
5 17993.10 36.47 11.48 47.95 54.080 6.05 Average

Test Mode: Transmittin
Note: 882.11a_U-NII-2A high Channel 532@MHz Chainl
PIC:RBW: IMHZ,VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-08

90.0)
80.0)
PK
70.0)
60.0) 3
1 Py M
50.0 1Lk x e . v
40.0)
30.0)
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 10640.00 47.99 3.06 51.05 74.00 22.95 Peak
2 15960.00 45.00 3.59 52.59 74.00 21.41 Peak
3 17999.00 47.30 11.51 58.81 4.00 15.19 Peak
4 17999.00 36.26 11.51 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, Low Channel, Horizontal

802.11n ht20 mode, Low Channel, Vertical

Project No.
Polarization
Test Mode
Note

Level (dBuVim)

24024548408 - RF-AL
Horizontal

i Transmittin

: 802.11n20_U-NII-24 low Channel 5268MHz
PIC:RBW: 1MHz , VB : 3iHz.

Serial Mo
Tester

2VQP-1
Leo Xiao

Date: 2025.01.08

Serial No.: 2VQP-1

Project No.: 24B2A54840E-RF-AL
i Tester: Leo Xiao

Polarization: Vertical
Test Mode: Transmittin
Note: 882.11n26_U-NII-2A low Channel 5268MHz
PK:RBM: 1MHz,, VBW: 3MHz

Level (dBuV/m)

Date: 20250108

Fundamental test with
90.0| 3 90.0| . .
Fundamental test with Band Rejection filter
80.0| . - 80.0|
Band Rejection filter
70.0| 70.0| PK
60.0| 60.0|
50.0) C— sk 50.0 1 o
40.0) 40.0
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 200. 4300, 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(Mriz) (dBuwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (1iz) (dBuwv)  (dB/m) (dBuv/m) (dBuv/m)  (dB)
1 5356.00 50.74 -1.46 49.28 4.00 24.72 Peak 1 5435.20 50.52 -1.31 49.21 74.00 24.79 Peak
Project No.: 2482A54B840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A5484PE-RF-ALl
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11n28_U-NII-2A low Channel 526@8MHz te: 882.11n2@ U-NII-2A low Channel 526@MHZ
PK:RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz

Level (dBuVim)

Date: 2025-01-02

60.0 3
.
500 MMWW
40.0
30.0}
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(HHz) (dBV) (dB/m)  (dBpV/m) (dBuv/m)  (dB)
1 16520.00 51.04 2.90 53.94 68.20 14.26 Peak
2 15780.00 48.15 3.45 51.60 74.00 22.40 Peak
3 17965.50 47.71 11.27 58.98 74.00 15.02 Peak
4 17965.50 36.51 11.27 47.78 54.00 6.22 Average

Level (dBuvim)

Date: 2025-01-08

700 ] |E—

PK

60.0) 2
1
00 WW
400
300
6500 8800. 11100 13400, 15700 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10520.00 48.88 2.90 51.78 68.20 16.42 Peak
2 15786.00 47.56 3.45 51.01 74.00 22.99 Peak
3 17981.60 47.40 11.39 58.79 4.00 15.21 Peak
a 17981.60 36.26 11.39 47.65 6.35 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, Middle Channel, Horizontal

802.11n ht20 mode, Middle Channel, Vertical

Project No
Polarization: Horizontal

24B2ASAB4BE-RF-AL Serial No.: 2VQP-1
Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11n26_U-NII-3A middle Channel 528@MHz
PK:RBU: 1MHz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025.01-08

Project No
Polarization: Vertical

24824548408 -RF-A1 Serial No.: 2VQP-1
Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n28_U-NIT-2A middle Channel 523@MHz
PIC:RBW: 1MHz , VBW: 3MHz

Level (dBuV/m) Date: 2025.01.08

900 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 800 Band Rejection filter
70.0 PK 70.0| PK
60.0} 60.0|
509 n : | 500 ———
i -
400 M 400|
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5448.40 50.17 -1.29 48.88 74.00 25.12 Peak 1 5416.50 50.41 -1.33 49.08 74.00 24.92 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11n26_U-NII-2A middle Chamnel 528@MHz
PK:RBW: 1Mz, VBW:3MHz  Ave:RBW: 1MHz, VBW: SkHz

Date: 2025-01-08

Level (dBuVim)

90.0
80.0
PK
70,0
60.0) 3
K AWM
50.0 - 2 vy A
100
30.0
6500 8800. 1100, 13400, 15700. 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1e560.00 51.47 2.89 54.36 68.20 13.84 Peak
2 15840.00 46.65 3.39 s0.04 74.00 23.96 Peak
3 17995.48 47.73 11.49 59.22 74.00 14.78 Peak
4 17995.4 36.47 11.49 47.36 54.00 6.04 Average

1goLevel (dBuvim)

Test Mode: Transmitting
Note: 862.11n26_U-NII-2A middle Channel 5286MHz
PKC:RBW: 1MHz, VBWI3MHZ  Ave:RBH:1MHz,VBH: SkHZ

Date: 2025-01-08

90.0)
80.0)
PK
70.0)
60.0) b
I - “‘MMM
50.0 Lot . o
40.0)
30.0)
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dBfm)  (dBuV/m) (dBuV/m) (dB)
1 10560.60 45.05 2.89 51.94 68.20 16.26 Peak
2 15840.00 46.78 3.39 50.17 74.00 23.83 Peak
3 17997.70 48.79 11.51 60.30 4.00 13.7e Peak
4 17997.70 36.33 11.51 47.84 54.00 6.16 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, High Channel, Horizontal

802.11n ht20 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11n26_U-NII-3A high Channel 5328MHz
PK:RBU: 1MHz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025.01-08

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n28_U-NIT-2A high Channel 5328MHz
PIC:RBW: 1MHz , VBW: 3MHz

Level (dBuV/m) Date: 2025.01.08

Fundamental test with Fundamental test with
90.0} 1 . 90.0| . 0
Band Rejection filter Band Rejection filter
80.0} 80.0|
70.0] PK 70.0) PK
60.0} 60.0|
500 F———— 00 e
400 400
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5401.10 50.53 -1.34 49.19 74.00 24.81 Peak 1 5425.30 50.44 -1.31 49.13 74.00 24.87 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11n28_U-NII-2A high Channel 532@MHz
PK:RBW: 1MHz,VBW:3MHz Ave:RBW: 1MHz, VBK: SkHz

Level (dBuV/m) Date: 20250108

90.0
80.0|
PK
70.0]
:
60.0 3
50.0) WWWMW
40.0|
30.0
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10640.060 52.55 3.06 55.61 74.00 18.39 Peak
2 10640 .00 47 .60 3.86 50.66 54.00 3.34 Average
3 15960.00 46.61 3.59 50.20 74.00 23.80 Peak
4 17997.70 47.89 11.51 59.4 4.00 14.60 Peak
5 17997.70 36.47 11.51 47.98 54.08 6.02 Average

Test Mode: Transmittin
Note: 882.11n28_U-NIT-2A high Channel 532@MHz
PIC:RBW: 1MHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-08

90.0
80.0
Pk
70.0 . — [E——
60.0) 3
) b o
40.0)
30.0
5500 8800 11100, 13400 15700 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 10840.00 47.86 50.92 74.00 Peak
2 15960.00 46.65 50.24 74.00 Peak
3 17988.5@ 48.20 59.63 4.00 Peak
4 17988.5@ 36.25 47.68 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, Low Channel, Horizontal

802.11n ht40 mode, Low Channel, Vertical

Project No.: 242A54840E-RF-AL

Serial MNo.: 2VQP-1

Polarization: Horizontal Tester: Leo Xiao

Test Mode: Transmittin
Note: 882.11n48_U-NII-2A low Channel 527@MHz
PIC:RBW: 1MHz , VB : 3iHz.

Level (dBuVim) Date: 2025.01.-08

Project No.: 2402A54848E-RF-AL Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11n46_U-NII-2A low Channel 5278MHz
PK:RBM: 1MHz,, VBW: 3MHz

Level (dBuVim) Date: 20250108

Fundamental test with :
90 i 904 Fundamental test with
Band Rejection filter 4o
800 800 Band Rejection filter
70.0| PK 70.0| PK
60.0| 60.0|
50.0) 1 o 50.0) )l .
40.0 40.0
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 200. 4300, 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBWY)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5406.60 50.54 -1.34 49.20 4.00 24.80 Peak 1 5439.60 50.75 -1.3e 49.45 74.00 24.55 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al
Polarization: Horizontal Tester: Leo Xiae Polarization: Vertical
Test Mode: Transmitting Test Mode: Transmitting
Note: 8082.11n4@_U-NII-2A low Channel 5278MHz te: 882.11n48_U-NII-2A low Channel 527@MHz
PK:RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK :RBMW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
- Level (dBuvim) Date: 20250108 . Level (gBuvim) Date: 2025-01-08
90.0 90.0
80.0| 80.0
PK PK
70.0 70.0
60.0 3 600 3
! — “W“’”M 1
e e
" bl e B Ty
40.0 40.0|
30.0 30.0
6500 8800. 11100. 13400 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10540.00 56.72 2.88 53.60 68.20 4.60 Peak 1 10540.60 48.22 2.88 51.10 17.10 Peak
2 15810.00 48.40 3.42 51.82 74.00 22.18 Peak 2 15810.00 47.69 3.42 51.11 22.89 Peak
3 17995.40 47.83 11.4% 59.32 74.00 14.68 Peak 3 17988.50 48.1@ 11.43 59.53 4.4 Peak
a 17995.48 36.31 11.49 47.80 54.00 6.20 Average 4 17988.50 36.34 11.43 a7.77 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, High Channel, Horizontal 802.11n ht40 mode, High Channel, Vertical

Project No 2402A54840E-RF-A1 Serial No 2VQP-1 Project No 2482A54B40E-RF-A1 Serial No 2VQP-1
Polarization: Herizontal Tester: Leo Xiao Polarizatien: vertical Tester: Leo Xiae
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11n4®_U-NII-2A high Channel 5318MHz Note: 882.11n46_U-NII-2A high Channel 5318MHz
PK : RBW: 1MHz , VBW: 3MHz PK:RBW: 1MHz , VBW: 3MHz
o Level (dBuvim) Date: 2025.01.08 ooLevel (dBuvim) Date: 2025.01.08
Fundamental test with .
900 200 Fundamental test with
Band Rejection filter A
80 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
sl S 500 oA
40.0 40.0|
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5417.60 50.80 -1.33 49.47 74.00 24.53 Peak 1 5391.20 50.23 -1.36 48.87 74.00 25.13 Peak

Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 8@2.11n48_U-NII-2A high Channel 5318MHz Note: 882.11nd®_U-NII-2A high Channel 531@MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz

Level (dBuV/m) Date: 2025.01.08 oo Level (dBuvim) Date: 2025-01-08
90.0 90.0f
80.0| 80.0

PK. PK
70.0 70.0
60.0 3 600 3
1

50.0) WWW 50.0) W L | Ty Yot
40.0 40.0
30.0 30.0f

6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000

Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dBfm)  (dBuV/m) (dBuV/m)  (dB)

1 10620.060 50.53 2.99 53.52 20.48 Peak 1 10620.00 47.85 2.99 58.84 74.00 Peak
2 15930.00 47.15 3.62 508.77 23.23 Peak 2 15936.00 46.56 3.62 50.18 74.00 Peak
3 17993.10 48.29 11.4 59.77 14.23 Peak 3 17999.@0 48.11 11.51 59.62 4.00 Peak
4 17993.10 36.50 11.4 47.98 6.02 Average 4 17999.@8 36.28 11.51 47.79 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht20 mode, Low Channel, Horizontal 802.11 ac vht20 mode, Low Channel, Vertical

Project No.: 2402A54846E-RF-AL Serial No.: 2VQP-1 Project No.: 24B2A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Bill Yang Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 882.11ac2@_U-NII-2A low channel 5268MHz Note: 882.11ac20_U-NII-24 low channel S268MHz

Peak: RBW: 1MHz , VBW: 3MH:

Peak:RBW: 1MHz , VBW: 3MHZ

Level (dBuVim) Date: 2025-01-24 Level (dBulim) Date: 2025.01-24

Fundamental test with
90.0| 3 90.0| . .
Fundamental test with Band Rejection filter
80.0| . - 80.0|
Band Rejection filter
70.0| 70.0| PK
60.0| 60.0|
500 | M 50.0 N
40.0 Nl 40.0
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 200. 4300, 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBav/m) (dBuV/m)  (dB) (Hz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.20 65.14 -15.05 50.09 74.00 23.91 Peak 1 6298.7@ 50.77 -0.34 50.43 68.20 17.77 Peak
2 6439.50 51.38 -0.15 51.23 68.20 16.97 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al 2VQP-1
Polarization: Horizontal Tester: Leo Xiae Polarization: Vertical : Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 8082.11ac2@_U-NII-2A low channel 5268MHz Note: 8@2.11ac28_U-NII-2A low channel 5260MHz
Peak:REW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz Peak : RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz

< Level (dBuvim) Date: 2025-01-24 . Level (dBuvim) Date: 2025-01-24

90.0} 90.0|
80.0} 80.0|
PK PK
70.0] 70.0|
60.0} 3 60.0| 3
WMWMM
500 W 50 i
40.0 40.0|
30.0} 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Facter  Result  Limit  Margin  Detector No. Frequency  Reading Factor  Result  Limit  Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBpV/m) (dBuV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 1es20.00 16.60 2.90  49.59  68.20  18.70  Peak 1 10520.00 18.04 2.90  56.94  68.26  17.26  Peak
2 15780.00 A47.02 3.45 50.47 74.00 23.53 Peak 2 15780.00 a7.9e2 3.45 50.47 74.00 23.53 Peak
3 17988.50 19.01 11.43  60.44  74.00  13.56  Peak 3 17995.4 a5.60  11.49  60.09 4.00  13.91 Peak
a 17988.5@ 36.49 11.43 47.92 54.00 6.08 Average 4 17 a0 36.50 11.49 47.99 6.01 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht20 mode, Middle Channel, Horizontal

802.11 ac vht20 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Bill Yang
Test Mode: Transmitting
Note: 882.11ac26_U-NII-2A middle channel 5286MHz
Peak:RBW: 1MHz , VBW: 3MHz

100 8vel (dBuv/m) Date: 2025.01-24

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting
Note: 882.1lac2@_U-NIT-24 middle channel 528@MHz
Peak : RBI: 1MHZ , VBW : 3MHZ

Level (dBuV/m) Date: 2025.01-24

909 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
“+ 1
o0 ) %090 ——
. M e ’ 0
30.0 \L 30.0|
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.20 66.34 -15.05 51.29 74.00 22.711 Peak 1 5835.60 52.08 -0.62 51.46 68.20 16.74 Peak
2 5968.70 50.61 -8.3% 50.22 68.20 17.98 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Bill Yang Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ac2@_U-NII-2A middle channel 528@MHz Note: 882.11ac2®_U-NII-2A middle channel 5288MHz
Peak :REW: 1MHz ,VBW: 3MHz  Ave:RBW: 1MHz ,VBW:SkHz Peak:RBW: 1MHz,VBW: 3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (dBuV/m) Date: 2025.01.24 oo Level (dBuvim) Date: 2025.01-24
90.0 90.0f
80.0| 80.0)
PK. PK
70.0] 70.0)
60.0 3 60.0) 3
50.0) Wu, gy 50.0) b b .LLMMM
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10560.060 47.52 2.89 50.41 17.79 Peak 1 10560.00 47.16 2.89 58.05 68.208 18.15 Peak
2 15840.00 46.58 3.39 49.97 24.03 Peak 2 15840.00 47.19 3.39 50.58 74.00 23.42 Peak
3 17988.50 48.44 11.43 59.87 14.13 Peak 3 17996.806 48.43 11.45 59.88 4.00 14.12 Peak
4 17988.50 35.77 11.43 47.20 6.80 Average 4 17996.80 35.74 11.45 47.18 54.00 6.81 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802

.11 ac vht20 mode, High Channel, Horizontal

802.11 ac vht20 mode, High Channel, Vertical

Project No
Polarization: Horizontal

24B2ASAB4BE-RF-AL Serial No.: 2VQP-1
Tester: Bill vang
Test Mode: Transmitting
Note: 882.11ac26_U-NII-2A high channel 5328MHz
Peak:RBW: 1MHz , VBW: 3MHz

Level (dBuv/m) Date: 2025.01-24

P

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
olarization: Vertical Tester: Bill Yang
Test Mode: Transmitting

Note: 882.1lac2@_U-NIT-2A high channel 5328MHz
Peak: RBI: 1MHZ , VBW : 3MHZ

Level (dBuV/m) Date: 2025.01-24

Fundamental test with Fundamental test with
90.0} 1 . 90.0| . 0
Band Rejection filter Band Rejection filter
80.0} 80.0|
70.0] PK 70.0) PK
60.0} 60.0|
1
50.0] -y 50.0|
400 400 M
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector Mo. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 6308.60 51.42 -0.39 51.03 68.20 17.17 Peak 1 3187.9@ 52.31 -7.29 45.02 68.20 23.18 Peak
2 6487.90 50.80 -9.12 50.68 68.20 17.52 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Bill Yang Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ac2@_U-NII-2A high channel 5328MHz Note: 882.11ac2®_U-NII-2A high channel 5328MHz
Peak :REW: 1MHz ,VBW: 3MHz  Ave:RBW: 1MHz ,VBW:SkHz Peak:RBW: 1MHz,VBW: 3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (dBuV/m) Date: 2025.01.24 oo Level (dBuvim) Date: 2025.01-24
90.0) 90.0)
80.0| 80.0)
PK. PK
70.0] 70.0)
60.0 3 600 3
. | s s0q . o P 5
W i
40.0| 40.0]
30.0 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(HHz) (dBWV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 10640.00 47 .80 3.06 50.86 23.14 Peak 1 10640.060 48.64 3.06 51.7@ 74.00 Peak
2 15960.00 48.24 3.59 51.83 22.17 Peak 2 15960.060 47.39 3.59 50.98 74.00 Peak
3 17970.10 48.43 11.29 59.72 14.28 Peak 3 17996.86 47.88 11.45 59.33 4.00 Peak
4 17970.10 35.89 11.29 47.18 6.82 Average 4 17996.86 36.20 11.45 47.65 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht40 mode, Low Channel, Horizontal

802.11 ac vht40 mode, Low Channel, Vertical

Polarization

24024548408 - RF-AL
Horizontal
Test Mode: Transmitting
Note: 882.11ac4@_U-NII-2A4 low channel 5278MHz
Peak: RBW: 1MHz , VBW: 3MHz

Project No. Serial Mo

Tester

2VQP-1
Bill Yang

Level (dBuVim)

Date: 2025.01-24

Project No.: 24B2A54840E-RF-AL
Polarization: Vertical
Test Mode: Transmittin
Note: 882.11ac48_U-NII-24 low channel 5278MHz
Peak:RBW: 1MHz , VBW: 3MHZ

Serial No.: 2VQP-1
Tester: Bill Yang

Level (dBuVim) Date: 2025.01-24

Fundamental test with :
90 i 904 Fundamental test with
Band Rejection filter 4o
800 800 Band Rejection filter
70.0| PK 70.0| PK
60.0| 60.0|
500 o 500 buasubish
40.0) l 40.0
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBWY)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1079.20 60.23 -15.05 45.18 74.00 28.82 Peak 1 1079.20 61.33 -15.85 46.28 74.00 27.72 Peak
2 6299.80 50.99 -9.35 50.64 68.20 17.56 Peak 2 6160.10 51.42 -0.51 50.91 68.20 17.29 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al 2VQP-1
Polarization: Horizontal Tester: Leo Xiae Polarization: Vertical : Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 8082.11ac4@_U-NII-2A low channel 5278MHz Note: 8@2.11ac48_U-NII-2A low channel 5270MHz
Peak:REW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz Peak : RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
- Level (dBuvim) Date: 2025-01-24 . Level (gBuvim) Date: 2025-01-24
90.0} 90.0|
80.0} 80.0|
PK PK
70.0] 70.0|
60.0) 3 60.0) 3
s
50.0 WWWW 500 o
40.0 40.0|
30.0} 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10540.00 47.28 2.88 50.16 68.20 18.04 Peak 1 10540.60 47 .49 2.88 50.37 68.20 17.83 Peak
2 15810.00 47.38 3.42 58.80 74.00 23.20 Peak 2 15810.00 47.36 3.42 58.78 74.00 23.22 Peak
3 179%0.80 47.68 11.45 59.13 74.00 4.87 Peak 3 17986.20 47.34 11.41 58.75 4.00 15.25 Peak
a 179%0.80 36.33 1.45 a7.78 54.00 6.22 Average 4 17986.20 36.37 11 47.78 6.22 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht40 mode, High Channel, Horizontal

802.11 ac vht40 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Bill Yang
Test Mode: Transmitting
Note: 882.11acd8_U-NII-2A high channel 531@MHz

Peak:RBW: 1MHz , VBW: 3MHz

Level (dBuv/m) Date: 2025.01-24

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting
Note: 882.1lac4®_U-NIT-24 high channel 5318MHz

Peak: RBI: 1MHZ , VBW : 3MHZ

Level (dBuV/m) Date: 2025.01-24

Fundamental test with .
900 — 200 Fundamental test with
Band Rejection filter L
80 ] 200 Band Rejection filter
70.0] PK 70.0) PK
60.0} 60.0|
L
500 e 500 il
|
400 400
30.0 “ 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1079.20 56.64 -15.05 41.59 74.00 32.41 Peak 1 5964.30 51.18 -0.39 50.79 68.20 17.41 Peak
2 ©332.80 50.60 -0.26 50.34 68.20 17.86 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11ac48_U-NII-24 high channel 531@MHz
Peak :RBW: 1MHz  VBI: 3HHz  Ave:RBMW: 1MHz,VBIW: SkHz

Level (dBuV/m) Date: 20250124

90.0
80.0
PK
700
60.0) 3
50.0) I i e 2
40,0
300
6500 8800, 11100, 13400, 15700, 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10620.00 47.52 2.99 50.51 23.49 Peak
2 15930.00 46.74 3.62 50.36 23.64 Peak
3 17970.10 47.89 11.29 59.18 14.82 Peak
4 17970.10 36.47 11.29 47.76 6.24 Average

Test Mode: Transmittin
Note: 882.11ac4B_U-NII-2A high channel 5310MHz
Peak:RBM: 1MHz ,VBIW: 3MHZ  Ave:RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 2025-01-24

90.0)
80.0)
Pk
70|
60.0) 4
e r———_
bt
40.
30,0
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 10620.00 46.40 2.99 49.39 74.00 Peak
2 15930.80 46.63 3.62 50.25 74.00 Peak
3 17974.7@ 48.20 11.32 59.52 4.00 Peak
4 17974.7@ 36.29 11.32 47.61 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht80 mode, Middle Channel, Horizontal

802.11ac vht80 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting

Note: 882.11ac86_U-NII-2A middle Channel 5298MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Level (dBuv/m) Date: 2025-01-09

I3
Po.

roject No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
larization: Vertical Tester: Leo Xiao
Test Mode: Transmitting

Note: 882.1lacB8_U-NIT-24 middle Channel 52384Hz
PIC:RBW: 1MHz , VBW: 3MHz

Date: 2025-01-09

Level (dBuV/m)

Fundamental test with
90.0) T 20,0 Fundamental test with
Band Rejection filter
80.0} 80.0| T +
Band Rejection filter
70.0 PK 70.0|
60.0} 60.0|
500 SaeE———— 500 e
400 400
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5402.20 50.34 -1.34 49.00 4.00 25.00 Peak 1 5415.40 50.11 -1.33 48.78 74.00 25.22 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11ac88_U-NII-24 middle Channel 529@MHz
PK:RBW: 1MHZ,VBW:3MHz  Ave:RBW: 1MHz,VBW: SkHz

Level (dBuV/m) Date: 20250109

90.0
80.0|
PK
70.0]
60.0 3
|
500 W’WWW
40.0|
30.0
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 10580.060 58.58 2.89 53.47 68.20 14.73 Peak
2 15870.00 46.14 3.41 49.55 74.00 24.45 Peak
3 17999.00 48.06 11.51 59.57 74.00 14.43 Peak
4 17999.00 36.26 11.51 47.77 54.00 6.23 Average

Test Mode: Transmitting
Note: 862.11ac88_U-NII-2A middle Channel 528BMHz
PIC:RBW: 1MHZ, VBW:3MHZ  Ave:RBH:1MHz,VBH: SkHZ

Date: 2025-01-09

Level (dBuVim)

90.0|
80.0)
PK
70.0)
600 3
ATy N e B
09 ,‘W
40,0
30.0
6500 8800. 11100. 13400 15700. 18000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 10580.00 48.15 2.89 51.04 68.20 Peak
2 15878.00 47.90 3.41 51.31 74.00 Peak
3 17999.00 43.11 11.51 59.62 4.00 Peak
4 17999.80 36.28 11.51 47.79 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, Low Channel, Horizontal

802.11 ax he20 mode, Low Channel, Vertical

Project No.: 242A54840E-RF-AL
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11ax28_U-NII-2A low Channel 5268MHz
PIC:RBW: 1MHz , VB : 3iHz.

Serial Mo
Tester

2vQP-1
Colin Yang

Level (dBuVim) Date: 2025.01-09

Project No.: 24B2A54840E-RF-AL
Polarization: Vertical
Test Mode: Transmittin
Note: 882.11ax20_U-NII-24 low Channel S268MHz
PK:RBM: 1MHz,, VBW: 3MHz.

Serial No.: 2VQP-1
Tester: Colin Yang

Level (dBuVim) Date: 2025.01-09

Fundamental test with :
90 904 Fundamental test with
Band Rejection filter doe
800 d 800 Band Rejection filter
70.0| PK 70.0| PK
60.0| 60.0|
50.0) " 50.0) v
400 | a0 |
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1080.30 54.46 -15.05 39.41 74.00 34.59 Peak 1 1079.20 55.29 -15.05 40.24 74.00 33.76 Peak
2 5937.90 50.83 -0, 4 50.43 68.20 17.77 Peak 2 6397.70 50.93 -0.24 50.69 68.20 17.51 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al 2VOF
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical : Colin Yang

Test Mode: Transmitting
Note: 892.11ax28_U-NII-24 low Channel S268MHZ
PK:RBW: 1MHz, VBW: 3HHz  Ave:RBH: 1MHz,VBM: SkHz

Level (dBuVim) Date: 2025-01-09

90.0}
80.0}
PK
70.0]
60.0} 3
1W”“'~"‘
500 WW
40.0
30.0}
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(Hz) (dBWV)  (dB/m)  (dBpV/m) (dBpV/m)  (dB)
1 1e520.00 49.11 2.90 52.01 68.20 16.19 Peak
2 15780.00 46.33 3.45 49.78 74.00 24.22 Peak
3 17988.50 43.61 11.43 60.04 74.00 13.96 Peak
4 17988.58 36.18 11.43 a7.61 54.00 6.39 Average

Test Mede: Transmitting
Note: B82.11ax26_U-NII-24 low Channel S26MHz

PK :RBMW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
- Level dBuvim) Date: 2025-01-09
900
0.
PK
700 B |E—
600 3
P
50.0| WWW
400
300
6500 8800, 11100 13400. 15700, 12000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10520.60 48.86 2.90 51.76 16.44 Peak
2 15780.08 47.06 3.45 58.51 23.49 Peak
3 17979.30 48.26 11.37 59.63 14.37 Peak
a 17979.30 36.10 11.37 47.47 6.53 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, Middle Channel, Horizontal

802.11 ax he20 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NII-2A middle Channel 5286MHz
PK : RBU: 1MHZ, VBW: 3MHzZ :

Level (dBuv/m) Date: 2025-01-09

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1lax28_U-NIT-2A middle Channel 528@MHz
PIC:RBW: 1MHz , VBW: 3MHz '

Level (dBuV/m) Date: 2025.01-09

Fundamental test with Fundamental test with
90.0| 90.0| . .
wod Band Rejection filter o Band Rejection filter
70.0) PK 700 PK
60.0) 60.0
500 1 s 500, | "
00 109
30.0 A 30.0|
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 430 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(Mbiz) (dBwv)  (dB/m)  (dBV/m) (dBuv/m)  (dB) (vHz) (dBuwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1079.20 61.94 -15.05 46.89 74.00 27.11 Peak 1 1679.20 61.10 -15.85 46.05 74.00 27.95 Peak
2 6374.60 50.79 -0.24 50.55 68.20 17.65 Peak 2 6429.60 51.15 -9.18 50.97 68.20 17.23 Peak
Project No 24B2A54840E-RF-AL Serial Mo 2VQP-1 Project Ne.: 2482A54848E-RF-AL Serial No.: 2VQP-1

Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11ax28_U-NII-24 middle Channel 5288MHz
PK:RBW: 1MHZ,VBW:3MHz  Ave:RBW: 1MHz, VBK: SkHz

Tester: Celin Yang

Level (dBuV/m) Date: 20250109

90.0
80.0
PK
700
50.0 3
WWW’M“M
509 WMW
0.0
300
5500 8800 11100, 13400. 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1e560.00 49.61 2.89 52.58 15.70 peak
2 15840.00 47.33 3.39 50.72 23.28 peak
3 17995.4 48.48 11.49 59.97 14.03 Peak
4 17995.4 36.14 11.49 47.63 6.37 Average

Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 862.11ax28_U-NII-2A middle Channel 528BMHz
PIC:RBW: 1MHZ, VBN I 3MHZ  Ave:RBH:1MHz,VBH: SkHZ

1nnLevel (dBuVim) Date: 2025-01-09

90.0)
80.0)
PK
70.0)
60.0) 3
1 Y A M
50.0) TR, it e
40.0
30.0)
6500 8800. 11100. 13400 15700, 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 10560.00 48.96 2.89 51.85 68.20 Peak
2 15840.00 47.18 3.39 50.57 74.00 Peak
3 17990.30 48.26 11.45 59.71 4.00 Peak
4 17990.30 36.23 11.45 47.68 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, High Channel, Horizontal

802.11 ax he20 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NII-2A high Channel 5328MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NIT-2A high Channel 5328MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
Fundamental test with Fundamental test with
Band Rejection filt
. and Rejection filter w00 Band Rejection filter
70.0 PK 70.0| LS
60.0) 60.0
50.0 y 50.0) e
1
40.0) 400, 1
30.0) M 300
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1558.80 54.25  -13.55 40.70 74.00 33.30 Peak 1 1079.20 54.20  -15.05 39.15 74.00 34.85 Peak
2 6446.10 50.81 -0.15 56.66 68.20 17.54 Peak 2 6128.20 51.75 -8.58 51.17 68.20 17.63 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ax2@_U-NII-2A high Channel 5328MHz Note: 882.11ax2®_U-NII-2A high Channel 5328MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0
80.0| 80.0
PK. PK
70.0 70.0
60.0 3 60.0) 2
4 1
500 W 500 W st i
0.0 40.0)
300 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dBfm)  (dBuV/m) (dBwV/m)  (dB)
1 1ess0.00 49.32 3.06 52.38 21.62 peak 1 10840.00 49.11 3.06 52.17 74.00 21.83 Peak
2 15960.00 47.18 3.59 50.77 23.23 peak 2 15960.00 45.99 3.59 29.58 74.00 24.42 Peak
3 17974.70 48.06 11.32 59.38 4.62 Peak 3 17926.48 47.98 16.98 58.96 4.00 15.04 Peak
4 17974.70 36.23 11.32 47.55 6.45 Average 4 17926.40 36.03 16.98 47.01 54.00 6.99 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, Low Channel, Horizontal

8

02.11

ax he40 mode, Low Channel, Vertical

Project No.: 2402A54848E-RF-Al Serial No 2VQP-1 Project No 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 802.11ax48_U-NII-2A low Channel 5278MHz Note: 8@2.1lax4@_U-NII-2A low Channel 5278MHz
PIC:RBW: 1MHz , VBW: 3MHZ. PK:RBW: 1MHz , VBW: 3MHz.
Level {dBuVim) Date: 2025-01-09 Level (dBuVim) Date: 2025-01-09
000 Fundamental test with w00 Fundamental test with
800 Band Rejection filter 800 Band Rejection filter
70.0| PK
60.0|
500 et
40.0)
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1080.30 60.41 -15.05 45.36 74.00 28.64 Peak 1 4313.20 52.69 -4.65 48.04 74.00 25.96 Peak
2 6361.40 51.31 -9.20 51.11 68.20 17.09 Peak 2 6357.00 50.93 -0.19 50.74 68.20 17.4% Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al 2VOF
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical : Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 8082.11ax4@8_U-NII-2A low Channel 527@8MHz Note: 8@2.11ax48_U-NII-2A low Channel 5270MHz
PK:RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK :RBMW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
- Level @Buvim) Date: 2025-01-09 - Level dBuvim) Date: 2025.01-09
90.0} 90.0|
80.0} 80.0|
PK PK
70.0] 70.0|
60.0) 3 600 3
WM ; ‘“’""‘MM-.
50.0) WW 500 " it it
40.0 40.0|
30.0} 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (Mz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 10540.00 47.83 2.88 50.71 68.20 17.49 Peak 1 10546.00 51.12 2.88 54.00 68.20 14.20 Peak
2 15810.00 48.13 3.42 51.55 74.00 22.45 Peak 2 15810.00 47.86 3.42 51.28 74.00 22.72 Peak
3 17997.7@ 48.02 11.51 59.53 74.060 A4 Peak 3 17995.40 48.26 11.49 59.75 74.00 14.25 Peak
a 17987.7@ 36.04 11.51 47.55 54.00 6.45 Average 4 17 a0 36.20 11.49 47 .69 54.00 6.31 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, High Channel, Horizontal

802.11

ax he40 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax48_U-NII-2A high Channel 5318MHz

PK : RBU: 1MHZ, VBW: 3MHzZ

Level (dBuv/m) Date: 2025-01-09

Project No

Polarization: Vertical

Test Mode

Level (dBuV/m)

Note

2482A54340E -RF -A1 Serial No.: 2VQP-1
Tester: Colin Yang

Transmitting

802.11ax4®_U-NTT-24 high Channel 5318MHz

PK:RBW: 1MHZ , VBW: 3MHz

Date: 2025-01-09

900 Fundamental test with 500 Fundamental test with
800 Band Rejection filter 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
500 P 50.0) ey
40.0] 40.0
30.0 30.0|
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBw)  (dB/m)  (dByuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 1079.20 59.14 -15.05 44.09 74.00 29.91 Peak 1 1679.20 61.24 -15.85 46.19 74.00 27.81 Peak
2 6182.10 51.35 -9.41 50.94 68.20 17.26 Peak 2 6285.50 560.70 -0.25 50.45 68.20 17.75 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ax4@_U-NII-2A high Channel 5318MHz Note: 882.11ax4®_U-NII-2A high Channel 5318MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0f
80.0| 80.0)
PK. PK
70.0] 70.0)
60.0 3 60.0) 3
1 N
s W W e “"‘MW 50.0 MW”WWMW
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB) (MHz) (dBuV)  (dBfm)  (dBuV/m) (dBWV/m)  (<B)
1 10620.060 48.88 2.99 51.87 22.13 Peak 1 10620.00 48.39 2.99 51.38 74.00 22.62 Peak
2 15930.00 46.63 3.62 50.25 23.75 Peak 2 15936.00 46.73 3.62 50.35 74.00 23.65 Peak
3 17993.10 48.00 11.4 59.48 4.52 Peak 3 17825.2@ 49.39 16.09 59.48 4.00 4.52 Peak
4 17993.10 36.21 11.4 47.69 6.31 Average 4 17825.2@ 37.04 16.09 47.13 54.00 6.87 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ax he80 mode, Middle Channel, Horizontal

802.11ax he80 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax86_U-NII-2A middle Channel 5298MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1lax88_U-NIT-2A middle Channel 5238MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
900 Fundamental test with a0 Fundamental test with
800 Band Rejection filter 800 Band Rejection filter
70.0) PK 700 PK
60.0 500
500 L 50.0| A [
40,0 40.0)
300 300
1000 2100 200 4301 5400, 6500 1000 2100 3200 4300 5400 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.208 60.28  -15.05 45.23 74.00 28.77 Peak 1 5070.00 50.72 -2.16 48.56 74.00 25.44 Peak
2 6203.00 51.24 -8.50 50.74 68.20 17.46 Peak 2 6129.30 50.98 -0.59 50.39 68.20 17.81 Peak
Project No.: 24B2A54B4GE-RF-Al Serial No.: 2VQP-1 Project Ne.: 2482AS4840E-RF-AL serial Ne.: 2VQP-1

Polarization: Horizontal
Test Mode: Transmitting
Note: B882.11ax88_U-NII-24 middle Channel 529@MHz
PK:RBW: 1MHZ,VBW:3MHz  Ave:RBW: 1MHz, VBK: SkHz

Tester: Celin Yang

Level (dBuV/m) Date: 20250109

90.0)
80.0|
PK
70.0]
60.0 3
o e a0
%00 WMW |
40.0|
30.0
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBw)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10580.00 50.66 2.89 53.55 14.65 Peak
2 15870.00 46.89 3.41 50.30 23.70 Peak
3 17%01.10 48.57 10.79 59.36 4.64 Peak
4 17901.10 36.23 10.79 47.92 6.98 Average

Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 862.11ax88_U-NII-2A middle Channel 5288MHz
PIC:RBW: 1MHZ, VBN I 3MHZ  Ave:RBH:1MHz,VBH: SkHZ

1nnLevel (dBuVim) Date: 2025-01-09

90.0|
80.0)
PK
70.0)
60.0) 3
s . o L g L e
40.0]
30.0
6500 8800. 11100. 13400 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit  Margin  Detector
(MHz) (dBUV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 10580.00 49.12 2.89 52.01 68.20 16.19 Peak
2 15870.00 46.24 3.41 49.65 74.00 24.35 Peak
3 17986.20 48,98 11.41  60.39 1.00  13.61  Peak
4 17986.20 36.46  11.41  47.87  54.00 6.13  Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

5470-5725MHz:

802.11a mode, Low Channel, Chain 0, Horizontal

802.11a mode, Low Channel, Chain 0, Vertical

Project No.:

Polarization
Test Mode
Note

Level (dBuVim)

24824548408 -RF-AL
Horizontal

: Transmitting
802.11a_U-NII-2C low Channel 5560MHz Chain
PK: RBM: 1MHz , VB : 3HHz

serial No.:
Tester

2vge-1
Colin Yang

Date: 2025-01-09

Project No.:

Polarizatiol
Test Mod.
Not.

Level (dBuVim)

2482454840E -RF-A1

n: Vertical

e: Tramsmitting

e: 802.11a_U-NII-2C low Channel 55@MHz Chain®
PK:RBH: LMHz , VEW: 3HHz

serial No.:
Tester

2ugp-1
Colin Yang

Date: 2025-01-09

w00 Fundamental test with w00 Fundamental test with
80 Band Rejection filter 800 Band Rejection filter
70.0| PK 700 PK
60.0| 60.0
50.0| 1 50.0
40.0| 400 1
30.0| 30.0]
1000 2100. 200. 4300. 5400 6500 1000 2100. 200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit  Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 167920 59.97  -15.5  44.92  74.00 29.08 Peak 1 1079.20 52.87  -15.85  37.82 74.00 36.18 Peak
2 6474.70 50.94 -0.17 50.77  68.20 17.43 Peak 2 6485.70 51.15 -e.12 51.03 68.20 17.17 Peak
Project No.: 2482A54840E-RF-AL Serial Ne.: 2VQP-1 Project No.: 24@2A5434@E-RF-AL Serial No.: 2vQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11a_U-NII-2C low Channel 5508MHz Chaing Note: 802.11a_U-NII-2C low Channel 55@0MHz Chain®
PR ABW: THHz, BH: SHHz  Ave: RM: 1Mz, VBW: SKHZ PIC:RBM: THHZ, VBW: 3HHz  Ave:RBM: 1HHZ, VEW: SKHE
Level (dBuvim) Date: 2025-01.09 Level (dBuV/m) Date: 20260109
90.0| 90.0|
20.0| 20.0|
PK PK.
70.0| 70.0|
3 3
60.0| 2 60.0| 3
T T aMW
500 W 50.0 WW“ snbbyggobt Bty Fimpit
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100 13400. 15700. 18000
Frequency (MHz)} Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBu)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11000.00 48.14 3.03 51.17 74.00 22.83 Peak 1 11000.00 47.85 3.03 50.88 74.00 23.12 Peak
2 16500.00 50.51 4.16 54.67 68.20 13.53 Peak 2 16500.00 50.71 416 54.87 68.20 13.33 Peak
3 17843.68 49.34  18.24  59.58 74.00 14.42 Peak 3 17979.30 48.25 11.37 59.62 74.00 14.38 Peak
4 17843.60 37.13 10.24 47.37 54.00 6.63 Average 4 17979.30 36.23 11.37 47.60 5400 6.40 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11a mode, Low Channel, Chain 1,Horizontal 802.11a mode, Low Channel, Chain 1,Vertical

Project No.: 2402454840-RF-AL Serial No.: 2vge-1 Project No.: 2402A54546E-RF-A1 serial No.: 2ugp-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Woge: Transmitting
Note: §02.118_U-NI1-2C low Channel 5568z Chainl Note: §62.11a_U-NII-2C low Channel S560MHE Chsini
PK:RBW: 1MHz, VBW: 3MHz PK:RBW: 1MHz , VBW: 3MHz
Level (dBuVim) Date: 20250109 1 ogLevel (4Buvim) Date: 2025-01-09
o Fundamental test with o Fundamental test with
a0 Band Rejection filter w00 Band Rejection filter
700 PKC 700 Pk
600 600
500 500 )
1
40,0 200 ]
30.0| 30.0]
1000 2100. 200. 4300. 5400 6500 1000 2100. 200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 1079.28 57.74  -15.05 42.63 74.00 31.31 Peak 1 1079.20 55.04  -15.05 39.99 74.00 34.01 Peak
2 6496.70 51.11 -0.05 51.06 68.20 17.14 Peak 2 6394.40 51.19 -0.25 50.94 68.20 17.26 Peak
Project No.: 2482A54840E-RF-AL serial No.: 2VQP-1 Project No.: 24@2A5434@E-RF-AL Serial Ne.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Hode: Transmitting Test Mode: Transmitting
Note: §02.11a_U-NIT-2€ low Channel SSeerz Chaini Note: 802.11a_U-NIT-2C low Channel 5500z chaini
PICG RO THHz, VB Mz Aves ROWS 1HZ, VEW: 5Kz PIC: RO THHZ, VDM iz Aves ROW: 1AHZ, VEW: SKiz
Level (dBuvim) Date: 2025-01.09 JppLeve! (@BuVIm) Date: 20260109
90.0| 90.0|
20 20
PK PK
700 700
60.0 3 60.0) 3
50.0 WWWWM 50.0 WWM
409 200
300 300
5500 8800, 11100, 13400 15700, 18000 5500 8300 11100 13400. 15700, 18000
Frequency (MHz)} Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11000.00 48.25 3.03 51.28 74.008 22.72 Peak 1 11000.00 47.78 3.03 56.81 74.00 23.19 Peak
2 16500.00 47.67 4.16 51.83 68.20 16.37 Peak 2 16500.00 49.91 4.16 54.07 68.20 2.13 Peak
3 17993.10 47.86 11.48 59.34 4.08 2.66 Peak 3 17981.60 48.21 11.39 59.68 74.00 14.40 Peak
4 17993.18 36.24 11.48 47.72 54.00 6.28 Average 4 17981.60 36.18 11.39 47.57 5460 6.43 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, Middle Channel, Chain 0,Horizontal

802.11a mode, Middle Channel, Chain 0,Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11a_U-NII-2C middle Channel S588MHz Chaind
PK: RBU: 1Mz, VBW: 3MHz

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1

Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: 882.1la_U-NIT-2C middle Channel 5588KHz Chain®
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 2025.01.09 + opLevel (@Buvim) Date: 2025.01.09
90 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 500 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
50.0) 50.0) bl
1 1
1400 400
30.0 “ 30.0|
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBw)  (dB/m)  (dByuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 1079.20 56.98 -15.05 41.93 74.00 32.097 Peak 1 1679.20 55.80 -15.85 40.75 74.00 33.25 Peak
2 6489.00 50.88 -0.11 50.77 68.20 17.43 Peak 2 6085.30 51.31 -0.53 50.78 68.20 17.42 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11a_U-NII-2C middle Channel 5588MHz Chain@ Note: 882.11a_U-NII-2C middle Channel 558@8MHz Chain@
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0f
80.0| 80.0)
PK. PK
70.0] 70.0)
3 3
60.0 . 3 600 2
I T ey %00 TRy s
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB) (MHz) (dBuV)  (dBfm)  (dBuV/m) (dBWV/m)  (<B)
1 11160.060 48.66 3.44 52.18 74.00 21.98 Peak 1 11166.00 46.86 3.44 50.30 74.00 23.76 Peak
2 16740.00 49.96 5.45 55.4 68.20 12.79 Peak 2 16740.060 48.67 5.45 54.12 68.20 4.08 Peak
3 17977 .00 48.23 11.35 59.58 74.00 14.42 Peak 3 17993.1@ 47.70 11.48 59.18 74.00 14.82 Peak
4 17977.00 36.05 11.35 47.40 54.00 6.60 Average 4 17993.1@ 36.08 11.48 47.56 54.00 6.44 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, Middle Channel, Chain 1, Horizontal

802.

11a mode, Middle Channel, Chain 1, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11a_U-NII-2C middle Channel S588MHz Chainl
PK: RBU: 1Mz, VBW: 3MHz

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: 882.1la_U-NIT-2C middle Channel 5588MHz Chainl
PIC:RBW: 1MHz , VBW: 3MHz

- Level (4Buvim) Date: 2025-01-09  Level (@Buvim) Date: 2025.01.08
90.0 Fundamental test with 90.0| Fundamental test with
809 Band Rejection filter #04 Band Rejection filter
70.0 70.0| LS
60.0) 60.0
500 e 500 1Wu
400 1 400
300 300
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 430 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.20 52.78  -15.05 37.73 74.00 36.27 Peak 1 4824.70 52.26 -3.89 48.37 74.00 25.63 Peak
2 6342.70 51.36 -0.23 51.13 68.20 17.07 Peak 2 6354.80 50.87 -8.20 50.67 68.20 17.53 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11a_U-NII-2C middle Channel 5588MHz Chainl Note: 882.11a_U-NII-2C middle Channel 558@8MHz Chainl
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0
80.0| 80.0
PK. PK
L S L e e e B B e e | S S RS 700
60.0) 3 60.0 3
: o ; — n
R I A R B e
0.0 40.0)
300 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11160.00 48.72 3.2 52.16 74.00 21.84 peak 1 11160.00 48.48 3.44 51.92 74.00 22.08 Peak
2 16740.00 48.60 5.45 54.05 68.20 14.15 Peak 2 16740.00 48.49 5.45 53.94 68.20 14.26 Peak
3 17997.70 47.68 11.51 59.19 74.00 14.81 Peak 3 17996.80 48.08 11.45 59.53 74.00 14.47 Peak
4 17997.70 36.33 11.51 47.84 54.00 6.16 Average 4 17996.80 36.35 11.45 47.80 54.00 6.20 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, High Channel, Chain 0, Horizontal

802.11a mode, High Channel, Chain 0, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11a_U-NII-2C high Channel 5788MHz Chain®
PK: RBU: 1Mz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025-01-09

90,0 Fundamental test with
80.0 Band Rejection filter
70.0] PK
60.0}
500| s
40.0
30.0
1000 2100. 200. 430 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB)
1 1079.20 60.36 -15.05 45.31 74.00 28.69 Peak
2 6368.00 50.84 -9.22 50.62 68.20 17.58 Peak

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1la_U-NII-2C high Channel 5788MHz Chain®
PIC: RBW: 1MHz , VBW: 3MHzZ

Level (dBuV/m) Date: 2025.01-09

904 Fundamental test with

800 Band Rejection filter

70.0| PK

60.0|

50.0| Tiem——]

4000 1

30.0

1000 2100. 3200. Fleqnenny(MHl)‘BnD 5400. 6500
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1080.30 52.98 -15.85 37.93 74.00 36.07 Peak
2 5963.20 50.79 -9.39 50.48 68.20 17.80 Peak

Project No.: 24B2A5484BE-RF-A1 Serial No.: 2VQP-1
Polarization: Herizental Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11a_U-NII-2C high Channel 578@MHz Chaing
PK:RBI: 1MHz, VBIW: 3MHz  Ave:RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 20250109

60.0 3
. = IS
50.0 W“ A —-
40.0|
300
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 114e0.00 46.89 4.19 51.08 74.00 22.92 Peak
2 17160.00 48.06 7.13 55.19 68.20 13.81 Peak
3 17995.40 47.88 11.49 59.37 74.00 14.63 Peak
4 17995. 4 36.25 11.49 47.74 54.00 6.26 Average

Project Ne.: 2492A54840E-RF-AL serial Ne.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11a_U-NII-2C high Channel 570@MHz Chaing
PIC:RBW: IMHZ,VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-09

90.0)
80.0)
PK
70.0)
60.0) 3
1
50.0) W‘UMM
40.0)
30.0)
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 11460.60 48.24 4.19 52.43 74.00 21.57 Peak
2 17100.80 47.70 7.13 54.83 68.20 Peak
3 17979.30 48.25 11.37 59.62 74.00 14.38 Peak
4 17979.30 36.24 11.37 47.61 54.00 6.39 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, High Channel, Chain 1, Horizontal

802.11a mode, High Channel, Chain 1, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11a_U-NII-2C high Channel 5788MHz Chainl
PK: RBU: 1Mz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025-01-09

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1la_U-NII-2C high Channel 5788MHz Chainl
PIC: RBW: 1MHz , VBW: 3MHzZ

1gpLeve! ([dBuvim) Date: 2025.01-09

90 Fundamental test with 200 Fundamental test with
800 Band Rejectiqn filter 200 Band Rejection filter
70.0) PK
60.0|
50.0) 1 e |
40.0 40.0|
30.0 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1079.20 60.86 -15.05 45.81 74.00 28.19 Peak 1 4824.70 52.25 -3.89 48.36 74.00 25.64 Peak
2 6408.70 51.18 -9.21 50.97 68.20 17.23 Peak 2 6454.90 50.63 -9.18 50.45 68.20 17.75 Peak
Project No.: 24B2AS484BE-RF-A1 Serial No.: 2VQP-1 Project Ne.: 2482AS4840E-RF-AL Serial Ne.: 2vQP-1
Polarization: Herizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: 882.11a_U-NII-2C high Channel 578@MHz Chainl
PK:RBM: 1MHz, VBIW: 3MHz  Ave:RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 20250109

500 ;
o WWJ'L”"" ant Sl i
40.0|
300
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBpV/m) (dBpV/m)  (dB)
1 11400.00 26.40 4.19 50.59 74.00 23.41  Peak
2 17100.00 55.37 7.13 62.50 68.20 5.70 Peak
3 17988.50 29.01 11.43 60.44  74.00 13.56  Peak
4 17988.50 36.35 11.43 47.78 54.00 6.22  Average

Test Mode: Transmittin
Note: 882.11a_U-NII-2C high Channel 570@MHz Chainl
PIC:RBW: IMHZ,VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-09

90.0
80.0
PK
7040 [ — [E——
60.0 2 3
L L " x "
50.0 W‘ , o
40.0)
3040
6500 8800. 11100, 13400 15700, 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 114e0.00 46.81 4.19 51.00 74.00 23.00 Peak
2 17180. 00 51.32 7.13 58.45 68.20 9.75 Peak
3 17981.66 47.78 11.39 59.17 74.00 14.83 Peak
4 17981.6@ 36.13 11.39 47.52 54.00 6.4 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, Low Channel, Horizontal

802.11n ht20 mode, Low Channel, Vertical

Project No.: 2402A54846E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Vang
Test Mode: Transmittin
Note: 882.11n28_U-NII-2C low Channel 558@MHz
PIC:RBW: 1MHz , VB : 3MHz.

Level (dBuVim) Date: 2025.01-09

Project No.: 2402A54848E-RF-AL Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11n26_U-NII-2C low Channel 55@8MHz
PK:RBM: 1MHz,, VBW: 3MHz

Level (dBuVim) Date: 2025.01-09

Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting

Note: 802.11n26_U

PK:RBW: 1

NII-2C low Channel 55@@MHz
VBW:3MHz  Ave:RBH:1MHz,VBW:SkHz

Level (dBuVim)

Date: 2025-01-09

90.0}
80.0}
PK
70.0]
60.0) 3
50.0) WW%WMW
40.0
30.0}
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(Hz) (dBWV)  (dB/m)  (dBpV/m) (dBpV/m)  (dB)
1 11800.00 49.31 3.03 52.34 74.060 21.66 Peak
2 16500.00 48.50 4.16 52.66 68.20 15.54 Peak
3 17997.7@ 48.31 11.51 59.82 74.60 4.18 Peak
4 17997.78 36.11 11.51 47.62 54.00 6.38 Average

F d l R h FUIIUdIIlCIlLdl CSUWILT
undamental test wit
90.0| 90.0| . .
L. Band Rejection filter
800 Band Rejection filter 800
70.0| PK 70.0| PK
60.0| 60.0|
50.0| 50.0|
40.0) 1 400 1
300 MW 300
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1559.9@ 53.68 -13.55 40.13 74.00 33.87 Peak 1 1079.20 53.67 -15.85 38.62 74.00 35.38 Peak
2 6484.60 51.24 -9.12 51.12 68.20 17.08 Peak 2 6494.50 51.34 -0.0e7 51.27 68.20 16.93 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al

2V0f
Polarization: Vertical : Colin Yang
Test Mede: Transmitting
Note: 882.11n20 U
PKC: REW: 10

NII-2C low Channel 55@@MHz
VBW:3MHz Ave:RBW: 1MHz,VBM: SkHz

Level (dBuVim) Date: 2025-01-09

900
0.
PK
700 B |E—
600 3
50.0) W
400
300
6500 8800, 11100 13400. 15700, 12000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11000.060 47.97 3.83 51.00 74.00 23.00 Peak
2 16500.00 47.42 4.16 51.58 68.20 16.62 Peak
3 17996.80 48.16 11.45 59.61 4.00 14.39 Peak
a 1799080 36.35 11.45 47.8@ 6.20 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, Middle Channel, Horizontal

802.11n ht20 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n26_U-NII-3C middle Channel 558@MHz
PK:RBU: 1MHz, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n28_U-NIT-2C middle Channel 558@MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
900 . 900 Fundamental test with
Fundamental test with Lo L
800 Bhad Reiecti s00) Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
50.0] 4 v 50.0|
.
40.0] 40.0
30.0 30.0|
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.20 60.78 -15.05 45.73 74.00 28.27 Peak 1 1679.20 57.53 -15.85 42.48 74.00 31.52 Peak
2 6358.10 51.86 -0.19 51.67 68.20 16.53 Peak 2 6482.40 51.32 -0.12 51.20 68.20 17.00 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 8@2.11n28_U-NII-2C middle Channel 558@MHz Note: 862.11n20_U-NII-2C middle Channel 5588MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0f
80.0| 80.0)
PK. PK
70.0] 70.0)
60.0 3 600 E
4 2
50.0) . g PT— T 50.0) Wﬂ,_ et >
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11160.060 49.06 3.44 52.58 21.58 Peak 1 11166.00 48.00 3.44 51.44 74.00 22.56 Peak
2 16740.060 47.82 5.45 52.47 15.73 Peak 2 16740.060 45.04 5.45 54.49 68.20 13.71 Peak
3 17988.50 43.30 11.43 59.73 14.27 Peak 3 17974.70 48.15 11.32 59.47 74.00 14.53 Peak
4 17988.50 36.4 11.43 47.85 6.15 Average 4 17974.70 36.35 11.32 47.67 54.00 6.33 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, High Channel, Horizontal

802.11n ht20 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n26_U-NII-3C high Channel 5788MHz

PK:RBU: 1MHz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025-01-09

P

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
olarization: Vertical Tester: Colin Yang
Test Mode: Transmitting

Note: 882.11n28_U-NIT-2C high Channel 57@@MHz

PIC:RBW: 1MHz , VBW: 3MHz

Level (dBuV/m) Date: 2025.01-09

900 . 900 Fundamental test with
Fundamental test with A
e Band Reiecti #00 Band Rejection filter
70.0] PK 70.0) PK
60.0} 60.0|
500 4 4 50.0) ki
40.0) 400 !
30.0 & 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1079.20 60.94 -15.05 45.89 74.00 28.11 Peak 1 1080.30 54.30 -15.85 39.25 74.00 34.75 Peak
2 6458.20 50.90 -0.18 50.72 68.20 17.48 Peak 2 6282.20 51.00 -0.22 50.78 68.20 17.42 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: 882.11n28_U-NII-2C high Channel 57@@MHz
PK:RBW: 1MHz,VBW:3MHz  Ave:RBW: 1MHz, VBK: SkHz

Level (dBuV/m) Date: 20250109

90.0)
80.0|
PK.
70.0 J \—n—‘ I—I
50.0 3
4
50.0) M
40.0
30.0)
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 114ee0.e@ 48.12 4.19 52.31 74.00 21.69 Peak
2 17160.00 46.90 7.13 54.03 68.20 14.17 Peak
3 17997.70 48.28 11.51 59.79 74.00 14.21 Peak
4 17997.70 36.37 11.51 47.88 54.00 6.12 Average

Test Mode: Transmittin
Note: 882.11n28_U-NIT-2C high Channel 576@MHz
PIC:RBW: 1MHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

Level (dBuV/m) Date: 2025-01-09

90.0)
80.0)
PK
70.0) . — [E——
60.0) 3
4
50.0) W
40.0)
30.0)
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 11460.60 47.33 4.19 51.52 74.00 22.48 Peak
2 17100.80 47.94 7.13 55.07 68.20 13.13 Peak
3 17986.20 48.15 11.41 59.56 74.00 14.44 Peak
4 17986.20 36.29 11.41 47.7@ 54.00 6.30 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, Low Channel, Horizontal

802.11n ht40 mode, Low Channel, Vertical

Project No.: 2402A54846E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Vang
Test Mode: Transmittin
Note: 882.11n48_U-NII-2C low Channel 5518MHz
PIC:RBW: 1MHz , VB : 3iHz.

Level (dBuVim) Date: 2025.01-09

Project No.: 2402A54848E-RF-AL Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11n46_U-NII-2C low Channel S518MHz
PK:RBM: 1MHz,, VBW: 3MHz

Level (dBuVim) Date: 2025.01-09

90.0| 90.0|
509 209 Fundamental test with
70.0| 70.0| = + PK
Band Rejection {{]ter and Rejectioq fi
60.0| 60.0|
50.0|
;
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Facter  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(iiz) (@) (d8/m)  (dBav/m) (dBuv/m)  (dB) (e (dBw)  (de/m) (dBuv/m) (dBuv/m)  (dB)
1 1080.30 60.63 -15.05 45.58 74.00 28.42 Peak 1 1080.30 57.71 -15.85 42.66 74.00 31.34 Peak
2 6500.00 51.01 -9.92 50.99 68.20 17.21 Peak 2 6479.10 50.51 -0.14 50.37 68.20 17.83 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al

Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting

Note: 802.11n48_U

PK:RBW: 14

NII-2C low Channel 551@MHz
VBW:3MHz  Ave:RBH:1MHz,VBW:SkHz

Level (dBuVim) Date: 2025-01-09

90.0
80.0
PK
700
60.0 3
1 . MWMW
50.0) Wn Joretin
20,0
300
6500 8800 11100, 13400 15700. 18000
Frequency (Hz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11e20.e@ 49.62 3.06 52.68 74.00 21.32 Peak
2 16538.00 46.82 4.35 51.17 68.20 17.e3 Peak
3 17986.20 47.75 11.41 59.16 74.00 14.84 Peak
4 17986.20 36.22 11.41 47.63 54.80 6.37 Average

2V0f
Polarization: Vertical : Colin Yang
Test Mede: Transmitting
Note: 882.11n40 U
PKC: REM: 101

NII-2C low Channel S518MHz
VBW:3MHz Ave:RBW: 1MHz,VBM: SkHz

Level (dBuVim) Date: 2025-01-09

90.0|
80.0|
PK
70.0|
60.0) 3
4 o e y
09 W,MW -
40.0|
30.0|
6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11020.00 48.82 3.86 51.88 22.12 peak
2 16530.00 47.22 a.35 51.57 16.63 Peak
3 17997.70 47.73 11.51 59.24 14.76 Peak
4 17997.78 36.15 11.51 47.66 6.34 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, Middle Channel, Horizontal

8

02.11n ht40 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n46_U-NII-3C middle Channel 555@MHz
PK:RBU: 1MHz, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n48_U-NIT-2C middle Channel 555@MHz
PIC:RBW: 1MHz , VBW: 3MHz

- Level (dBuvim) Date: 2025.01-08  Level (@Buvim) Date: 2025.01-09
900 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 501 Band Rejectign filter
70.0} 70.0|
60.0} 60.0|
500 1 50.0| oo
1
40.0 40.0|
30.0 n 30.0 J
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 1080.30 63.50 -15.05 48.45 74.00 25.55 Peak 1 1079.20 58.75 -15.85 43.7@ 74.00 30.30 Peak
2 6485.70 50.84 -0.12 50.72 68.20 17.48 Peak 2 6335.00 50.88 -9.26 50.62 68.20 17.58 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 8@2.11n48_U-NII-2C middle Channel 555@MHz Note: 862.11nd®_U-NII-2C middle Channel 5558MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0) 90.0)
80.0| 80.0)
PK. PK
70.0] 70.0)
60.0 3 600 ) 3
500 RO WPy ey “‘MWM 504 W« " kot it i b
40.0| 40.0]
30.0 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Detector No. Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 11100.00 49.90 3.31 53.21 20.79 Peak 1 111006.060 49.26 3.31 52.57 74.00 21.43 Peak
2 16650.00 46.97 5.83 52.00 16.20 Peak 2 16650.060 49.14 5.03 54.17 68.20 14.03 Peak
3 17990.80 48.31 11.45 59.76 14.24 Peak 3 17979.3@ 47.65 11.37 59.02 74.00 14.98 Peak
4 17990.80 36.30 11.45 47.75 6.25 Average 4 17979.3@ 36.09 11.37 47.46 54.00 6.54 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, High Channel, Horizontal

802.11n ht40 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n48_U-NII-3C high Channel 5678MHz
PK:RBU: 1MHz, VBW: 3MHzZ

Level (dBuv/m) Date: 2025-01-09

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11n48_U-NIT-2C high Channel 5678MHz
PIC:RBW: 1MHz , VBW: 3MHz

Level (dBuV/m) Date: 2025.01-09

909 Fundamental test with 900
80,0 Band Reiectian filter 200 Fundamental test with
709 700 Rejecti ter LS
60.0}
50.0 S
1
40.0
30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBw)  (dB/m)  (dByuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 1056.10 56.79 -15.09 41.70 74.00 32.30 Peak 1 1079.20 55.17 -15.85 40.12 74.00 33.88 Peak
2 6271.20 51.17 -0.33 50.84 68.20 17.36 Peak 2 6162.30 51.38 -9.50 50.88 68.20 17.32 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11n48_U-NII-2C high Channel 5678MHz Note: 882.11nd®_U-NII-2C high Channel 567@MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0) 90.0)
80.0| 80.0)
PK. PK
70.0] 70.0)
3 3
60.0) 3 60.0) \
50.0) WMWW" 50.0) W“ m ey
40.0| 40.0]
30.0 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dBfm)  (dBuV/m) (dBWV/m)  (<B)
1 11340.00 46.99 3.88 50.87 74.00 23.13 Peak 1 11340.00 47.85 3.88 51.73 74.00 22.27 Peak
2 17010.00 47.98 6.98 54.96 68.20 13.24 Peak 2 17010.00 47.79 6.98 54.77 68.20 Peak
3 17979.30 48.70 11.37 60.07 74.00 13.93 Peak 3 17935.60 48.62 11.05 59.67 74.00 14.33 Peak
4 17979.30 36.45 11.37 47.82 54.00 6.18 Average 4 17935.6@ 36.29 11.05 47.34 54.00 6.66 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht20 mode, Low Channel, Horizontal 802.11 ac vht20 mode, Low Channel, Vertical

Project No.: 2482A54840E-RF-AL Serial Mo 2VQP-1 Project No 2482A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.1l1ac2@ U-NII-2C low channel 5588MHz Note: 882.11ac28_U-NII-2C low channel 5588MHz
Peak:RBW: LMHz , VBW: 3MHz Peak:RBW:1MHz , VBW: 3MHz
Level {dBuVim) Date: 2025-01-24 o Level (dBuVim) Date: 2025-01-24
Fundamental test with
90.0| 3 90.0| . .
Fundamental test with Band Rejection filter
80.0| . - 80.0|
Band Rejection filter
70.0| PK 70.0| PK
60.0| 60.0|
500 ; + 500 Lyt
40.0 40.0
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 200. 4300, 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuv/m) (dBwv/m)  (dB)
1 5452.80 50.86 -1.30 49.56 4.00 24.44 Peak 1 5449.50 50.34 -1.29 49.05 74.00 24.95 Peak
Project No.: 2482A54B840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A5484PE-RF-ALl
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical
Test Mode: Transmitting Test Mede: Transmitting
Note: 882.11ac2@ U-NII-2C low channel 558@MHz Note: 8@2.11ac2@_U-NII-2C low channel 55@8MHz
Peak :RBW: 1Ml VBW:3MHz ~Ave:RBW:1MHz,VBW:SkHz Peak :RBW: 1M! VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
- Level (dBuvim) Date: 2025-01-24 . Level (gBuvim) Date: 2025-01-24
90.0 90.0
80.0| 80.0
PK PK
70.0 70.0
60.0 3 60.0) 3
2
50,0 M 50.0) W
40.0 40.0|
30.0 30.0
6500 8800. 11100. 13400 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBpV/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 11660.00 47.01 3.03 50.64 74.00 23.96 Peak 1 11000.060 47.50 3.83 50.53 74.00 23.47 Peak
2 16560.00 48.70 4.16 52.86 68.20 15.34 Peak 2 16500.00 a7.97 4.16 51.23 68.20 16.97 Peak
3 17983.90@ 48.87 11.4@ 6@.27 74.00 13.73 Peak 3 17972.40 47.77 11.31 59.08 4.00 14.92 Peak
a 17983.9@ 36.38 11.48 47.78 54.00 6.22 Average 4 17972.40 36.42 11.31 47.73 6.27 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht20 mode, Middle Channel, Horizontal

802.11 ac vht20 mode, Middle Channel, Vertical

Project No
Polarization: Horizontal

24B2ASAB4BE-RF-AL Serial No.: 2VQP-1
Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11ac26_U-NII-2C middle channel 5586MHz
Peak:RBW: 1MHz , VBW: 3MHz

Level (dBuv/m) Date: 2025.01-24

Project No
Polarization: Vertical

24824548408 -RF-A1 Serial No.: 2VQP-1
Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lac2@_U-NIT-3C middle channel 558@MHz
Peak : RBI: 1MHZ , VBW : 3MHZ

Level (dBuV/m) Date: 2025.01-24

%00 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
50.0) il g 500 R
40.0] 40.0
30.0 30.0|
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 5428.60 50.98 -1.32 49.66 74.00 24.34 Peak 1 5398.90 50.34 -1.34 49.00 74.00 25.00 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ac2@_U-NII-2C middle channel 558@MHz Note: 882.11ac2®_U-NII-2C middle channel 5588MHz
Peak :REW: 1MHz ,VBW: 3MHz  Ave:RBW: 1MHz ,VBW:SkHz Peak:RBW: 1MHz,VBW: 3MHz  Ave:RBW:1MHz,VBW:5kHz
Level (dBuV/m) Date: 2025.01.24 oo Level (dBuvim) Date: 2025.01-24
90.0 90.0f
80.0| 80.0)
PK. PK
L S L e e e B B e e | S S RS 700
60.0) 3 60.0 3
2
+ 1
50.0 M 50.0) W iy -
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB) (MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 11160.060 47.94 3.44 51.38 74.00 22.62 Peak 1 11166.00 47.66 3.44 51.1@ 74.00 22.96 Peak
2 16740.00 48.38 5.45 53.83 68.20 14.37 Peak 2 16746.00 46.98 5.45 52.43 68.208 15.77 Peak
3 17997.70 47.96 11.51 59.47 74.00 14.53 peak 3 17993.10 47.56 11.48 59.04 4.00 14.96 Peak
4 17997.70 36.34 11.51 47.85 54.00 6.15 Average 4 17993.10 36.27 11.48 47.75 54.00 6.25 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht20 mode, High Channel, Horizontal

802.11 ac vht20 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11ac26_U-NII-2C high channel 578@MHz
Peak:RBW: 1MHz , VBW: 3MHz

Level (dBuv/m) Date: 2025.01-24

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.1lac2_U-NIT-3C high channel 5788MHz
Peak: RBI: 1MHZ , VBW : 3MHZ

Level (dBuV/m) Date: 2025.01-24

Fundamental test with Fundamental test with
90.0} 1 . 90.0| . 0
Band Rejection filter Band Rejection filter
80.0} 80.0|
70.0] PK 70.0) PK
60.0} 60.0|
500 Bt ————— 500 A [Ap——
40.0 40.0|
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5395.60 50.38 -1.35 49.03 74.00 24.97 Peak 1 5459.40 50.59 -1.29 49.30 74.00 24.70 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11ac28_U-NII-2C high channel 578@MHz
Peak :RBW: 1MHz , VBI: 3HHz  Ave :RBMW: 1MHz,VBIW: SkHz

Level (dBuV/m) Date: 20250124

90
80.0|
PK
70.0] 4| \—I‘—‘ l—l
50.0 3
Y i e y
40.0|
300
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11400.00 45.904 4.19 50.13 74.00 23.87 Peak
2 17100.00 47.68 7.13 54.81 68.20 13.39 Peak
3 17986.20 48.55 11.41 59.96 74.00 14.04 peak
4 17986.20 36.41 11.41 47.82 54.00 6.18 Average

Test Mode: Transmittin
Note: 882.11ac28_U-NII-2C high channel S78@MHz
Peak:RBM: 1MHz ,VBIW: 3MHZ  Ave:RBW: 1MHz, VBW: SkHz

1nnLevel (dBuVim) Date: 2025-01-24

90.0)
80.0)
PK
70.0) [ — [E——
3
60.0) )
50.0) Wd ™ i
40.0)
30.0)
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 11460.60 45.46 4.19 49.65 74.00 24.35 Peak
2 17100.80 47.77 7.13 54.90 68.20 Peak
3 17999.00 48.15 11.51 59.66 74.00 14.34 Peak
4 17999.00 36.41 11.51 47.92 54.00 6.08 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht40 mode, Low Channel, Horizontal

802.11 ac vht40 mode, Low Channel, Vertical

Serial Mo
Tester

Project No.: 242A54840E-RF-AL
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11ac4@_U-NII-2C low channel 5518MHz
Peak: RBW: 1MHz , VBW: 3MHz

2VQP-1
Leo Xiao

Level (dBuVim)

Date: 2025.01-24

Serial No.: 2VQP-1

Project No.: 24B2A54840E-RF-AL
i Tester: Leo Xiao

Polarization: Vertical
Test Mode: Transmittin
Note: 882.11ac48_U-NII-2C low channel S518MHz
Peak:RBW: 1MHz , VBW: 3MHZ

Level (dBuV/m)

Date: 2025.01-24

Fundamental test with .
90 904 Fundamental test with
Band Rejection filter 4o
800 ] 800 Band Rejection filter
70.0| PK 70.0| PK
60.0| 60.0|
50.0) 1 50.0) L o
) it
40.0) php” 40.0)
30,0 W 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5439.60 50.54 -1.30 49.24 4.00 24.76 Peak 1 5401.10 49.97 -1.34 48.63 74.00 25.37 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al

Tester: Leo Xiao

Polarization: Horizontal
Test Mode: Transmitting
Note: 892.11ac4@_U-NII-2C low channel SS18MHZ
Peak:RBH:1HHz VBH:3VHz  Ave:RBM: 1MHz, VBW: SkHz

Level (dBuVim)

Date: 2025-01-24

90.0)
80.0)
PK
70.0)
60.0 3
50.0 — P
400
30.0)
6500 8800 11100, 13400 15700. 18000
Frequency (MHz)
No. Frequency  Reading Facter  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11020.00 47.62 3.06 50.68 74.00 23.32 Peak
2 16530.00 46.02 4.35 56.37 68.20 17.83 Peak
3 17983.90@ 47.95 11.4@ 59.35 74.00 4.65 Peak
a 17983.90 36.18 11.40 47.58 54.00 6.42 Average

Polarization: Vertical
Test Mede: Transmitting
te: 802.11ac48_U-NII-2C low channel 5518MHz
Peak:RBW: 1MHz, VBM: 3MHz  Ave:RBW: 1MHz VBN SkHz

Level (dBuvim)

Date: 2025-01-24

90.0)
20,0
PK
70.0) B |E—
60.0) J
4
50.0| W
400
300
6500 8800. 11100 13400, 15700 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11@20.00 48.39 3.86 51.45 22.55 Peak
2 16530.00 47.46 4.35 51.81 16.39 Peak
3 17966.98 48.7 11.23 53.95 14.85 Peak
a 17960.90 36.45 11.23 47.68 6.32 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht40 mode, Middle Channel, Horizontal

802.11 ac vht40 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Lec Xiao
Test Mode: Transmitting
Note: 882.11acd8_U-NII-2C middle channel 555@MHz
Peak:RBW: 1MHz , VBW: 3MHz

Level (dBuv/m) Date: 2025.01-24

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.1lac4®_U-NIT-3C middle channel 555@MHz
Peak : RBI: 1MHZ , VBW : 3MHZ

Level (dBuV/m) Date: 2025.01-24

90.0 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
500 S ——— 500 s em— I
400 400
30.0 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5402.20 50.78 -1.34 49.44 74.00 24.56 Peak 1 5444.00 50.21 -1.30 48.91 74.00 25.89 Peak
Project No.: 2482AS484@E-RF-Al Serial Ne.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al Serial No 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Testel Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.1lac4@_U-NII-2C middle channel 555@MHz Note: 8@2.1lac4@_U-NII-2C middle channel 555@MHz
Peak:RBW:1MHz,VBW: 3MHz Awve:RBW:1MHz,VBW: SkHz Peak :RBW:1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
Level (@Buvim) Date: 2025-01-24 | evel (@Buvim) Date: 2025-01-24
90.0} 90.0|
80.0} 80.0|
PK PK
70.0} 70.0|
60.0) 3 60 3
R TR TYR Apb !
50.0) e 500 WWNM
40.0 40.0|
30.0} 30.0|
6500 8800. 11100. 13400 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 11108.00 46.38 3.31 49.69 74.00 24.31 Peak 1 10985.00 46.56 3.04 49.60 74.00 24.40 Peak
2 16650.00 47.81 5.03 52.84 68.20 15.36 Peak 2 16650.00 47.16 5.83 52.19 68.20 16.61 Peak
3 17977 .00 48.10 11.35 59.45 74.00 14.55 Peak 3 17997.7@ 48.73 11.51 60.24 74.00 13.76 Peak
4 17977.e@ 36.47 11.35 47.82 54.00 6.18 Average 4 17997.7@ 36.39 11.51 47.9@ 54.00 6.10 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11 ac vht40 mode, High Channel, Horizontal 802.11 ac vht40 mode, High Channel, Vertical

Project No 2402A54840E-RF-A1 Serial No 2VQP-1 Project No 2482A54B40E-RF-A1 Serial No 2VQP-1
Polarization: Herizontal Tester: Leo Xiao Polarizatien: vertical Tester: Leo Xiae
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11acd®_U-NII-2C high channel 5678MHz Note: 882.11acd®_U-NII-2C high channel 5678MHz
Peak:RBW: 1MHz , VBW: 3MHz. Peak: RBW: 1MHz , VBW: 3MHZ
g Level (dBuvim) Date: 20250124 + opLevel (@Buvim) Date: 2025.01.24
Fundamental test with .
900 200 Fundamental test with
Band Rejection filter A
80 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
509 R m—_———— 509 KPR e PR
40.0 40.0|
30.0 30.0
1000 2100. 200. 430 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5374.70 50.43 -1.42 49.01 74.00 24.99 Peak 1 5401.10 50.09 -1.34 48.75 74.00 25.25 Peak

Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ac4@_U-NII-2C high channel 567@MHz Note: 882.11ac4®_U-NII-2C high channel 5678MHz
Peak :REW: 1MHz ,VBW: 3MHz  Ave:RBW: 1MHz ,VBW:SkHz Peak:RBW: 1MHz,VBW: 3MHz  Ave:RBW:1MHz,VBW:5kHz

Level (dBuVim) Date: 2025-01-24 oo Level (dBuvim) Date: 2025-01-24
90.0 90.0f
80.0| 80.0)

PK. PK

L S L e e e B B e e | S S RS 700
0.0 3 60.0) 3
50.0) M“‘W‘“ 500 M"‘“"’
40.0 40.0
30.0 30.0f

6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000

Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)

1 11340.00 45.57 3.88 49.45 74.00 24.55 Peak 1 11340.00 47.81 3.88 51.69 74.00 22.31 Peak
2 17610.00 46.60 6.98 53.58 68.20 14.62 Peak 2 17616.00 47.27 6.98 54.25 68.20 13.95 Peak
3 17999.00 47.78 11.51 59.29 74.00 14.71 Peak 3 17999.006 48.06 11.51 59.57 74.00 14.43 Peak
4 17999.00 36.26 11.51 47.77 54.00 6.23 Average 4 17999.06 36.48 11.51 47.99 54.00 6.01 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11ac vht80 mode, Low Channel, Horizontal 802.11ac vht80 mode, Low Channel, Vertical

Project No 2402A54840E-RF-A1 Serial No 2VQP-1 Project No 2482A54B40E-RF-A1 Serial No 2VQP-1
Polarization: Herizontal Tester: Colin Yang Polarizatien: vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11ac88_U-NII-2C low Channel 553@MHz Note: 882.11ac88_U-NII-2C low Channel 553@MHz
PK : RBW: 1MHz , VBW: 3MHz PK:RBW: 1MHz , VBW: 3MHz

o Level (dBuvim) Date: 2025.01.09 ooLevel (dBuvim) Date: 2025.01.09

90.0} - 90.0|
Fundamental test with

80.0} 80.0| H
Band Rejecti Fundamental test with

70.0] PK 70.0) PK

and Rejection

60.0)
2
50.0 1
40.)
300
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 430 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 1080.38 60.21  -15.05 45.16 74.00 28.84 Peak 1 1079.20 55.65  -15.85 40.60 74.00 33.40 Peak
2 5412.10 50.59 -1.33 49.26 74.00 24.74 Peak 2 5423.10 50.91 -1.33 49.58 74.00 24.42 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project Ne.: 2482A54848E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ac8@_U-NII-2C low Channel 5538MHz Note: 882.11ac88_U-NII-2C low Channel 553@MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0)
80.0| 80.0
PK. PK
70.0 70.0
60.0 3 60.0) 3
4 4 “"M“‘WW
e WMWWMW 500 TR Papu T R
100 40.
30.0 30,0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBWV/m)  (dBuV/m) (dB)
1 11e60.80 49.04 3.17 52.21 74.00 21.79 Peak 1 11e66.e8 48.38 3.17 51.55 74.00 22.45 Peak
2 16590.00 49.99 4.68 54.59 68.20 13.61 Peak 2 16590.88 48.91 4.60 53.51 68.20 . Peak
3 17921.80 48.40 10.95 59.35 74.00 14.65 Peak 3 17988.58 47.67 11.43 59.10 74.00 14.96 Peak
4 17921.80 36.95 10.95 47.3@ 54.00 6.10 Average 4 17988.58 36.36 11.43 47.79 54.00 6.21 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht80 mode, High Channel, Horizontal

8

02.11ac vht80 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ac86_U-NII-2C high Channel 5618MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1lac8_U-NIT-3C high Channel S618MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
900 . 904 Fundamental test with
Fundamental test with L.
80 Band Reiecti 200 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
s00 200 o, Pt ]
1 1
o “ W
30.0 30.0|
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.20 56.76 -15.05 41.71 74.00 32.29 Peak 1 2500.48 53.15 -9.94 43.21 68.20 24.99 Peak
2 5371.40 50.58 -1.42 49.16 74.00 24.84 Peak 2 5381.30 51.12 -1.39 49.73 74.00 24.27 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ac8@_U-NII-2C high Channel 5618MHz Note: 882.11acB88_U-NII-2C high Channel 5618MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0f
80.0| 80.0)
PK. PK
70.0] 70.0)
3 3
60.0 60.0f ) )
p L
50.0 W by e s e 50.0) WWW
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11220.00 48.22 3.57 51.79 74.00 22.21 Peak 1 11226.00 48.78 3.57 52.35 74.00 21.65 Peak
2 16830.00 48.95 5.89 54.84 68.20 13.36 Peak 2 16830.00 4g.78 5.89 55.59 68.20 12.61 Peak
3 17986.20 47.89 11.41 59.30 74.00 14.70 peak 3 17894.20 48.81 10.72 59.53 74.00 14.47 Peak
4 17986.20 36.37 11.41 47.78 54.00 6.22 Average 4 17894.20 37.17 10.72 47.89 54.00 6.11 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, Low Channel, Horizontal

802.11 ax he20 mode, Low Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NII-2C low Channel 5588MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1lax28_U-NIT-2C low Channel 5588MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
000 Fundamental test with 900 Fundamental test with
800 Band Rejection filter 800 Band Rejection filter
70.0 70.0| LS
60.0) 60.0
9 9 ot e i
:
40.0] 40.0
30.0) 300 W
1000 2100. 200. 4300 5400. 6500 1000 2100. 3200. 430 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBu)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1080.30 65.94 -15.05 50.89 74.00 23.11 Peak 1 1679.20 59.68 -15.85 44.63 74.00 29.37 Peak
2 1741.40 61.77 -13.10 48.67 68.20 19.53 Peak 2 5404.40 50.43 -1.34 49.09 74.00 24.91 Peak
Project No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project Ne.: 2482A54848E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: 882.11ax28_U-NII-2C low Channel 550@MHz
PK:RBW: 1MHZ,VBW:3MHz  Ave:RBW: 1MHz, VBK: SkHz

Level (dBuV/m) Date: 20250109
90.0
80.0
PK
700
3
60.0
4 Mw%w
50.0 | PN e
40,0
300
6500 8800, 11100, 13400, 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11000.00 48.69 3.03 51.72 22.28 Peak
2 16500.00 50.30 4.16 54.46 13.74 Peak
3 17995 .4 49.55 11.49 61.04 12.98 Peak
4 17995.4 36.50 11.49 47.99 6.01 Average

Test Mode: Transmittin
Note: 882.11ax26_U-NII-2C low Channel 5568MHz
PIC:RBW: 1MHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-09

90.0
80.0
PK
7040
60.0 3
4 ‘ 2
i N L ey it
40.0)
3040
6500 8800. 11100, 13400 15700, 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 11eee.ee 49.16 3.03 74.00 21.81 Peak
2 16560. 00 45.14 418 68.20 14.98 Peak
3 17996.86 47.65 11.45 74.00 14.90 Peak
4 17996.86 36.52 11.45 54.00 6.03 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, Middle Channel, Horizontal

802.11 ax he20 mode, Middle Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NII-2C middle Channel 5586MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.1lax28_U-NIT-3C middle Channel 558@MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) ) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
Fundamentat test with
90.0) Y . 90.0) 1
Band Rejection filter Fundamental test with
o0 50 Band Rejectionfilter
70.0 PK 70.0|
60.0) 60.0
500 ] 500 2 gl opblphos
40,0 40.0)
30.0 30.0|
1000 2100. 200. 4300 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1079.20 61.33 -15.05 46.28 74.00 27.72 Peak 1 1679.20 63.59 -15.85 48.54 74.00 25.46 Peak
2 1656.10 59.84  -13.29 45.75 68.20 22.45 Peak 2 2427.80 55.19  -10.25 44.94 68.20 23.26 Peak
3 5439.60 50.55 -1.38 49.25 74.00 24.75 Peak 3 5401.18 568.59 -1.34 49.25 74.00 24.75 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 8@2.11ax2@_U-NII-2C middle Channel 558@MHz Note: 882.11ax2@_U-NII-2C middle Channel 5588MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0f
80.0| 80.0
PK. PK
70.0 70.0
3 3
60.0 3 60.0f 2
4 PRIy -
500 M 50 W o
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dBfm)  (dBuV/m) (dBuV/m)  (dB)
1 11160.060 48.54 3.44 51.98 74.00 22.082 Peak 1 11166.00 49.43 3.44 52.87 74.00 21.13 Peak
2 16740.00 49.51 5.45 54.96 68.20 13.24 Peak 2 16740.060 49.22 5.45 54.67 68.20 13.53 Peak
3 17990.80 48.70 11.45 60.15 74.00 13.85 Peak 3 17974.76 48.05 11.32 59.37 74.00 14.63 Peak
4 179%0.80 36.52 11.45 47.97 54.00 6.03 Average 4 17974.76 36.56 11.32 47.88 54.00 6.12 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, High Channel, Horizontal

802.11 ax he20 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL Serial No.: 2VQP-1
Polarization: Herizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NII-2C high Channel 578@MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 882.11ax26_U-NIT-2C high Channel 5788MHz
PIC:RBW: 1MHz , VBW: 3MHz

g Level (dBuvim) Date: 20250108 + opLevel (@Buvim) Date: 2025.01.09
90.0 . 900 Fundamental test with
Fundamental test with A
809 Band Reiecti 800 Band Rejection filter
70.0 PK 70.0| LS
60.0} 60.0|
o0 4 00 A ——
400 400 M
300 300 Wﬂﬂw
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1079.20 63.13 -15.05 48.08 74.00 25.92 Peak 1 2039.50 53.06 -12.15 40.91 68.20 27.29 Peak
2 5440.70 50.58 -1.30 49.28 74.00 24.72 Peak 2 5381.30 50.70 -1.39 49.31 74.00 24.69 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ax2@_U-NII-2C high Channel 57@@MHz Note: 882.11ax2®_U-NII-2C high Channel 57@@MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0 90.0f
80.0| 80.0)
PK. PK
70.0] 70.0)
3 3
60.0 5 60.0f 2
+ ] Ll
50.0) WWM" 50.0) o it
40.0 40.0
30.0 30.0f
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBWV/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11400.060 47.16 4.19 51.35 74.00 22.65 Peak 1 11400.00 47.088 4.19 51.19 74.00 22.81 Peak
2 17100.00 48.49 7.13 55.62 68.20 12.58 Peak 2 171006.060 48.73 7.13 55.86 68.20 12.34 Peak
3 17993.10 48.38 11.48 59.86 74.00 14.14 peak 3 17995.49 48.23 11.49 59.72 74.00 14.28 Peak
4 17993.10 36.48 11.48 47.96 54.00 6.04 Average 4 17995.4 36.44 11.49 47.93 54.00 6.07 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, Low Channel, Horizontal 802.11 ax he40 mode, Low Channel, Vertical

Project No.: 2402A54848E-RF-Al Serial No 2VQP-1 Project No 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 802.11ax48_U-NII-2C low Channel 5518MHz Note: 8@2.1lax4@_U-NII-2C low Channel 5518MHz
PIC:RBW: 1MHz , VBW: 3MHZ. PK:RBW: 1MHz , VBW: 3MHz.
Level {dBuVim) Date: 2025-01-09 o Level (dBuVim) Date: 2025-01-09
90,0 Fundamental test with 900 Fundamental test with
809 Band Rejectign filter &g Band Rejection filter
70.0| 70.0| PK
60.0| 60.0|
A
500 4 s 500 e
1
40.0) 40.0|
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Detector No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 1080.30 61.16 -15.05 46.11 74.00 27.89 Peak 1 1079.20 57.01 -15.05 41.96 74.00 32.04 Peak
2 5401.10 50.79 -1.34 49.45 4.00 4.55 Peak 2 5415.4 50.78 -1.33 49.45 74.00 4.55 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al 2VOF
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical : Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 8082.11ax4@8_U-NII-2C low Channel 5518MHz Note: 8@2.11ax48_U-NII-2C low Channel 5518MHz
PK:RBW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK :RBMW: 1M VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
- Level (dBuvim) Date: 2025-01-09 . Level (gBuvim) Date: 2025-01-09
90.0} 90.0|
80.0} 80.0|
PK PK
70.0] 70.0|
60.0 3 600 3
2
1 1 F P ‘MWM
50.0 W‘W 50.0) W - ™y
40.0 40.0|
30.0} 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(HHz) (dBWV)  (dB/m)  (dBpV/m) (dBuV/m)  (dB) (Hz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11020.00 49.07 3.06 52.13 74.00 21.87 Peak 1 11@20.060 48.77 3.06 51.83 22.17 Peak
2 16530.00 49.23 4.35 53.58 68.20 14.62 Peak 2 16530.00 48.21 4.35 52.56 15.64 Peak
3 17983.90@ 48.82 11.4@ 6@.22 74.00 13.78 Peak 3 17981.60 48.1@ 11.39 59.49 4.51 Peak
a 17983.90 36.57 11.48 a47.97 54.00 6.83 Average 4 17981.60 36.50 11.39 47 .89 6.11 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, Middle Channel, Horizontal

802.11 ax he40 mode, Middle Channel, Vertical

Project No.: 2402A54848E-RF-Al Serial No 2VQP-1 Project No 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin, Test Mode: Transmittin
Note: 802.11ax48_U-NII-2C middle Channel 5558MHz Note: 882.11ax48_U-NII-2C middle Channel 5558MHz
PK:RBW: 1MHz , VBW: 3MHz PK:RBW: 1MHz , VBW: 3MHz.

Level {dBuVim) Date: 2025-01-09 Level (dBuVim) Date: 2025-01-09
o Fundamental test with o Fundamental test with
800 Band Rejection filter o010 Band Rejection filter
70.0| PK 70.0| PK
60.0| 60.0|
S0 1 0 SR 500 S P
400 00 WM
30.0| 30.0|

1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300, 5400, 6500

Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBwv)  (de/m)  (dewv/m) (dBuv/m)  (dB) (z) (dewv)  (dB/m) (dBuv/m) (dBuv/m)  (dB)
1 1079.20 61.49 -15.05 46.44 74.00 27.56 Peak 1 2474 .00 53.97 -10.02 43.95 68.20 24.25 Peak
2 5375.80 50.76 -1.4 49.36 74.00 4.64 Peak 2 5385.7@ 50.50 -1.38 49.12 74.00 24.88 Peak
Project No.: 24@82A54840E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al 2VOF

Polarization: Horizontal Tester: Colin Yang Polarization: Vertical : Colin Yang

Test Mode: Transmitting
Note: 892.11ax46_U-NII-2C middle Channel 555@MHz
PK:RBW: 1Mz, VBW: 3HHz  Ave:RBH: 1HHz,VBW: SkHz

Level (dBuVim) Date: 2025-01-09

90.0
80.0|
PK
70.0
60.0 3
50.0 MWMMW
40.0
30.0
6500 8800. 11100. 13400 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 11100.00 48.88 3.31 52.19 74.060 21.81 Peak
2 16650.008 49.84 5.03 54.87 68.20 13.33 Peak
3 17995.40 48.02 11.49 59.51 74.060 14.49 Peak
a 17995 .40 36.40 11.49 47.89 54.00 6.11 Average

Test Mede: Transmitting
Note: 882.11ax46_U-NII-2C middle Channel SS5@MHZ
PKC: RBM: 1MHZ, VBW:3MHz  Ave:RBH: 1MHz, VBH: SkHz

Level (dBuVim) Date: 2025-01-09

0.0
800
PK
700 [ |E—
60.0) 3
2
00 W
400
300
5500 8800, 11100 13400, 15700, 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV) (dB/m)  (dBuvym) (dBuv/m)  (dB)
1 11106.00 49.24 3.31 52.55 74.00 21.45 Peak
2 16650.80 28.96 5.03 53.99 68.20 14.21 Peak
3 17997.70 48.25 11.51 59.76 74.00 14.24 Peak
a  17997.70 36.42 11.51 47.93 5408 6.07 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, High Channel, Horizontal

802.11 ax he40 mode, High Channel, Vertical

Project No.: 2482454848E-RF-AL
Polarization: Herizontal
Test Mode: Transmitting
Note: 882.11axd8_U-NII-2C high Channel 567@MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Serial No.: 2VQP-1
Tester: Colin Yang

Level (dBuv/m) Date: 2025-01-09

Project No.: 2482A54840E-RF-A1
Polarization: Vertical
Test Mode: Transmitting
Note: 882.11ax48_U-NIT-3C high Channel S678MHz
PIC:RBW: 1MHz , VBW: 3MHz

Serial No.: 2VQP-1
Tester: Colin vang

Level (dBuV/m) Date: 2025.01-09

90.0} 90.0|
Fundamental ith :
800 undamental test wit 200 Fundamental test with
a . L. . i
709 P roof T [T Hind Rejectll}ﬁ [ e———
60.0} 60.0|
50.0) 500 4
1
40.0 40.0|
30.0 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(Mz) (dBpv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (1z) (dBv)  (dB/m)  (dBuv/m) (dBV/m)  (dB)
1 1079.20 57.23 -15.05 42.18 74.00 31.82 Peak 1 1079.20 61.17 -15.85 46.12 74.00 27.88 Peak
2 1649.00 56.02 -13.28 42.73 68.20 25.47 Peak 2 5380.20 50.58 -1.39 49.19 74.00 24.81 Peak
3 5425.30 50.26 -1.31 48.95 4.00 25.05 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1

Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11ax48_U-NII-2C high Channel 5567@MHz
PK:RBW: 1MHZ,VBW:3MHz  Ave:RBW: 1MHz, VBK: SkHz

Tester: Celin Yang

Level (dBuV/m) Date: 20250109

90.0)
80.0|
PK.
70.0 AH—I‘—‘ l—l
3
60.0) 2
1
50.0 WW
40.0
30.0)
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 11340.60 48.62 3.88 52.58 74.00 21.50 Peak
2 17010.00 48.78 6.98 55.76 68.20 12.24 Peak
3 17887.30 49.52 10.66 60.18 74.00 13.82 Peak
4 17887.30 37.33 10.66 47.99 54.00 6.01 Average

No.

Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11axd48_U-NII-2C high Channel S67@MHz
PIC:RBW: 1MHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-09

90.0)
80.0)
PK
70.0) [ — [E——
60.0) 3 4
50.0) W
40.0
30.0)
6500 8800. 11100 13400 15700, 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 8185.90 54.52 -1.49 53.03 74.00 20.97 Peak
2 11340.00 48.16 3.88 51.98 74.00 22.02 Peak
3 17@10.00 48.89 6.98 55.87 68.20 12.33 Peak
4 17995.40 48.25 11.49 59.74 74.00 14.26 Peak
> 17995.4 36.44 11.48 47.93 54.08 .87 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ax he80 mode, Low Channel, Horizontal

802.11ax he80 mode, Low Channel, Vertical

Project No.: 2482454848E-RF-AL
Polarization: Herizontal
Test Mode: Transmitting
Note: 882.11ax86_U-NII-2C low Channel 5538MHz
PK : RBU: 1MHZ, VBW: 3MHzZ

Serial No.: 2VQP-1
Tester: Colin Yang

Level (dBuv/m) Date: 2025-01-09

90.0} -
Fundamental test with
80.0) - -
Band
70.0] PK
60.0}
50.0] 4
|
400 M L L
30.0| WA
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1079.20 57.09 -15.05 42.04 74.00 31.96 Peak
2 5408.80 51.45 -1.33 50.12 74.00 23.88 Peak

No

Project No.: 2482A54840E-RF-A1
Polarization: Vertical
Test Mode: Transmitting
Note: 882.1lax88_U-NIT-2C low Channel 5538MHz
PIC:RBW: 1MHz , VBW: 3MHz

Serial No.: 2VQP-1
Tester: Colin vang

Level (dBuV/m) Date: 2025.01-09

Fundamental test with
and Rejection THter

500
500
y

“ W
300

1000 2100 3200, 130 5400 5500

Frequency (MHz)
. Frequency  Reading Factor  Result  Limit Margin  Detector
(M=) (dB)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)

1 2518.00 53.41 -9.84 43.57 68.20 4.63 Peak
2 5374.70 50.20 -1.42 48.78 74.00 25.22 Peak

Project No.: 24B2AS4BAGE-RF-A1
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11ax88_U-NII-2C low Channel 553@MHz
PK:RBW: 1MHZ,VBW:3MHz  Ave:RBW: 1MHz, VBK: SkHz

Serial No.: 2VQP-1
Tester: Celin Yang

Level (dBuV/m) Date: 20250109

90.0)
80.0|
PK.
70.0
60.0 3
w00 e e T L W
40.0
30.0)
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Detector
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 11060.80 48.72 3.17 51.89 74.00 22.11 Peak
2 16590.00 48.98 4.60 53.58 68.20 14.62 Peak
3 17997.80 47.40 11.50 58.90 74.00 15.10 Peak
4 17997.00 36.35 11.5@ 47.85 54.00 6.15 Average

Project Ne.: 2492A54840E-RF-AL serial Ne.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11ax86_U-NII-2C low Channel 5538MHz
PICRBW: 1MHZ, VBW:3MHz  Ave:RBH: 1MHz ,VBH: SkHz

1nnLevel (dBuVim) Date: 2025-01-09

90.0)
80.0)
PK
70.0)
60.0) 4
1
50.0) R N - o MWW
40.0)
30.0)
6500 8800. 11100, 13400 15700. 18000
Frequency (MHz)
Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBuV) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 8185.90 53.85 -1.49 52.36 74.00 21.64 Peak
2 11060.60 45.39 3.17 52.56 74.00 21.44 Peak
3 16590.00 49.90 4.60 54.5@ 68.20 13.7e Peak
4 17990.380 47.98 11.45 59.43 74.00 14.57 Peak
> 17990.80 36.47 11.45 47.92 54.08 ©.08 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11ax he80 mode, High Channel, Horizontal 802.11ax he80 mode, High Channel, Vertical
Project No 2402A54840E-RF-A1 Serial No 2VQP-1 Project No 2482A54B40E-RF-A1 Serial No 2VQP-1
Polarization: Herizontal Tester: Colin Yang Polarizatien: vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11ax88_U-NII-2C high Channel 5518MHz Note: 882.11ax88_U-NII-2C high Channel 5618MHz
PK : RBW: 1MHz , VBW: 3MHz PK:RBW: 1MHz , VBW: 3MHz
o Level (dBuvim) Date: 2025.01.09 ooLevel (dBuvim) Date: 2025.01.09
90.0} - 90.0| 0
Fundamental test with Fundamental test with
80.0) T 0.0 —
Band n
70.0} PK 70.0| PK.
60.0} 60.0|
%0 1 %090 e
W‘W 1 Ww
400 400
30.0 30.0
1000 2100. 200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (MHz) (dBv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 1080.30 62.60 -15.05 47.55 74.00 26.45 Peak 1 1079.20 58.62 -15.85 43.57 74.00 30.43 Peak
2 3421.10 59.87 -7.00 52.87 68.20 15.33 Peak 2 3411.20 58.45 -7.00 51.45 68.20 16.75 Peak
3 5415.40 50.29 -1.33 48.96 74.00 25.04 Peak 3 5378.00 51.22 -1.39 49.83 74.00 24.17 Peak
Preject No 24B2A54848E-RF-A1 Serial Mo 2VQP-1 Project No.: 2482A5434@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Celin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 8@2.11ax88_U-NII-2C high Channel 5618MHz Note: 882.11axB88_U-NII-2C high Channel 5618MHz
PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz
Level (dBuV/m) Date: 2025.01.09 oo Level (dBuvim) Date: 2025-01-09
90.0) 90.0)
80.0| 80.0)
PK. PK
70.0] 70.0)
3 4
60.0 , 3 600 . 3
+ "
. M 0 e b Sanaatint i :
40.0| 40.0]
30.0 30.0
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Detector No. Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 11220.00 48.79 3.57 52.36 74.00 21.64 Peak 1 8185.90 52.79 -1.49 51.30 74.00 22.70 Peak
2 16830.00 49.4 5.89 55.36 68.20 12.84 Peak 2 11226.00 48.77 3.57 52.34 74.00 21.66 Peak
3 179%0.80 48.34 11.45 59.79 74.00 14.21 Peak 3 16830.00 49.33 5.89 55.22 68.20 12.98 Peak
4 17990.80 36.43 11.45 47.88 54.00 6.12 Average 4 17988.5@ 48.22 11.43 59.65 74.00 14.35 Peak
5 17988.5@ 36.22 11.43 47.65 54.00 6.35 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

18-40GHz:

No Emission was detected in the range 18-40GHz, test was performed on the mode and channel which
with the maximum power.

. .
802.11n20, 5320MHz, Horizontal 802.11n20, 5320MHz,Vertical
Project No.: 24024548408~ RE-A1 Serial No.: 2vep-1 Project No.: 24024548408~ RE-A1 Serial No.: 2vep-1
Polarization: Horizental Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin, Test Mode: Transmittin,
Note: 80311120 U-NIT-2A high Channel S320MHz Note: 862.11n20_U-NIT-24 high Channel 53284z
PK:REI: 1z, VBU 3z PK:REI: 1z, VBU 3z
Level (dBuvim) Date: 2025-01-09 Level (dBuvim) Date: 2025-01-09
90.0| 90.0|
80.0| 80.0|
70.0 PK 70.0 LS
60.0| 60.0|
1 1
50.0| e i s A, P b A g M s 50.0| b A A g g e el s e
40.0| 40.0|
30.0] 30.0]
18000 19700 21400. 23100. 24300. 26500 18000 19700 21400. 23100. 24300. 26500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB) (MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 22488.00 45.23 7.85 74.00 20.92 Peak 1 47.26 5.75 74.00 20.99 Peak
2 22488.00 35.6: 7.85 54.00 10.47 Average 2 37.84 5.75 54.00 10.41 Average
Project No.: 2482A54848E-RF-Al Serial No.: 2VQP-1 Project No.: 2482A54848E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 803.11n26_U-NIT-24 high Channel S326MHz Note: 803.11n26_U-NIT-24 high Channel S326MHz
PK:RBW:1MHz,VBW:3MHz  Ave:RBW: 1MHz,VBW: SkHz PK:RBW:1MHz,VBW:3MHz  Ave:RBW: 1MHz,VBW: SkHz
o Level (dBuVim) Date: 2025-01.-09 o Level (dBuVim) Date: 20250109
90.0| 90.0|
80.0| 80.0|
PK PK
70.0 H 70.0 H
60.0| 60.0|
A i
50.0| 50.0|
40.0| 40.0|
30.0| 30.0|
26500 29200, 31900. 34600, 37300. 40000 26500 29200, 31900. 34600, 37300. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 39711.10@ 43.49 11.30 54.79 74.00 19.21 Peak 1 44.02 11.27 55.29 74.00 18.71 Peak
2 39711.10 33.96 11.30 45.26 54.00 8.74 Average 2 34.40 11.27 45.67 54.00 8.33 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

Bandedge:
5250-5350MHz:

802.11a mode, Low Channel, Chain 0, Bandedge,
Horizontal

802.11a mode, Low Channel, Chain 0,Bandedge,
Vertical

Project No.: 2482A54840€-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Lec Xiac
Test Mode: Transmitting
Note: 802.11a_U-NII-24 low Channel 5268
PK:REW: TMHZ, VBW: BHHZ  Ave:REW: 1MH;

2 Chaing
VEW:SkHZ

Level (dBuVim) Date: 2025-01-08

1
100.0
90.0
80.0]
PK
70.0 M‘W “f“;\«
600 o ™ .
50.0]
40.0)
5140 5168. 196. 5224. 5252. 5280
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 5150.00 48.88 6.53 55.41 74.00 18.59 Peak
2 5150.00 39.17 6.53 45.70 54.00 8.30 Average

Project No.: 2083AS4BA4DE-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-24 low Channel 5268
PI:RBI: 1MHZ, VBW: 3HHZ  Ave:RBW: LHH:

Chaine
Bl SkHz

Level (dBuV/m) Date: 2025-01-08

14
100.0)
90.0
80.0|
PK
700 M w
60.0|
i i
50.0|
400)
5140 5168 5196. 5224. 5252. 5280
Frequency (MHZ)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5150.00 49.12 6.53 55.65 74.00 18.35 Paak
2 5150.00 39.28 6.53 as 54.00 8.19 Average

802.11a mode, High Channel, Chain 0,Bandedge,
Horizontal

802.11a mode, High Channel, Chain 0,Bandedge,
Vertical

Project No.: 2462A54840E-RF-AL Serial No.: 2VgP-1
Polarization: Herizontal Tester: Leo Xiao
Test Mode: Transmitting

Note: 802.11a_U-NIT-2A high Channel 5320HHz Chaing
PK:RB: LMz, VBM: 3MHz  Ave:RBW: 1MHz, VB: SkHz
- Lovel @Buvim) Date: 2025.01-08
100.0
90.0|
80.0|
X, gk PK
700| WY
43
60.0| L
50.0|
40.0
5300 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuvV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 3.85 7.10 74.00 13.05 Peak
2 42.29 7.10 54.00 461 Average
3 56.32 7.11 74.00 10.57 Peak
a 28 7.11 54.00 5.61 Average

Project No.: 2402A54B30E-RF-A1 Serial No.: 2vQP-1
Polarization: Vertical Tester: Leo Xiao
Test Hode: Transmitting
Note: 862.11a_U-NIT-24 high Channel S320MHz Chaind
PK: RW: THHZ, VB : 3MHz  Ave :RBW: 1Mz, VBK: Skitz

yolevel (@Buvim) Date: 2025-01-08

100.0|
90.0|
80.0|
PK
70.0|
3
60.0| 4 "
50.0|
40.0
5300 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5350.60 54.16 7.10 12.74 Peak
2 5350.00 42.81 7.10 4.09 Average
3 5352.64 57.34 7.11 9.55 Pea
4 5352.64 41.49 7.11 5.40 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, Low Channel, Chain 1, Bandedge,

Horizontal

802.11a mode, Low Channel, Chain 1, Bandedge,

Vertical

Project No.: 2482A54848E-RF-AL

Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiso
Test Hode: Transmitting
Note: 802.1la_U-NII-24 low Channel 526@HHz Chainl
PK: RBW: THHz, VEW: 3HHz  Ave:RBW: 1MHz,VB: Skiz
11Level (@Buvim) Date: 2025.01.08
100
909
800
W
709
600 "
500
40.0)
5140 5168. 196, 5224, 5252, 5280
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 5158.80 48.80 74.00 18.67 Peak
2 5150.00 39.33 54.00 8.14 Average

Project No.

Polarization

i 2492A54840E-RF-AL
Vertical

Test Mode: Transmitting
802.11a_U-NII-24 low Channel 526@MHz Chainl
PKGRBI: THHZ, VBW: 3MHz  Ave: RBHW: 1MHz , VBW: Skiiz.

Note

Serial No.: 2vQP-1
Tester

Leo Xiao

11gLevel (dBuvim) Date: 2025-01.08
1004
904
804
N PK
704 '
60
“ m‘
504
40,9
5140 5168, 9. 5224, 5252, 5280
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5156.00 49.70 6.53 56.23 74.08 17.77 Peak
2 5150.00 39.40 6.53 45.93 54.00 8.07 Average

802.11a mode, High Channel, Chain 1, Bandedge,

Horizontal

802.11a mode, High Channel, Chain 1, Bandedge,

Vertical

Project No.: 2482A54840E-RF-AL

Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: 802.11a_U-NIT-24 high Channel 5320WHz Chainl
PK:RB: 1MHz, VBW: 3HHz  Ave: REW: 1Mz, VBW: SkHz

11qLevel (Buvm) Date: 2025-01-08
100.0]
90.0|
80.0|

PK

70.0|
60.0
50.0|
40.0

5300 5320. 5340. 5360. 5380. 5400

Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5350.00 56.20 7.10 74.00 10.70 Peak
2 5350.00 43.56 7.10 54.00 3.34 Average

Project No

2492A54840E-RF-AL

Serial No.: 2VQP-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 802.11a_U-NIT-24 high Channel 5320WHz Chainl
PK:RB: 1MHz, VBW: 3HHz  Ave: REW: 1Mz, VBW: SkHz
11qLevel (Buvm) Date: 2025-01-08
100.0]
90.0|
80.0|
ey i PK
70.0|
60.0 il
50.0|
40.0
5300 5320. 340, 5360. 5380. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5350.00 52.05 7.10 59.15 74.00 14.85 Peak
2 5350.00 41.35 7.10 48.45 54.00 5.55 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11n ht20 mode, Low Channel, Bandedge, 802.11n ht20 mode, Low Channel, Bandedge,

Horizontal Vertical
Project No.: 24@2AS484@E-RF-Al serial No.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarizatio Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.11n2@_U-NII-2A low Channel S526@MHz Nete: 8@2.11n2@_U-NII-2A low Channel S260Mi
PK :RBW: 1Ml BW:3MHz Ave:RBW:1MHz,VBW:SkHz

JVBMW:3MHz  Ave:RBH:1MHz,

rgLevel ([@Buvim) Date: 2025-01-08 JapLeve ([dBuvim) Date: 2025.01-08
100.) 100.)
90.0 90,0
80.0 80.0
PK PK
70, T 700 M m
60.0 600
Aathl Job n Ty 4
50.0 500
40.0) 400
5120 5168, 519. 5224, 5252 5280 5140 5168. 5196 5224, 5252. 5280
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(HHz) (dBuV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB) (MHz) (dBRV)  (dB/m)  (dBuvym) (dBwV/m)  (dB)
1 5150.00 49.37 6.53 55.90 74.00 18.10 Peak 1 5150.0e0 49.26 6.53 55.79 74.00 18.21 Peak
2 5150.00 39.64 6.53 46.17 54.00 7.83 Average 2 5156.00 39.64 6.53 46.17 54.60 7.83 Average

802.11n ht20 mode, High Channel, Bandedge,
Horizontal 202.11n ht20 mode Hich Channel. Bandedge

Project No.: 24@2A54840E-RF-A1 Serial No.: 2vQP-1

Project No.: 2482054840E-RF-A1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting ) Test Mode: Transmitting
Note: 8@82.11n20_U-NIT-2A high Channel 532aMHz Note: 8@2.11n28_U-NII-2A high Channel 532@MHz
PK:RBU: 1MHz, VBW:3MHz  Ave:RBMW: LMHZ,VBU: SkHz

PK:RBW: 1MHz,VBW: 3HHz  Ave:RBM: 1MHz, VBM: SkHz

1pLevel (dBuvim) Date: 2025-0108 sroLevel(@Buvim) Date: 2025-01-08
1000 100.0)
90.0| 90.0|
80,0 o a0
f Pk
o9 3 700
|
50,0 . T
60.0) . it
50.0|
500
40,0
400
5300 5320. 1340, 5360. 5380. 5400
Frequency (MHz) 5300 5320. 340, 5360 5380. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) No. Frequency  Reading Factor  Result  Limit Margin  Detector
------------------------------------------------------------------------ (MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5350.00 54.58 7.10 61.68 74.00 12.3 Peak
2 5350.00 41.63 7.10 48.73 54.00 5.27 Average 1 5350.00 50.98 7.10 58.08 74.00 15.92 Peak
3 5352.40 57.26 711 64.37 74.00 9.63 Peak 2 5350.00 39.97 7.18 a7.07 54.00 6.93 Average
a 5352.40 40.66 7.11 47.77 54.08 6.2 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, Low Channel, Bandedge,

802.11n ht40 mode, Low Channel, Bandedge,

Project No.: 24@2AS4840E-RF-AL Serial Neo.: 2VQP-1 Preject No.: 2482A5484@E-RF-Al Serial No.: 2vQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin, Test Mede: Transmittin
Note: 8@2.11n4@_U-NII-2A low Channel S527@MHz Note: 8@2.11n4@_U-NII-2A low Channel 527@MHz
PK:RBW:1MHz ,VBW:3MHz Awe:RBW:1MHz ,VBW:S5kHz PK:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
srolevel {dBuvim) Date: 2025-01-08 srolLevel ¢Buvim) Date: 2025-01-08
100.0| 100.0|
90.0] 90.0
80.0] 80.0|
PK PK.
70.0] / 70.0 M/
60.0 " e Fme ko e 60.0 hboibabbit " i " v I
50.0] 50.0]
40.0] 40.0
5140 5172, 5204, 5236. 5268. 5300 5140 5172, 04, 5236, 5268, 5300
Frequency (MHz) Frequency (MHz)
No Frequency  Reading Factor  Result Limit Margin  Detector No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5156.00 48.76 6.53 29 74.00 18.71 Peak 1 5150.80 45.52 6.53 74.00 17.95 Peak
2 5150.00 39.39 6.53 .92 54.00 8.08 Average 2 5150.00 39.48 6.53 54.00 7.99 Average

802.11n ht40 mode, High Channel, Bandedge,

802.11n ht40 mode,High Channel, Bandedge,

Project No.: 2482A54848E-RF-A1 Serial No.: 2VgP-1 Project No.: 2482A54849E-RF-A1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: B82.11n4®_U-NII-24 high Channel 5318MHz Note: B82.11n48_U-NIT-24 high Channel 5318MHz
PK:REW:1MAZ, VBW: 3MHz  Ave:RBW:1MHzZ , VBW:SkHZ PK:REW: 1Mz, VEW: 3MHz  Aue:REW: 1MHZ , VEW: SkHz
1roLevel dEuVimp Date: 2025.01-08 11oLevel (dBuVim) Date: 2025.01-08
100.0] 100.0)
90.0 90.0
80.0) 0.0
PK PK
70.0) M 70.0) \\u‘
60.0) 60.0) il —
50.0) 500
40,0 400
5280 5304. 328, 5352 5376. 5400 5280 5304, 328, 5352, 5376. 5400
Frequency (MHz) Frequency (MHz)
No Frequency Reading  Factor Result Limit Margin Detector No Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m)  (dBuV/m) (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB)
1 5350.60 7.18 ©3.26 74.08 18.74 Peak 1 5350.00 49.79 7.18 56.89 74.00 17.11 Peak
2 5350.00 7.10 48.64 54.008 5.36 Average 2 5350.00 39.80 7.10 46.90 54.00 7.18 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht20 mode, Low Channel, Bandedge,
Horizontal

802.11ac vht20 mode, Low Channel, Bandedge,
Vertical

Project No.: 24B2AS54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizental Tester: Bill Yang
Test Mode: Tramsmitting
Note: 802.11ac2_L
Peak: RBW: 11

1-24 low channel 5260
BU:3MHz  Ave:RBMW:1!

BM: SkHz

Level (dBuVim) Date: 2025-01-24

"
100.0|
90.0|
80.0|
PK
e M/
60.0|
. . ‘_
50.0|
40.0|
5140 5168. 5196. 5224. 5252. 5280
Frequency (MHz)
MNo. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 5150.60 47.94 74.00 19.53 Peak
2 5150.00 38.29 54.80 9.18 Average

Project No.: 2462454840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting
Note: 802.1lac
Peak : RBM:

NII-24 low chanmel 526@MHz
JVBM:3MHZ  Ave:RBN: 1MHZ,VBW: Skhz

yglevel (dBuvim) Date: 20250124

100.0|
90.0|
80.0|
PK
- u"w’
60.0|
Y
50.0|
40.0|
5140 5168. 5196. 5224. 5252. 5280
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5150.00 48.43 74.00 19.04 Peak
2 5150.00 38.29 54.00 9.18 Average

802.11ac vht20 mode, High Channel, Bandedge,
Horizontal

802.11ac vht20 mode,High Channel, Bandedge,
Vertical

Project No.: 24824548408-RF-AL Serial No.: 2vgP-1
Polarization: Horizontal Tester: Bill Yang
Test Mode: Transmitting
Note: 8@2.11ac2@ U-NII-2A high channel 532@Mi
Peak:REH: LMKz, VBW: 3MHz  Ave:REW: 1MHz, VBH: Skiz

Level (dBuV/m) Date: 20250124

1
100.0
90.0)
20.0)
PK
70.0| P‘M’
0.0 i Y
50.0)
40.0
5300 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5350.00 50.02 7.18 57.12 74.00 16.88 Peak
2 5350.00 39.54 7.1 46.64 54.00 7.36 Average

Project No.: 2482A54348E-RF-A1 Serial No.: 2VQP-1

Folarization: Vertical Tester: Bill Yang

: Transmitting

Note: 8@2.11ac2@ U-NII-2A high channel 5320M
Peak: REW: 1Hz, VEW: 3MHz  Ave:REW: 1iHz, Vi

Level (dBuV/im) Date: 2025.01-24

"
100.0
90.0
80.0
PK
700| pt®"
|
60.0 . ;
50.0
40.)
5300 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5350.00 54.05 7.10 61.15 74.00 12.85 Peak
2 5350.00 40.65 7.10 47.75 54.00 6.25 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht40 mode, Low Channel, Bandedge,
Horizontal

802.11ac vht40 mode, Low Channel, Bandedge,
Vertical

Project No.: 24B2AS4848E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Bill Yang
Test Mode: Transmitting
Note: 862.11ac4® U-NII-24 low channel S27@MHZ
Peak:RBW: 1MHZ VBW:3MHZ  Ave:REW: 1MHzZ,VBH: SkHz

Level (dBuV/m) Date: 2025-01-24
10
100.0|
90.0|
80.0|

PKY
70.0]
60.0) .

50.0|
40.0|

5140 5170. 5200. 5230. 5260 5290

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector

(MHzZ) (dBuv) (dB/m) (dBpuv/m)  (dBpv/m) (dB)

1 5150.00 49.01 6.53 55.54 74.00 18.46 Peak
2 51560.080 38.29 6.53 44 54.00 9.18 Average

Project No.: 24B2AS4B40E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Bill Vang
Test Mode: Transmittin
Note: 892.11ac4p_U-NII-24 low channel 5278MHz
Peak:REN: 11z, VBH: 3MHZ  Ave:RBW: LMHZ, VBH: SKHZ

11gLevel (dBuVim) Date: 2025-01-24
1000
90.0
80.0
PR
709
60.0 .
50.0
0.0
5140 5170, 200, 5230. 5260. 5200
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5150.00 49.14 6.53 55.67 74.00 18.33 Peak
2 5150.00 38.46 6.53 44.99 54.00 9.01 Average

802.11ac vht40 mode, High Channel, Bandedge,
Horizontal

802.11ac vht40 mode,High Channel, Bandedge,
Vertical

Project No.: 2402A54840E-RF-A1 Serial No.: 2uQp-1
Polarization: Horizental Tester: Bill Yang
Test Mode: Transmittin
Note: 802.1lacdg_U-NII-24 high channel 5316MHz
Peak:REM:1MHz, VBI:3MHZ  Ave:REW: 1MHz, VEW: SkHz

pgLevel (dBuvim) Date: 2025.01.24
1000
900
200
PK

700 u/
500 A
500
400

5280 5304, 328 5352 5376 5400

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 52.85 7.10 59.95 74.00 14.05 Peak
2 39.85 7.10 46.95 54.00 7.05 Average
3 55.12 7.11 62.23 74.00 11.77 Peak
a 39.21 7.11 26.32 54.00 7.68 Average

Project No.: 240245484BE-RF-AL Serial No.: 2VQP-1
Polarization: Vertical Tester: Bill Yang
Test Mode: Tramsmitting
Note: 882.11ac4®_U-NII-24 high channel 531@MHz
Peak:RBU: 1MHz, VEW: 3MHz  Ave:REW: 1MHz, VBM : SkHz

qqoLevel (dBuVim) Date: 2025.0124
100.0|
90.0|
80.0|

PK
70.0
3

60.0)
50.0|
40.0|

5280 5304. 328. 5352 5376. 5400

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 54.46 7.10 1. 74.00 12.44 Peak
2 41.29 7.1 48.39 54.80 5.61 Average
3 56.61 7.11 3.7. 74.00 16.28 Peak
4 40.32 7.11 47.43 54.00 6.57 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht80 mode, Middle Channel, Bandedge,

802.

11ac vht80 mode, Middle Channel, Bandedge,

Project No.: 2482A54B48E-RF-A1 Serial No.: 2VQP-1 Project No.: 2482854848E-RF-A1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.1lacB8_U-NII-24 middle Channel 5298MHz
PK:RBIW: 1MHZ, VBW: 3MHz  Ave:RBU: 1MHz VB! SkHz

11oLevel (BuVim) Date: 2025-01-09
100.0
00.0
£0.0|
PK
70.0|
7 e Wohobmhasninnns
.
50.0|
40.0]
5140 5192, 5244, 5296. 5348. 5400
Frequency (MHz)
Mo Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5150.80 49.61 6.53 56.14 74.00 17.86 peak
2 5150.00 39.51 6.53 46.04 5400 7.96 Average
3 5350.00 52.99 7.10 0.9 74.00 13.01 Peak
1 5350.00 a1.82 7.18 48.92 54.008 5.08 Average

Test Mode: Transmittin
Note: B82.11ac86_U-NII-2A middle Channel 5298MHz
PK:REW: 1MHzZ, VBW: 3MHZ  Ave:REW: 1MHZ, VBW: SkHz

J1okevel (dBuVim) Date: 2025-01-09
100
90
20.0|
PK
70.0]
60.0]
50.0]
400
5140 5192, 5244, 5296. 5348. 5400
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpv/m)
1 5150.00 50.07 6.53 56.60 74.00 17.40 Peak
2 5150.00 39.45 6.53 45.98 54.00 8.02 Average
3 5350.00 50.22 7.10 57.32 74.00 16.68 Peak
a 5350.00 39.96 7.18 47.06 54.00 6.94 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, Low Channel, Bandedge,

802.11 ax he20 mode, Low Channel, Bandedge,

Project No.: 24@2AS4840E-RF-Al Serial Neo.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al Serial No.: 2vQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin,
Note: $02.11ax2@_U-NII-2A low Channel 526@MHz Nete: 8@2.11ax28_U-NII-2A low Channel 526@MHz
PK:RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz PK:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW: SkHz
rgLevel ([@Buvim) Date: 2025-01-09 JapLeve ([dBuvim) Date: 2025.01-09
100.0 1000
90,9 90.0
80 80.0
PK PK
s .L.M o M
60.0 11 L T 60.0 4 " 5 n il F
50 500
40.0) 400
5120 5168, 96. 5222, 5252 5280 5140 5168. 96 5224 5252. 5280
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(HHz) (dBuV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBRV)  (dB/m)  (dBuvym)  (dBwV/m)  (dB)
1 5150.00 50.53 6.53 57.06 74.00 16.94 Peak 1 5156.00 6.53 56.87 74.00 17.13 Peak
2 5150.00 39.06 6.53 45.59 54.08 8.1 Average 2 5156.00 6.53 45.99 54.06 8.01 Average

802.11 ax he20 mode, High Channel, Bandedge,
Horizontal

802.11 ax

he20 mode, High Channel, Bandedge,
Vertical

No.

Serial No.: 2VQP-1
Tester: Colin Yang
1 $02.11ax2@_U-NII-2A high Channel 532@MHz
PK:RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:5kHz
srolevel {dBuvim) Date: 2025-01-09
100.0|
90.0]
80.0]
L | PK
70.0]
1
60.0] d) A
50.0]
40.0]
5300 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5350.00 55.75 7.10 62.85 74.08 11.15 Peak
2 5350.00 43.11 7.10 56.21 54.00 3.7 Average

Project No.: 24@2A5484@E-RF-Al Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.1lax2 NII-2A high Channel S532@MHz
PK:RBW: 1M 'BW:3MHz Ave:RBW:1MHz,VBMW:SkHz
srolevel (@Buvim) Date: 2025.01-09
100.0
90.0
80.0
PK
60.0) . “ "
50.0
40.0
5300 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5350.00 49.97 7.18 57.07 16.9 Peak
2 5350.00 48.25 7.10 47.35 6.65 Average
3 5 26 52.56 7.13 59 14.31 Peak
4 5356.26 39.62 7.13 46.75 7.25 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, Low Channel, Bandedge, 802.11 ax he40 mode, Low Channel, Bandedge,

Level (dBuVim)

Date: 2025-01-09
"
100.0|
90.0|
80.0|
PK
N mman#Mﬁwf
60.0) 1 - : -
50.0|
40.0]
5140 5170, 5200. 5230. 5260. 5290
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5150.080 51.42 6.53 57.95 74.00 16.05 Peak
2 5150.00 39.14 6.53 45.67 54.00 8.33 Average

Horizontal Vertical
Project No.: 24@2AS484@E-RF-Al serial No.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin,
Note: 802.1lax4@_U-NII-2A low Channel 527@MHz Note: 8@2.11ax4@_U-NII-2A low Channel S527@MHz
PK:RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:5kHz

PK: RBW: 1MHz, VBH: 3MHz

Ave:REH: 1MHz,, VBM: SkHz

Level (dBuvim)

Date: 2025-01-09
1

100.0

90.0)

80.0)

PK|

700)

60.0) 1 -

50.0)

40.0

5140 5170, 00. 5230, 5260. 5200
Frequency (MHz)
No Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5150.80 50.88 6.53 57.41 74.00 16.59 Peak
2 5150.00 39.26 6.53 45.79 54.00 8.21 Average

802.11 ax he40 mode, High Channel, Bandedge,

802.11 ax he40 mode, High Channel, Bandedge,

Project No.: 2482AS484@E-RF-Al Serial Ne.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11ax48_U-NII-2A high Channel 531@MHz Note: 8@2.11ax4@_U-NII-2A high Channel 531@MHz
PK:RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:5kHZ PK:RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:5kHz
11gLevel (dBuvim) Date: 2025-01.09 JapLevel (dBuVim) Date: 2026.01.09
100.) 100.0|
90.0 900
80.0 800
PK Pk
700 < 700
|
60.0 50,0 e . y
500 500
0.0 400
5200 5312 334, 5356 5378, 5400 5290 5312 5334. 5356 5378 5400
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (M=) (dBV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 535@.60 58.17 7 65.27 74.00 8.73 Peak 1 52.99 7.16 60.09 74.00 13.91 Peak
2 5350.00 42.62 7.18 43.72 54.00 4.28 Average 2 48.21 7.18 47.31 54.00 6.69 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ax he80 mode, Middle Channel, Bandedge,

802.11ax he80 mode, Middle Channel, Bandedge,

Project No.: 24B2454840E-RF-A1 Serial No.: 2VQP-1 Project No.: 2482454840E-RF-A1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 892.11ax88_U-NII-2A middle Channel 5298MHZ Note: B82.11axB8_U-NII-24 middle Channel 5298M
PK:RBW: 1MHZ, VBW: 3MHz  Ave:RBU: 1MHz, VBW: SkHz PK:RBU: IMHZ, VEW: 3MHz  Ave:RBW: 1MHZ, VBW: SkHz
1roLevel (@BuVim) Date: 2025-01-09 1yoLevel dBuvim) Date: 2025-01-09
100.0 1000
90.0) 90.0)
80.0) 80.0)
PK PK
70.0) 70.0)
5
60.0) 4 60.0) & _
e ) il
50.0) 50.0)
400 400
5140 5192 5244. 5206. 5348, 5400 5140 5192, 5244, 5206 5348, 5400
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB) (MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5150.08 51.38 6.53 57.91 74.08 16.89 Peak 1 5156.80 50.58 6.53 57.11 74.60 16.89 Peak
2 5150.008 39.52 6.53 46.85 54.00 7.95 Average 2 5156.080 39.74 6.53 46.27 54.60 7.73 Average
3 5350.00 55.23 7.18 62.33 74.00 11.67 Peak 3 5350.00 51.85 7.18 58.15 74.80 15.85 Peak
4 5350.00 41.25 7.18 48.35 54.08 5.65 Average 4 5356.080 39.64 7.1 46.74 54.60 7.26 Average
5 5383.52 55.66 7.24 62.9 4.00 11.10 Peak 5 5383.46 53.97 7.24 61.21 74.808 12.79 Peak
6 5383.52 40.80 7.24 48.04 54.08 5.96 Average 6 5383.46 39.86 7.24 47.18 54.00 6.98 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

5470-5725MHz:

802.11a mode, Low Channel, Chain 0, Bandedge,
Horizontal

802.11a mode, Low Channel, Chain 0,Bandedge,
Vertical

Project No.: 2482A548408-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Vang
Test Mode: Transmittin
Note: 802.11a_U-NII-2C low Channel 550@MHz Chaind
PK:REW: 1Mz, VBW: 3MHz  Ave:RBW: 1Mz, VBW:SkHz

Level (dBuVim) Date: 2025-01-09

100.0|
90.0
80.0
70.0] PK
3
60.0 " iy :
50.0]
40.0
5400 5424. 5448. 5472. 5496. 5520
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBpv/m)  (dBpv/m) (dB)
1 5460.00 52.06 7.33 59.39 74.00 14.61 Peak
2 5460.00 40.13 7.33 47.46 54.00 6.54 Average
3 5470.00 55.48 7.34 62.82 68.20 5.38 Peak

Project No.: 24B2ASAS4GE-RF-A1 serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 892.115_U-NII-2C low Channel 550@MHz Chaind
PK:RBH: TMHz,VBW: 3MHz  Ave :RBN: LMz, VBW: SkHz

Level {dBuV/m) Date: 2025-01-08

b
100.0|
90.0
80.0
70.0| PK
1
600 N Ry ek n i
50.0|
40.0
5400 5424. 5448. 5472 5496. 5520
Frequency (MHZ)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBpV/m) (dB)
1 5460.00 53 7.33 61.31 74.00 12.69 Peak
2 5460.00 41.42 7.33 48.75 54.00 5.25 Average
3 5470.00 56. 7.34 64.01 68.20 4.19 Peak

802.11a mode, High Channel, Chain 0,Bandedge,
Horizontal

802.11a mode, High Channel, Chain 0,Bandedge,
Vertical

Project No.: 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizental Tester: Colin Yang
Test Mode: Transmittin
Note: 862.11a_U-NII-2C high Channel 576@MHI Chain
PK:RBH: LMz, VBMW: 3MHz  Ave:RBH: LMHZ, VB SkHz

11Level (dBuvim) Date: 2025.01-09

100.0
90.0|
80.0|
70.0] ™ Il PK
60.0 Wﬂ i
500
40.0
5680 5700. 5720. 5741 5760. 5780
Frequency (MH2)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5725.00 53.29 8.03 61.32 68.20 6.88 Peak
2 5725.92 56.30 8.03 64.33 68.20 3.87 Peak

Project No.: 2402A54B48E-RF-A1
Polarization: Vertical
Test Mode: Transmittin
Note: 882.11a_U-NIT-2C high Channel 570@MHz Chaing
PKCRBW: 1MHZ, VBW: SMHZ  Ave :RBI: 1MHZ ,VBH: Sicz

Serial No.: 2VQP-1
Tester: Colin Yang

qolevel (Buv/m) Date: 2025-01-09

100.0|
90.0|
80.0|
700 4 " P
¥ T
60.0|
50.0
40.0
5680 5700. 720. 5740. 5760. 5780
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ) (dBpv) (dB/m) (dBuv/m)  (dBuvV/m) (dB)
1 5725.00 56.00 8.03 64.032 68.20 4.17 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11a mode, Low Channel, Chain 1,Bandedge,

Horizontal

802.11a mode, Low Channel, Chain 1,Bandedge,

Vertical

Project No.: 2482A54848E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Vang
Test Mode: Transmitting
Note: 82.1la_U-NII-2C low Channel 5500MHz Chainl

Level (dBuVim)

PKiRBW: LMHz, VBW: 3HHz  Ave iRBH: 1HHz, VBW: SkHz

Date: 2025-01-09

100.0|
90.0|
80.0|
709 | pi
500 . . e
50.0|
40.0|
5400 5424, 5448, 5472, 5496, 5520
Frequency (MH2)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 5460.00 52.11 7.33 74.00 14.56 Peak
2 5460.00 20.62 7.33 54.00 6.05 Average
3 5470.00 57.01 7.34 68.20 3.85 Peak

Project No.: 2402A54840F-RF-AL Serial No.: 2VgP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11a_U-NII-2C low Channel 550@MHz Chainl
PK:RBH: 1HHz, VBH: 3MHz  Ave:RBW: 1HHz, VB SkHZ
J1gLevel (@BuVim) Date: 2026.01-09
100.0)
0.0
80.0
700 P
60.0) " 1
500
400)
5400 5424, 5448, 5472, 5496. 5520
Frequency (WHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5460.00 7.33 74.00 15.16 Peak
2 5460.00 7.33 54.00 6.57 Average
3 5470.00 7.30 68.20 4.90 Peak

802.11a mode, High Channel, Chain 1,Bandedge,

Horizontal

802.11a mode, High Channel, Chain 1,Bandedge,

Vertical

Project No.: 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Herizental Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11a_U-NII-2C high Channel 578@MHz Chainl

1o Level (dBuvim)

PICGRBI: THHZ, VBM: 3MHT  Ave:RBW: 1MHZ, VBW: Skiiz

Date: 2025-01-09

100.0]
90.0|
80.0|
70.0| t PK
60.0 ki S
50.0|
40.0
5680 5700. 5720. 5740. 5760. 5780
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5725.00 57.01 8.03 65.04 68.20 3.16 Peak

Project No.: 2492A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 882.11a_U-NII-2C high Channel 578@MHz Chainl

Level (dBuVim)

PICGRBI: THHZ, VBM: 3MHT  Ave:RBW: 1MHZ, VBW: Skiiz

Date: 2025-01-09

1
100.0]
90.0|
80.0|
70.0| t PK
60.0 e _ .
50.0|
40.0
5680 5700. 720, 5740. 5760. 5780
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5725.00 57.26 8.03 65.29 68.20 2.91 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11

n ht20 mode, Low Channel, Bandedge,

802.11n ht20 mode, Low Channel, Bandedge,

Project No.: 24824548405-RF-AL Serial No.: 2vQP-1 Project No.: 2402054B40E-RF-AL Serisl No.: 2vgP-1
Polarization: Horizontal Tester: Colin Yang Peolarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: $02.11n2@_U-NII-2C low Channel S55@@MHz Note: 892.11n20_U-NII-2C low Channel 550MHz
PK:RBW: 1MHz, VBW:3MHz  Ave:RBW: 1MHz ,VBW:SkHz PK:RBW:1MHZ,VBW:3MHzZ  Ave:RBW:1MHz,VBW:SkHz
Date: 2025-01-09
1rpLevel (@Buvim) Date: 2025-01-09 JypLevel @Buvim)
1000 100
90
90.0
800
80.0
700
70.) 1| PK I
M 60.0 O VRS
60.0 , ek
50
50,0
400
404
5400 5424, saaa. D 5496. 5520
5400 5424, 5448, 5472 5406. 5620 reauency (11H:)
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
No. Frequency Reading Factor Result Limit Margin Detector (1Hz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (&) | T T T
777777777777777777777777777777777777777777777777777777777777777777777777 1 5460.00 55 7.33 63.25 74.00 Peak
546 20.06 33 47.3% 54 Avera
1 5460.00 57.70 7.33 74.00 8.97 peak 2 ;f;g‘gg 49.05 ;‘;; 7.9 1832 fuerase
3 54 54 34 94 ca
2 5460.00 40.66 7.33 54.00 6.01 Average -
3 5470.00 57.14 7.34 68.20 3.72 Peak

802.11n ht20 mode, High Channel, Bandedge,

802

.11n ht20 mode,High Channel, Bandedge,

Project No.: 2482A54848E-RF-A1 Serial No.: 2VgP-1 Project No.: 2482A54849E-RF-A1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: B82.11n28_U-NII-2C high Channel 5788MHz Note: B82.11n28_U-NIT-2C high Channel 578@MHz
PK:REW:1MAZ, VBW: 3MHZ  Ave:RBW: 1MHZ , VBW:SkHZ PK:REW: 1MHZ, VEW: 3MHz  Aue:REW: 1MHZ , VEW: SkHz
1roLevel dEuVimp Date: 2025.01-09 11oLevel (dBuVim) Date: 2025.01-09
100.0] 100.0)
90.0 90.0
80.0) 0.0
70.0) PK 70.0) PK.
7
60.0 ol " 60.0) A o
50.0) 500
40,0 400
5680 5700. 720, 5740, S760. 5780 5680 5700. 5720, 5740. 5760. 5780
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m)  (dBuV/m) (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB)
1 5725.88 56.86 8.3 04.89 68.28 3.31 Peak 1 5725.00 56.00 8.83 64.03 ©8.20 4.17 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11n ht40 mode, Low Channel, Bandedge,

802.11n ht40 mode, Low Channel, Bandedge,

Project No.: 24@2AS4840E-RF-AL Serial Neo.: 2VQP-1 Preject No.: 2482A5484@E-RF-Al Serial No.: 2vQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin, Test Mede: Transmittin
Note: 8@2.11n4@_U-NII-2C low Channel S551@MHz Note: 8@2.11n4@_U-NII-2C low Channel 551@MHZ
PK:RBW:1MHz ,VBW:3MHz Awe:RBW:1MHz ,VBW:S5kHz PK:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
srolevel {dBuvim) Date: 2025-01-09 srolLevel ¢Buvim) Date: 2025-01-09
100.0 100.0
90.0) 90.0)
80.0) 80.0)
70.) PK 700) PR
60.0) — . - y 60.0 _ _ ama——
50.0) 50.0)
40.0) 40.0
5400 5426, 5452, 5478, 5504, 5530 5400 5426. 52. 5478, 5504, 5530
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin Detector No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHZ) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5466.00 53.31 7.33 60.64 74.00 13.36 Peak 1 5460.00 51.56 7.33 58.89 74.00 15.11 Peak
2 5460.00 40.36 7.33 47.69 54.00 6.31 Average 2 5460.00 39.89 7.33 47.22 54.00 6.78 Average
3 5470.00 58.02 7.34 65.36 68.20 2.84 Peak 3 5470.00 53.75 7.34 61.09 68.20 7.11 Peak

802.11n ht40 mode, High Channel, Bandedge,

802.11n ht40 mode,High Channel, Bandedge,

Horizontal Vertical
Project No.: 2482AS484@E-RF-Al Serial Ne.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11n4@ U-NII-2C high Channel S67@MHz Note: 8@2.11n4@_U-NII-2C high Channel 567@MHz
PK:RBW:1MHz,VBW: 3MHz  Ave:RBW:1MHz ,VBW:5kHz PK:RBW: 1MHz ,VBW:3MHz Ave:RBW: 1MHz,VBW: SkHz
11gLevel ([dBuvim) Date: 2025-01-09 JapLevel (dBuVim) Date: 2025.01.09
100.) 100.0|
90.0 900
80.0 800
70.0) PK 700 PK
60.0 M L " 500 w
500 500
40,0 40.0)
5650 5676 702 5728 5754, 5780 5650 5676 5702 5728 5754, 5780
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5725.01 50.25 8.03 58.28 68.20 9.92 Peak 1 5725.00 50.14 8.03 58.17 68.20 10.63 Peak
2 5764.53 52.45 8.10 60.55 68.20 7.65 Peak 2 5772.07 51.75 8.12 59.87 68.20 8.33 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht20 mode, Low Channel, Bandedge,
Horizontal

802.11ac vht20 mode, Low Channel, Bandedge,
Vertical

Project No.: 2402A54840E-RF-AL Serial No.: 2VQP-1
Polarization: Horizomtal Tester: Bill Yang
Test HMode: Transmittin
Note: 862.11ac26_U-NIT-2C low channel S500HHZ
PeakiRBH: 1Mz, VBWiSMHz  Ave iRBH: 1MHz, VBM: Skifz

J1gLevel (@Buim) Date: 2026-01.24
1004
904
800
700
600
500
400
5400 5424, 5448, 5472, 5496, 5520
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBpV/m) (dBuv/m)  (dB)
1 5466.00 49.40 7.33 56.73 74.00 17.27 Peak
2 5460.00 38.86 7.33 46.19 54.00 7.81 Average
3 5476.00 49.99 7.34 57.33 68.20 10.87 Peak

Project No.: 2402A54840E-RF-A1 Serial Ne.: 2VQP-1
Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting
Note: 862.11ac26_U-NII-2C low channel S5€9MHZ
Peak:RBW: 1MHz, VBW: 3MHz  Ave:RBW: 1MHz, VB: Skiiz

11oLevel (dBuVIm) Date: 20250124
1004
904
800
700
50 ‘ '
500
400
5400 5424, 5448, 5472, 5496. 5520
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBWV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 5460.00 49.42 7.33 74.00 17.25 Peak
2 5460.00 39.62 7.33 54.00 7.65 Average
3 5470.00 51.29 7.34 68.20 9.5 Peak

802.11ac vht20 mode, High Channel, Bandedge,
Horizontal

802.11ac vht20 mode,High Channel, Bandedge,
Vertical

Project No.: 2482AS484@E-RF-Al Serial Ne.: 2VQP-1
Polarization: Herizontal Tester: Bill Yang
Test Mode: Tramsmitting
Note: 882.11ac28_U-NII-2C high channel 5788MHz
Peak:RBW: 1MHz, VBW: 3MHz

1pLevel (dBuvim) Date: 20260124
100.0)
90.0|
80.0)

70.0| e PK
L "'Pm\
60.0 Mo -

50.0|
400

5680 5704. 728. 5752. 5776. 5800

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5725.00 52.22 8.03 60.25 68.20 7.95 Peak

Project No.: 24@2A54840E-RF-Al Serial No.: 2VQP-1
Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting
Note: 882.11ac28_U-NII-2C high channel 5788MHz
Peak:RBW: 1MHz, VBIW: 3MHz

110Level (dBuvim) Date: 20260124
100.0
90.0|
80.0

70.0] PK.
60.0 . n i

50.0]
40.0)

5680 5704. 728. 5752. 5776. 5800

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5725.00 54.89 8.03 62.92 68.20 5.28 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11ac vht40 mode, Low Channel, Bandedge, 802.11ac vht40 mode, Low Channel, Bandedge,
Horizontal Vertical

Project No.: 2482A548408-RF-A1 Serdal No.: 2VQP-1 Project No.: 2402A54846€-RF-A1 Serial No.: 2vgP-1
Polarization: Horizontal Tester: Bill Yang Polarization: Vertical Tester: Bill Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11ac4B_U-NII-2C low channel S518MHz Note: §02.11ac48_U-NII-2C low channel SS1MHz
Peak: RBN: 1MHZ, VBW:3MHz  Ave:RBW: 1MHZ, VEW: SkHz

Peak:RBW:1MHz, VBW:3MHZ Ave:REW:LMHz, VBM: SkHz

ypleve! [Buvim) Date: 2025-01-24 11oLevel (dBuvim) Date: 2025-01-24
1000 100.0
90.0) 90.0
80.0) 80.0
70.0) PK; 704 PR
60.0 » ‘ v o u-mw’ 60.0) |
50.0) 50.0
400) 0.0
5400 5426. 5452, 5478, 5504, 5530 5400 5426, 5452 5478. 5504, 5530
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Facter  Result Limit Margin  Detector No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBpV/m) (dB) (MHz) (dBpv) (dB/m) (dBpv/m)  (dBpV/m) (dB)
1 5460.00 49.13 7.33 56.46 74.00 17.54 Peak 1 5460.00 49.65 7.33 56.98 74.00 17.02 Peak
2 5460.00 39.15 7.33 46.48 54.00 7.52 Average 2 5460.08 39.96 7.33 47.23 54.00 6.71 Average
3 5470.00 48.71 7.34 56.05 68.20 12.15 Peak 3 5470.00 52.67 7.34 60.01 68.20 8.19 Peaak

802.11ac vht40 mode, High Channel, Bandedge, 802.11ac vht40 mode,High Channel, Bandedge,
Horizontal Vertical

Project No.: 2482AS4840E-RF-AL Serial No.: 2VQP-1

Project No.: 2402454546E-RF-AL Serial No.: 2VQP-1
Polarization: Horizontal Tester: Bill Yang Folarization: Vertical Tester: Bill Yang
Test Mode: Transmittin Test Mode: Transmitting
Note: 802.11ac4®_U-NII-2C high channel 5670MHz Note: 802.11ac48 U-NII-2C high channel 567@MHz
Peak:RBW: 1HHz, VBW: 3MHZ

Peak: RBW: 1MHz , VBH: 3MHz

4rgLevel (dBuVim) Date: 2025-01-24 Level (dBuVim) Date: 2025-01-24
100.0] 100.0|
300 900
80.0} 80.0|
700 Pk 700 Pk
600 \“Wn\...._“ i " . 500 mm » r—
500 500
40.0] 40.0|
5650 5680. 5710. 5740. 5770. 5800 5650 5680. 710. 5740. 5770. 5800
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m) (dBuv/m) (dBuV/m) (dB) (MHz ) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.60 8.03 57.36 68.20 10.84 Peak 1 5725.68 49.13 8.03 57.16 68.20 11.04 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ac vht80, Low Channel, Bandedge, Horizontal

802.11ac vht80, Low Channel, Bandedge, Vertical

Project No.: 24B2A54B40E-RF-A1

Serial No.: 2vgP-1
Polarization: Horizontsl Tester: Colin Yang
Test Hode: Transmitting
Note: 862.11ac86_U-NIT-2C low Channel 553@Htz
PK:REW: 1MHz, VEW: 3MHz  Ave :RBM: 1HHz, VW : SkHz
J1oLevel (@Buvim) Date: 2026.01-09
100.0
90.0
80.0
70,0
"
SO01 iR
50.0
40.0
5400 5436, 5472 5508 5544, 5580
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5460.00 57.82 7.33 65.15 74.00 Peak
2 5460. 00 42.72 7.33 50.05 54.00 Average
3 5470.60 58.40 7.34 65 68.20 Peak

Project No

24028548405 RF-A1

Serial No 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Fode: Transnitting
Note: 802.11acB0_U-NI1-2C low Channel SS30HH:Z
PKCRBM : 0HZ, VBW: Mz Ave :REW : 1HHz, VEW: SkiHz
J1oLevel (@Buvim) Date: 2026.01-09
100.0|
90.0]
80,0
70.0]
00| (i
50.0]
400
5400 5436. 5472. 5508. 5544. 5580
Frequency (WHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5460.00 56.99 7.33 64.32 74.00 9.68 Peak
2 5460.00 42.83 7.33 16 54.00 3.84 Average
3 5470.00 57.12 7.34 64.26 68.20 3.74 Peak

802.11ac vht80, High Channel, Bandedge, Horizontal

802.11ac vht80, High Channel, Bandedge,

Vertical

Project No

24024548405 RF-A1

Serial No.: 2vQP-1
Polarization: Horizontal Tester: Colin Yang
Test tode: Transmittin
Note: 862.11ac56_U-NIT-2C high Channel S61eh
PK:RBW: 1HHZ, VBW: 3HHz  Ave:RBW: 1HHZ, Vi
11oLevel @Buvim) Date: 2025.01.09
100
90
804
704 piC
wd Mt
50
40.0)
5560 5598, 5636. 5674, 5712 5750
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 5725.00 51.77 8.03 59.80 68.20 8.48 Peak

Project No

2402454840E-RF-A1

Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 802.11ac80_U-NII-2C high Channel S610M)
PK:RBW: 1HHZ, VBW:3MHz  Ave:RBH: LHHZ, Vi
yoleve! @Buvim) Date: 20250109
100.0)
90.0
80
700 K
60.0) / M Y A
500
404
5560 5598 5636 5674, 5712 5750
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5725.00 52.43 8.03 68.20 7.74 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11 ax he20 mode, Low Channel, Bandedge,
Horizontal

802.11 ax he20 mode, Low Channel, Bandedge,
Vertical

Project No.: 2482A54840E-RF-A1
Polarization: Horizontal
Test Mode: Transmitting
Note: 892.11ax2@_U-NII-2C low Channel 556@MHz
PK:RBW: 1MHZ, VBW: 3MHz  Ave:RBU: 1MHz, VBW: SkHz

Serial No.: 2vQP-1
Tester: Colin Vang

Level (dBuVim)

Date: 2025-01-09
"
100.0
90.0)
80.0)
70.0) PK
60.0) - . 1 .AM
50.0)
40.)
5400 5424, 5448, 5472 5496. 5520
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5460.00 52.29 7.33 59.62 74.00 14.38 Peak
2 5460.00 40.56 7.33 47.89 54.00 6.11 Average
3 5470.00 53.36 7.34 60.70 68.20 7.50 Peak

Project No.: 2482A5484E-RF-AL
Polarization: Vertical
Test Mede: Transmitting
Note: B82.11ax28_U-NII-2C low Channel S50@MHZ
PKC:RBU: IMHZ, VEW: 3MHz  Ave:RBW: 1MHZ, VBW: SkHz

Serial No.: 2VQP-1
Tester: Colin Yang

Level (dBuVim)

Date: 2025-01-08
1
100.0)
90,0
80.0
700 "r;:‘
60.0 . . 1 .M
500
400
5400 5424, 5448. 5472 5496. 5520
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 5460.00 51.99 7.33 59.32 74.08 14.68 Peak
2 5460.00 41.38 7.33 48.63 54.00 5.37 Average
3 5470.00 52.46 7.34 59.80 68.20 8.40 Peak

802.11 ax he20 mode, High Channel, Bandedge,
Horizontal

802.11 ax he20 mode, High Channel, Bandedge,
Vertical

Project No.:
Polarizati

24624548408 - RF -A1
orizontal

Serial No.: 2VQP-1
Tester: Colin vang

Note: 892.11ax28_U-NIT-2C high Channel 5788MHz
PK:RBW: 1MHZ, VBH: 3HHZ  Ave:RBM: 1MHz,VBW: SkHz

Level (dBuVim)

Date: 20250109
"
100.0|
90.0|
80.0|
70.0) PK
-
804 T —
50.0|
40.0]
5680 5694. 708. 5722 5736 5750
Frequency (MHz)
No.  Frequency Reading Factor  Result  Limit  Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5725.00 55.17 8.03 63.20 68.20 5.00 Peak

Project No.: 2482A54840E-RF-A1
Polarization: Vertical
Test Mode: Transmittin,
Note: 882.11ax28_U-NIT-3C high Channel S788MHz
PIC:RBMW: 1MHzZ, VBW: 3MHZ  Ave :RBU: 1MHZ, VBM: SkHz

Serial No.: 2VQP-1
Tester: Colin Yang

1pLevel ([dBuvim) Date: 2025.01-09

100.0|
90.0|
80.0|
70.0| PK
W 7
60.0| .“
50.0|
40.0
5680 5694, 708. 5722. 5736. 5750
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5725.00 54.61 8.e3 62.64 68.20 5.56 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A54840E-RF-00BA 1

802.11 ax he40 mode, Low Channel, Bandedge, 802.11 ax he40 mode, Low Channel, Bandedge,

Project No.: 2482A54B4@E-RF-Al Serial No.: 2VQP-1 Project No.: 24@2A5484PE-RF-Al Serial No.: 2VQP-1
Pelarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.1lax4@_U-NII-2C low Channel S5518MHz Note: 8@2.11ax4@ U-NII-2C low Channel 5518MHz
PK:RBW:1MHz ,VBW:3MHz Awe:RBW:1MHz ,VBW:S5kHz PK:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
srolevel (BuVm) Date: 2025-01-09 sroLevel(@Buvim) Date: 2025-01-09
100.0) 100.0)
90.0 90.0
80.0 80.0
70.0) 70| K
3
60.0 e Sl 60.0 i -
50.0 50.0
40.0) 40.0
5400 5428 5456. 5484, 5512 5540 5400 5428, 5456 5484, 5512 5540
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector No. Freguency Reading Factor Result Limit Margin Detecter
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBpV/m)  (dB)
1 5460.00 54.52 7.33 61.85 74.00 12.15 Peak 1 5460.00 53.85 7.33 60.38 74.00 13.62 Peak
2 5460.08 40.65 7.33 47.98 54.00 .82 Average 2 5460.60 48.45 7.33 47.78 54.00 6.22 Average
3 5470.080 58.87 7.34 66.21 68.20 1.99 pPeak 3 5470.00 56.83 7.34 64.17 68.20 a.03 Peak

802.11 ax he40 mode, High Channel, Bandedge,

802.11 ax he40 mode,High Channel, Bandedge,
Horizontal

Vertical

Project No.: 24@2454848E-RF-AL

Serial Ne.: 2VQP-1 Project No.: 24@2A5484@E-RF-Al Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11ax48_U-NII-2C high Channel S67@MHz Note: 8@2.11ax4@_U-NII-2C high Channel S567@MHz
PK:RBW:1MHz,VBW: 3MHz  Ave:RBW:1MHz ,VBW:5kHz PK:RBW: 1MHz ,VBW:3MHz Ave:RBW: 1MHz,VBW: SkHz
11gLevel ([dBuvim) Date: 2025-01-09 JapLevel (dBuVim) Date: 2025.01.09
100.) 100.0|
90.0 900
80.0 800
70.0 PK 700 L it PK
60.0 I s0g W Www
500 500
40.) 400
5640 5662 684, 5706 5728, 5750 5640 5662 5684. 5706. 5728 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5725.60 51.99 8.03 60.062 68.20 8.18 Peak 1 5725.00 52.12 8.03 66.15 68.20 8.85 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A54840E-RF-00BA 1

802.11ax he80, Low Channel, Bandedge, Horizontal

802.11ax h

¢80, Low Channel, Bandedge, Vertical

Project No.: 2402A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax80_U-NII-2C low Channel 5536MHz
PK:REW: 1MHz, VEW: MMz Ave :RBH: 1Kz, VW : SkHz
" Level (dBuV/m) Date: 2025-01-00
100.0| .u
V
90.0]
80.0]
700
b
60.0]
50.0]
40.0
5400 5436. 5472. 5508. 5544. 5580
Frequency (WHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5460.60 56.27 7.33 63.60 74.00 10.40 Peak
2 5450.00 41.56 7.33 48.89 54.00 5.11 Average
3 5470.00 58.02 7.34 65.36 68.20 2.84 Peak

Project No.: 2402A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax80_U-NII-2C low Channel 5536MHz
PK:REW: 1MHz, VEW: MMz Ave :RBH: 1Kz, VW : SkHz
" Level (dBuV/m) Date: 2025-01-00
100.0| " A " i’ "
y
90.0]
80.0]
700 K
60.0]
50.0]
40.0
5400 5436. 5472. 5508. 5544. 5580
Frequency (WHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5460.60 54.35 7.33 61.68 74.00 12.32 Peak
2 5450.00 40.45 7.33 47.78 54.00 6.22 Average
3 5470.00 57.04 7.34 64.38 68.20 3.82 Peak

802.11ax he80, High Channel, Bandedge, Horizontal

802.11ax he80, High Channel, Bandedge,

Vertical

Project No.: 2402A54840E-RF-A1 Serial No.: 2vQP-1
Polarization: horizontal Tester: Colin Yang
Test Pode: Transmitting
Note: 802.11ax86_U-NIT-2C high Channel S618HHz
PK:RBW: 1MHZ,VEW: 3HHz  Ave:RBW: 1MHz, VEW: SkHz
- Lovel (Buvim) Date: 2025.01-09
100.0
90.0)
80.0)
700 PiC
60.0 f \A..A
50.0)
40.0)
5560 5508. 5636. 5674, 5712 5750
Frequency (MHz)
No Frequency  Reading Factor  Result Limit Margin Detector
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5725.00 52.15 8.03 60.18 68.20 8.02 Peak

Project No.: 2482A54840E-RF-A1 Serial No.: 2VQP-1
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax88_U-NII-2C high Channel 5610MHz

4qoLevel (dBuvim)

PK:RBW:1MHz VBN :3MHz  Ave:RBH: 1MHZ, VEW: SkHZ

Date: 2025-01-09

100.0|
90.0|
80.0|
70 K.
60.0| f % " g e
50.0|
40.0|
5560 5508. 5636. 5674. 5712. 5750
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5725.00 51.87 8.03 59.90 68.20 8.30 Peak
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5.3 Emission Bandwidth

Test Information:

Serial No.: | 2VQP-1 Test Date: | 2025/01/12~2025/01/21
Test Site: | RF Test Mode: | Transmitting
Tester: | Karl Liang Test Result: | /
Environmental Conditions:
Relative
Temperature: | 5, ) Humidity: | 2743 | 1M Pressure: 101.0~102.4
°O): (kPa)
(%)
Test Equipment List and Details:
. L. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
Coaxial SW-N-JK-
Eastsheep Attenuator 6G-10dB F-08-EM504 2024/06/07 2025/06/06
R&S Spectrum FSV40 101589 2024/09/05 2025/09/04
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Note: Test only was performed at Chain 0.
26dB Emission Bandwidth:

5250-5350MHz

Mode Antenna Test (fvﬁ_ilzl;ency g\iilll;

5260 20.987

802.11a Chain 0 5280 21.363

5320 22.715

5260 22.767

802.11n20 Chain 0 5280 22.638
5320 22.745

. 5270 44.545

802.11n40 Chain 0 5310 44,344
5260 22.399

802.11ac20 Chain 0 5280 21.784
5320 21.764

. 5270 44.044

802.11ac40 Chain 0 5310 44,745
802.11ac80 Chain 0 5290 88.889
5260 23.109

802.11ax20_RU_Full Chain 0 5280 23.087
5320 23.330

. 5270 44.144

802.11ax40 RU_Full Chain 0 5310 43.844
802.11ax80 RU Full Chain 0 5290 90.490
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5470-5725MHz

Test Frequency Result
Mode Antenna (MHz) (MHz)
5500 24.047
5580 25.720
802.11a Chain 0
5700 27.501
5720 34.749
5500 22.638
5580 22.761
802.11n20 Chain 0
5700 23.039
5720 22.757
5510 45.145
5550 43.343
802.11n40 Chain 0
5670 44.845
5710 44.845
5500 22.218
5580 22.394
802.11ac20 Chain 0
5700 22.544
5720 22.680
5510 43.443
5550 44.444
802.11ac40 Chain 0
5670 43.944
5710 44.144
5530 88.889
802.11ac80 Chain 0 5610 89.489
5690 88.889
5500 23.420
5580 23.470
802.11ax20_RU_Full Chain 0
5700 23.099
5720 22.809
5510 43.844
5550 44.945
802.11ax40 RU Full Chain 0
5670 44244
5710 44.044
5530 87.688
802.11ax80 RU Full Chain 0 5610 88.088
5690 88.288
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5250-5350MHz

802.11a_5260MHz_Chain 0 802.11a_5280MHz Chain 0

Ref Level 30.50 dém Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz
[» Att 30ds SWT 1ms @ YBW 1MHz Mode Sweep |» Att 30ds SWT 1ms @ YVBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -18.61 dBm)| Mi[1] -18.40 dBm|
5.2493749 GHz| 5.2692404 GHz|
20d D1[1] -0.12 d| 20d D1[1] -0.96 dBy
20.9866 MHz| 21.3629 MHz|
10 di 10 dBm—j

D1 7.850 der

N

B o i |
/ \ J 4
P N 5

o d D2 -18.150 dey

S5 d D2 -17

pnad ™

B i oo M
-40 df -40 df
-50 df -50 di
-60 df -60 df
CF 5.26 GHz 1000 pts Span 52.6775 MHz CF 5.28 GHz 1000 pts Span 52,0525 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 5,2493749 GHz -18.61 dBm M1 1 5.2692404 GHz -18.40 dBm
D1 M1 1 20.9866 MHz -0.12 dB D1 M1 1 21.3629 MHz -0.96 dB
J1 J v ) J ]
Projectio. 1240285 4840E-RF-A1 ProjectNo.:2102R54840E-FF-Al Tester:Karl Liang
Dale: 12.0AN.2025 17:10:57 Dale: 12.7MM.2025 17:12:21
Spectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 300 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 300 kHz
|& Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] -18.73 dBm)| Mi[1] -23.23 dBm|
5.3076845 GHz| 5.2486714 GHZ|
20d D1[1] 0.76 dB) 20d D1[1] 0.83 dB
22.7146 MHZ| 22.7668 MHZz
10 dBM— ¢ o0 g e 10d
8.208 dBnm —
o [ \ - - — _ -
-10 d / \\ -10 / \
M1 / \Q "[N
- D2 -17.792 dBm’ ~ Iy
20d wv-w 20 2 -22.026 dBm
i R l’”w, &L‘k.
-30 d -30
e 1 W
il B
~a0 di |37 28 i
-S0 d -50
-60 d -60
CF 5.32 GHz 1000 pts Span 56.3075 MHz CF 5.26 GHz 1000 pts Span 54.805 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result Type | Ref | Trc | X-value | y-value | _Function Function Result
M1 1 5.3076845 GHz -18.73 dBm M1 1 5.2486714 GHz -23.23 dBm
D1l M1l 1 22,7146 MHz 0.76 db D1l M1l 1 22,7668 MHz 083 db
ProjectNo. 1240225 4840E-RE-A1 Tes s Projectio. 240245 2B40E-RF-AL Liang

Date: 12.JAN.Z:

Da 12.08M.2025 10

802.11n20_5280MHz_Chain 0 802.11n20_5320MHz_Chain 0

3:38

Spectrum 2 Spectrum k2
Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém _ Offset 10.50 d& & RBW 300 kz
o att a0de  SWT 1ms @ VBW 1MHz Mode Sweep o att 30de  SWT ims ® VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -23.61 dBm| Mi[1] ~22.40 dBm|
. 5.2686532 GHz| » 5.3085720 GHz|
20 D1[1] 0.95 dp| 20 D1[1] 0.53 dB)|
22.6381 MHz 22,7447 MHz
10 df 10 d
69 derm 14596
o 1 4.169d Yo o 0d At -
\ \\
-20 d 5 + -20d 1
D2 2
L, R T M‘*ﬂ» s _—
R 0 e
-50 df -50 di
-60 df -60 df
CF 5.28 GHz 1000 pts Span 55.43 MHz CF 5.82 GHz 1000 pts Span 55.555 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 5.2686532 GHz 23,61 dbm M1 1 5,308572 GHz 22,40 dBm
D1 M1 1 22.6381 MHz 0.95 dB D1 M1 1 22.7447 MHz 0.53 dB
1 J ] ) J v
Projectio. :2402854840E-RF-A1 Teste ProjectNo.:2102R54840E-FF-Al Tester:Karl Liang

Date:

TR

5 10:15:07 Dale: 12.JAN.2025 10:
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802.11n40_5270MHz_Chain 0 802.11n40_5310MHz_Chain 0

pectrum pectrum
Ref Level 30.50 dém Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 500 kHz
|» Att 30dB  SWT 1ms & VBW 2 MHz Mode Sweep |» Att 30dB  SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
m1[1] -24.65 dBm)| Mi[1] -25.24 dBm|
5.2480280 GHz| 5.2879279 GHZ|
20d D1[1] -0.87 dp 20d D1[1] -0.09 dB
44.5445 MHZ| 44.3443 MHZz
10 di 10 df
o dBm: D1 1.973 m; [ " \ O dBm. D1 1757 [ Ty \
-10 d -10
-20d -20 T
b2 24027 dem- Mﬁ‘u 2 24243 depe Ty
-30 d s -30 I
el b i eps s b, il
-S0 d -50
-60 d -60
CF 5.27 GHz 1000 pts Span 100.0 MHz CF 5.31 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.248028 GHz | -24.65 dBm M1 1| 5.287928 GHz -25.24 dBm | |
D1 M1 1 44,545 MHz | -0.87 dB D1 M1 1] 44,344 MHz -0.00 db | |
1 J ) J
ProjactNo. :2402A54B40E-RE-A1 Tas Lis srojectio. 124024 cstor:karl Liang
Date: 12.0aN. 10:22:56 Date: 12.0aM.2025

802.11ac20 5260MHz_ Chain 0 802.11ac20 5280MHz_ Chain 0

Ref Level 30.50 dém Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz
o att a0de  SWT 1ms @ VBW 1MHz Mode Sweep o att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] ~22.33 dBm)| M1[1] ~20.55 dBm|
5.2489091 GHz| 5.2691899 GHz|
20d D1[1] 1.39 dB| 20 d D1[1] 0.17 dB|
22.3987 MHz 21,7844 MHz
10 df 10 d
D1 5.101 dBm 1 6.500
od W r‘ﬂw‘w‘”\ﬂw“w Awwd/%\ od /»'/"“’\J"\

| | |

4 M o
=20 D2 -20.899 aa;j‘ f\w - )2 -19.500
a0d 04 - Y
(il ) gy, . LA g

it
0 d 50 d
60 d 60 d
CF 5.26 GHz 1000 pts Span 54.18 MHz CF 5.28 GHz 1000 pts Span 54.68 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |_Function | Function Result |
M1 1 5.2485091 GHz -22.33 dbm M1 1 5.2691899 GHz -20.55 dBm
D1 M1 1 22.3987 MHz 1.39 dB D1 M1 1 21.7844 MHz 0.17 dB
1 J ] ) J v
Projectio. 1240 ~RF-RL Teste. ProjectNo.:2402254810E-FF-AL Tester:Karl Liang
Dale: 21.AK o1:as Das Jan.2025
pectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 300 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 500 kHz
|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] -20.07 dBm)| Mi[1] -24.90 dBm|
5.3093056 GHz| 5.2484284 GHZ|
20d D1[1] -0.19 dB) 20d D1[1] 0.89 dB)
21.7641 MHZ| 44.0440 MHZz
10 di oo 10 df
6.9 dBrm
od "““’”‘“Ww 3 D1 2,796 dBm TLL RV YT T Y
-10 d / \ -10 / \
L 1
= 2 -19.032 r
i 10e2e “\%W 2 D2 -23.204 dBmgt Ay
-30 d i T -30 "’" AL“
Mpiab - Ddebib by Ll .\
-S0 d -50
-60 d -60
CF 5.32 GHz 1000 pts Span 53.5525 MHz CF 5.27 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.3003056 GHz | -20.07 dBm M1 1| 5.248428 GHz -24.90 dBm | |
D1 M1 1 21,7641 MHz | -0.19 dB D1 M1 1] 44,044 MHz 0,89 db | |
1 ] ) e ) ] ) e

ProjectNa. :240

frajectio. 124024

40E-RF-A1 Toster:karl Liang

Da 21082025
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802.11ac40 5310MHz_Chain 0

802.11ac80_5290MHz_ Chain 0

pectrum pectrum
Ref Level 30.50 dém Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dBm Offset 10.50 d& @ RBW 1 MHz
|» Att 30dB  SWT 1ms & VBW 2 MHz Mode Sweep |» Att SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
m1[1] -23.86 dBm)| Mi[1] -23.47 dBm|
5.2883283 GHz| 5.245656 GHz|
20d D1[1] -2.62 dBy 20d D1[1] -0.26 dB)
44.7447 MHZ| 88.889 MHZz
10 di 10 df
)1 3.215 dBm m
od fm IV YY LS M\ 3 [[ |
-10 d -10
-20 df iy 20 1y
D2 -22.785 ‘D;;.I‘I'f "\% D2 -23.087 unui e
-30 d M -30
gt st b
¥ Ak -40
-50 d -50
-60 d -60
CF 5.31 GHz 1000 pts Span 100.0 MHz CF 5.29 GHz 1000 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.288328 GHz | -23.86 dBm M1 1| 5.245656 GHz -23.47 dBm | |
D1 M1 1 44,745 MHz | -2,62 dB D1 M1 1] 88,880 MHz -0.26 de | |
1 J ) J
Projectio.:240 Lis srojectio. 124024 sstor:arl Liang

Cate:

9N,

802.11ax20 5260MHz RU Full Chain 0

Ref Level 30.50 dem  Offset 10.50 dB @ RBW 300 kHz

Da 12.9810.2025

802.11ax20 5280MHz RU Full Chain 0

Ref Level 30.50 dem  Offset 10.50 de @ RBW 300 kHz

o att 30de  SWT ims @ VBW 1MHz Mode Sweep o att 30de  SWT ims ® VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -22.60 dBm| Mi[1] -21.42 dBm|
. 5.2483045 GHz| » 5.2684281 GHz|
20 D1[1] 0.98 dB| 20 D1[1] 0.22 d|
23.1092 MHz| 23.0869 MHz
10d 10d
D1 5.514 dBm D1 5.379 dBm "
o /M W \ 0 f[\'«/"‘ \
-10d \h -10d k
0-d D2 -20.486 umﬂ 3 204 D2 -20.621 dBn 3
304 L Ak« 304 il
gl oot Mol
B . s T
0 d 50 d
60 d 60 d
CF 5.26 GHz 1000 pts Span 56.3075 MHz CF 5.28 GHz 1000 pts Span 56.8075 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |_Function | Function Result |
M1 1 5.2483045 GHz | -22.60 dBm M1 1] 5.2684281 GHz -21.42 dBm | |
D1 M1 1 23,1092 MHz | 0.95 dB D1 M1 1 23,0869 MHz 0.22 dB | |

1 J

Projsctio. 1240

Date:

TR

802.11ax20_5320MHz_RU _Full Chain 0

Ref Level 30.50 dem Offset 10.50 dB @ RBW 300 kHz

ProjectNo.: Testsr:Karl Liang

Date:

32N,

802.11ax40_5270MHz_RU _Full Chain 0

Ref Level 30.50 dém  Offset 10.50 d& @ RBW 500 kHz
Att

|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep | SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] -22.92 dBm)| Mi[1] -24.06 dBm|
5.3082220 GHz| 5.2481281 GHZ|
20d D1[1] 1.15 dB)| 20d D1[1] 0.78 dB
23.3300 MHZ| 44.1441 MHZz
10 di 10 df
1 5.439
o [ il m D » mw

J |

N / \

)2 20 561

D2 -22.8

-30 d \{'\_lu

i i P N’MMHJ“‘
ot
-S0 d -50
-60 d -60
CF 5.32 GHz 1000 pts Span 56.4325 MHz CF 5.27 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result

M1 1 5.308222 GHz | -22.92 dBm M1 1| 5.248128 GHz -24.06 dBm | |

D1 M1 1 23.33 MHz | 1,15 dB D1 M1 1] 44,144 MHz 0,78 db | |

1 ] ) e ) ] ) e
. :2402A54B40E-RE-A1 Tes Lis rojoctNo. :2402A52840E-RF-A1 Tostor:Karl Liang

51:59

Da 12.9810.2025
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